Simplicity

Qutdoor Power Outdoor Power
Equipment MASSEY FERGUSON - Equipment

LL'WN &, CAMOEN SOOI MENT

PARTS MANUAL

ATTACHMENTS & ACCESSORIES

SunStar/GTH Series
1900 Series
2900 Series




)



Table of Contenis

Mfg. No

1600236
1690401
1630582

16908284

1690985

16940989

1690950

1690296
1691000
1631002

1691003
1691009

Deseription Page
DUMP CART . a8
CART COVER & SIDE EXTENSION GROUP 72
42" SNOWTHROWER
Body & Rotor Group 34
Spout Group 1
Drive Group 33
Hitch Group 40
Drive Shaft 56
Right Angle Gear Box (Durst) 56
Right Angle Gear Box (Peerless) -58
60" MOWER
Housing & Cover Group 16
Height Adjusting & Roller Group 20
Arbor & Prive Group - 22
D FlECtON N0 osrrsiiis it e s rrisa s b A 4 b dnm e mmasspanessnaespenPaRRE AP RRRRRRRRS RS ES 26
Decal Group 28
Drive Assy. (Curtis, Durst) 3n
Drive Assy. (Peerless) 32
Drive Shafl GrOUP .ouvcsssssmsaii e eroecerrrrrrrisnrs sasms s ss st mss e semem s semrir e rerE renaErars semnts 32
48° MOWER
Housing & Cover Group L
Height Adjusting & Rofler Group 10
Arbor & Drive Group 12
Deflector Group 14
Decal Group 28
Brive Assy. {(Curtis, Durst) 20
Drive Assy. (Peerless) 32
- BPrive Shaft Group 32
35" TILLER
Chain & Cover Group 160
Cluteh & Drive Group.. 102
Frame, Deflectotr & Tine Group 104
Hitch & Lift Graup 108
Drive Shaft Group 110
Durst Gear Box 110
Peerless Gear Box 112
VACUUM COLLECTCOR
Elower Housing & Hitch Extension 64
Frame & Drive Group G
Drive Shaft Group -1
ONE POINT HITCH 124
46" DOZER BLADE
Blade Group 114
Hitch Group 116
REAR P.T.O. GRODP 130
Elactrical Group ... 140
REAR LIFT KIT 128
42" MOWER
Housing & Cover Group G
Height Adjusting & Raller Group 10
Arbor & Drive GTouR ..cccorrosscoce e erirrssssssses 12
Deflectar Group 14
L= L - Uy 28
Drive Assy. {Curtis, Durst) 30
Dirive Assy (Peetess) 32
Drive Shaft Group 32




Table of Contents - Continued

Mfg. No
1691010

1691170
16817171
1691182

1681183

1691184

1691185
1691156
1891257

1691258

1691259

1691309

Description Page
REAR P.T.0. (2000 RPM)
Rear P.T.0. (2000 RPM} {Early Models) 132
Rear P.T.0. (2000 RPM) {Later Models) 134
Blectrizal Group 44
Peerless Gear Box 170
42" ADAPTOR - VACUUM COLLECTOR T
43" ADAPTOR - VACUUM COLLECTOR 70
42" MOWER
Housing & Cover Graup B
Height Adjusting & Roller Group 10
Arbor & Brive Group 12
bBeflector Group 14
Deeal Group 28
Drive Assy. {Curtis, Durst) an
Drive Assy (Peerless) 32
Drive Shait Group 32
48" MOWER
Housing & Cover Group 8
Height Adjusting & Roller Group 10
Arbor & Drive Group 12
Deflector Group...... 14
Decal Group 28
Drive Assy. (Curtis, Durst) 30
Brive Assy. (Peerless) 32
Drive Shaft Group 32
60" MOWER
Housing & Cover Group 16
Helght Adjusting & Roller Group 20
Arbor & Drive Group rird
Deflector Group 25
Decal Group 28
Drive Assy. (Curtis, Durst) 30
Drive Assy. (Peerless) 32
Drive Shaft Group 32
HYDRAULIC KIT 164
REAR LIGHT KIT 162
42* TURBQ COLLECTION SYSTEM
Elawer Group 74
Cover & Support Group 86
48" TURBO COLLECTION SYSTEM
Blower Group T4
Cover & Suppeart Group a8
60" TURED COLLECTION SYSTEN
Blower Group &0
Cover & Support Group a0
FRONT LOADER
Loader Mounting Kit & Parking Stand 144
Loader Main Frame 146
Ballast Box Group 148
Hydraulic Group, Frame 150
Hydraulic Group, Valve 152
Contral Valve 154
Cylinder ASEY., BUDKET e eremerermasrss s s et st ssssasa nmsasans s s smnees 156
Cylinder Assy., Lift 156
Pedal Graup 160




Table of Contents - Contlnued

Mfg. No

“1651310- 38" Bucket Group
*1621311 - 48"  Bucket Group

*16913132
1651316
161317
1651338
1651339

1681344

1691351
1691358

1691359
1651360

1691365

1691366
1631409
1691410
1691456
1691526

1691605

*These Mfg. Nos. are necessary for the installation of the Front Loader (Mfg. No. 1691308.)

Description Page
148
148
Single Lever Control Group 158
REAR WEIGHT CARRIER HITCH GROUP 166
FRONT WEIGHT CARRIER 166
BALLAST BOX 148
60" MOWER
Housing & Cover Group 18
Height Adjusting & Rolter Group 20
Arbor & Drive Group 24 -
Deflector Group 26
Degal Group 28
Drive Assy. (Curlis, Durst) 30
Drive Assy. (Peeriess) 32
Drive Shaft Group 32
69" MOWER
Housing & Cover Group i8
Height Adjusting & Roller Group 20
Arbor & Drive Group 24
Deflector Group 26
Decal Group 28
Drive Assy. {Curtis, Durst) 30
Drive Assy. (Peerlass) 32
Drive Shaft Group 32
FRONT P.T.0. {540 APM} 142
WIDE BODY CART COLLECTOR '
Cart Group 84
Tube & Hitch Group 96
FRONT TIRE {H[-CAP STEERING) GROUP 168
46" SHNOWTHROWER
Body & Rotor Group 42
Spout Group 44
Spout Rofator Graup 46
Drive Group - Early Models (Before Serial Ne. 003049) 48
Drive Group - Later Models (After Serial No. 00308} 50
Hitch Group - Early Medels (Before Serial No. 00363) 52
Hitch Greup - Later Models (After Serial No. 00308) 54
Drive Shaft Group -..56
Gear Assy. 60
45" DOZER ELADE
Elade Group 114
Hiich Group 120
Hydraulic Group 122
ELECTRIC SPOUT ROTATOR 62
REAR WHEEL & TIRES GROUP (Turf} 168
REAR WHEEL & TIRES GROUP {Aqg) 168
THREE POINT HITCH 126
WIDE BODY CART COLLECTOR
Cart Group -
Tube & Hitch Greup a5
50" TURBG COLLECTION SYSTEM
Blower Group ... a2
Cover & Support Group s

3



Table of Contents - Continued

Mig. No Description Page
1691606 48" TUREBO COLLECTIDN SYSTEM
Blower Group 76
Cover & Support Group &8
1691607 42" TURBO COLLECTION SYSTEM
Blower Group Fi
Cover & Support Group 86
1691609 COLLECTION HOSE & HITCH
Assembly - 60" a2
1691610 COLLECTION HOSE & HITCH
Assembly - 427748 o2
1691735 38" TILLER
Chain & Cover Group 100
Clutch & Drive Group 102
Frame, Deflector & Tine Group 106
Hitch & Lift Group 108
Drive Shaft Group 110
Durst Gear Box 110
Peerless Gear Box 112
1691765 REAR LIFT KIT 128
1691929 FRONT TIRE (Hi-Cap Steering) Group 168
1691930 FRONT TIRE (Hi-Cap Steering) Group 168
1691986 DUMP CART 85
1692002 42" TURED COLLECTION SYSTEM
Blowar Group 78
Cover & Support Group a6
1692003 48" TURBO COLLECTION SYSTEM
Blower Group T8
Cover & Support Group 38
16820043 60" TURBO COLEECTION SYSTEM
Blower Group 84
Cover & Support Gronp .80
1692229 REAR P.T.O. (2000 RPM) ~ 136
Electrical Group w140
1692230 REAR P.T.O. (3200 RPM) 138
Elestrical Group 140
1692243 47" SNOWTHROWER
Gear Box Mounting 172
Gear Box 174
Drive Shaft Suhassemhbly 174
Chute Assy. 176
Handerank Assy.. 178
Rear Skid Shoe Assy. 180
Auger Assy. 182
Gear Box and Shaft Subassemblies 134
Hitch & Lift Group 186
Hitch Assy. 188
Becal Group 130
WHOLEGOODS (nat shown):
1690095 CHAINS (Tire)
1691352 WEIGHTS - (Rear Wheels)
1691519 ADAFTOR - Vac Collector for 60° Mowers
151620 VAC COLLECTOR CART SIDE EXTENSION & COVER {for 17 cu. ft. Cart}
1691987 DUMP CART (17 cu. ft.}
1651980 SNOW CAB
1652241 SNOW CAB



THIS PAGE INTENTIONALLY BLANK



42° Mower, Housing & Cover Group

42" mounting A28
pesition for 4 -
Gear Box.

ﬂI"-IJ.lt shoold NOT be
overtightened to
restrict muxvement
of height adj. bar.

Moonts thraugh
Focker Armn Assy.
See Defisctor Gp,

R |

b

MOTE: Use standarg hardware 41
wrque spec. chart tmlass
utherwize noted.



Mig. No 1621009 16371132

407 Mower, Housing & Cover Group

Ref. Part
Mo. No. Oty. Daseription
1 1677191 1 ARM ASSYT, H.H.
2 1221 4 NUT, Hex Whizlnck, 3/8-18
2 1676094 ] COVER, Mowet, R.H.
4 1921210 2 CAPSCHEW, Hex Hd., 373165 x 1
L 1678102 1 SUPPORT, “U" Channel
& 107031 2 CHAIN, § Link {Used with 25 Tires)
170RZEE 2 SHAIN, € Link (Used with 25" Tires)
r 1930645 2 NUT, Hex, Flange, Lock, 38-16
8 1823352 G NUT, Hex, Centerock, 5H6-18
a 1517642 4 WASHER, 516
10 167EE23 2 U BoOLT, 1
11 1260150 b CAPSCHEW, Hax, S5/8-15 x 5-1/2
12 1824366 4 WASHER, 5/8
13 1677182 2 TRUNNION
id 1950064 2 FIN, Trunnicn
15 1917642 4 WASHER, 5/16
16 1918452 4 PiN, Coter, 1/8x 1
i7 1922014 4 NUT, Hex, Jam, 5/818
18 1677120 1 ARM ASSY,, LH.
19 1919387 g WASHER, 5/8
20 1876036 1 BRACKET ASSY,, L H.
21 1878615 1 BRACKET ASSY, Lift, L.H.
22 1960281 2 PiN, Hair, 1/16" Wiz
23 1912326 2 WASHER, Plain, 5M16x 34 x 116
24 167E61E 1 BRACKET ASSY,, Lift, R.H.
25 1678619 2 ROD, Bolt, Lift Cham
26 1920161 2 MUT, Hex, Jam, 5M16-18
27 16V30T5 Z2 CLEVIE, Lift
2R 1673574 2 PIN, Clevis
28 1850074 2 CUP, Hair Pln
30 1674020 1 PLUG, Mower Cowvar
3 1O 6 SCREW, Hex, Taptite, 1/4-20x 3/B
32 1675003 1 COVER, Mower, LH.
23 1676035 1 BRACKET ASSY.. R.H.
34 1924356 g WASHER, Plain, 1332 x1-1/2x 1/8
35 1836551 2 NLUT, Hex, Centatock, 33-16
a6 1678385 2 SCREW, Bafile Hook
a7 12213966 12 CAPSCREW, Hex, 31816 x 7/8
35 1916350 10 NUT, Hex, 3/8-16
39 1916965 10 FOCKWASHER, 378
40 1931349 2 BOLT, Camiage, 3516 x 7/8
41 1675587 i BAFFLE, Mower
&2 * 1B85281 1 HOUSING, 427 Mower
43 1924361 2 WASHER, 12 .

~* 1685281 is an orange deck
71685281 is a green deck
61685281 is a Black deck



48° Mawer, Housing & Cover Group

A-382

43" mouniing 6

position for 3 7 &
? i~ . Nut shouid NOT be

oyerttghtaned to
resirict movement
of height adj. bar.

L}
Maurts through
Rocker A ASSY.
13

See Deflector Gm.

4B" Mtg. Holg ———

MOTE: Use standard hardware
wmue spec. chart tmless
othenwize noted.



Mig. No. 1690986, 1691183

48° Mower, Housing & Cover Group

Ref. Part
Ne, No. Qty. Description
1 1677188 I ARM ASSY., R.H.
2 1231217 4 MUT, Hex Whizlock, 2/8-16
3 1679522 ;! COVER, Mower, R.H.
S 1821210 14 CAPSCREW, Hex Hd., 2/8-16x1
5 1678101 1 SUPPORT, "J" Channe!
& 167031 2 CHAIN, 5 Link {Used wilh 23" Tires)
1708266 2 CHAIN, 6 Link (Used with 26" Tires)
7 1930645 2 NUT, Hex, Flange, Lock, 3R-16
8 1923362 5 NUT, Hex, Centariock, 5/15-18
a 1919326 4 WASHER, 11732
10 1ET8623 2 T BOLT, 1
11 1960150 2 CAPSCREW, Hex, 5818 x5-1/2
12 1824366 4 WASHER, 5/8
13 1677182 2 TRUNNION
14 1960064 2 PN, Trutnion
15 1924840 4 WASHER, 13732
16 1918452 4 FIN, Cotter, 172 x 1
17 1922014 4 NUT, Hex, Jam, 5/8-18
18 16577188 1 ARM ASEY, | H.
12 1960020 2 WASHER, 21732
20 1677263 1 BRACKET ASSY., LH.
21 . 1678615 1 BRACKET ASSY., Lift, LH.
22 1860221 2 FIN, Hair, 1718 Wire
23 1919226 2 WASHER, Plain, 5A6 x 3/4 x 1118
24 1678618 1 BRACKET ASSY., Lift, R.H.
25 1678519 2 ROD, Sok
26 18920761 2 NUT, Hex, Jam, 5/16-18
27 1673575 2 CLEVIS, Lift
28 1673574 2 PIN, Clevis
28 1960074 2 CLIP, Hair Pir:
30 1674020 1 PLUG, Mower Covar
a1 1529000 10 SCREW, Hex, Taptite, 1/4-20 x /8
32 1679511 1 COVER, Mower, LLH.
23 1677354 1 BRACKET ASSY., R.H.
34 1924356 2 WASHER, Flain, 13/22 x1-1/2x 1/8
a5 1930651 2 MNUT, Hex, Centarfock, 3/8-16
36 1675335 2 SCREW, Baffle Hook
a7 1924361 2 WASHFER, 1/2"
ae 1916850 10 NUT, Hex, 2/8-16
aq 15168655 10 LOCKWASHER, 3/3
40 1931350 2 BOLT, Camiage, 3/8-16x 1
41 1674774 1 BAFFLE, Mower
42 " 1685282 1 HOUSING, 45° Mower

* 1535282 is an orange deck
1685282 i a green deck
61685282 is a black deck



427 & 487 Mowars, Height Adjusiing & Rolor Group

NOTES: ' ATTI363
1. Spread legs of cotter ping (Ref. Mo, 35)
and wrap ends around roller shaft.

2 Assemble roflers [Rel. No. 41) 50 no

; Mbs are visible to operator.

T f’&ga

f ol

)
I ‘\
i K Mower

23 Deck

Set scrow (Ref. No. 44)
to face toward the rear.

" Adjust anti-scalplng
rofers to lowest
cutting pogiticon.

MOTE: Use standard hardwara

torque spac. chart unless
otherwiza notad,

10



Mig, No. 1690985, 1691009, 1681182, 1697183

42" & 48" Haight Adiusting & Roffer Grougp

Ref. Farnl
[+ Mo, iy, Description
1 1650157 1 BUTTON, Liit Handle
2 156202 1 GRIP, Lift Handle
3 1918265 2 WASHER, 5116
4 1676526 1 SPRING
5 1922127 1 CAPECREW, 5H6-18x 1-3/4
G 1675721 1 ROD LATCH
7 1675710 1 LIFT HANDLE TUBE
8 1816950 16 HUT, Hex, &/8-16
g 1816965 16 FOCKWASHER, 58
10 1931350 2 BOLT, Camiage, 3816 X 1, Gr. &
11 1677650 1 EBRACE, Quadrant (42" Mower)
1677651 1 BRACE, Quadmant (48" Mower)
12 1917372 & NUT, Hex, 6/16-18
13 1917356 & LOCKWASHER, 5/16
14 1676438 1 SPACER
15 1676430 1 LATCH
16 1823362 1 LOCKMUT, Hax, 5/16-18
17 1918451 1 PIN, Cotter, 1/8 x 3/
18 1676140 1 QUADRANT
18 1621333 1 CAPSCREW, Hex Hd., 5116-18x1
20 1678148 1 CAPSCREW, Flat Hd., Heos Socket, SA8-18 x 1
21 1924340 5 WASHER, 13/32
22 1821210 1 CAPSCREW, 3-16x1
23 1831350 8 BOLT, Camiage, 3%5-16 x 1
24 1831352 2 BOLT, Carriage, 38-16x 1-1/2
25 1960144 2 SCREW, Whizlock, ¥E-16 x 5/8
26 TE75144 ] SHAFT ASSY., Rocker (42" Mower)
1ETE143 1 SHAFT ASSY., Rocker {48 Mowen)
27 1675088 2 EPACER
28 1676087 2 STRAP
22 1831355 2 BOLT, Carriage, 3/8-16 x 2-1/4
a0 174870 2 SPACER
at 1674850 2 SPACER
32 172622 2 BOLT, Shouldet, 38-16 x 1-5/32
33 1824351 2 WASHER, Plain, 172 x 1-1/4 x 3f8
34 1677507 2 SLIDE
3L 1915458 4 PIN, Cotter, 316 x 1
36 TSE0020 8 WASHER, 21/32
37 1676652 1 SPACER {42" Mower Only)
38 Taresi2 a SPACER {Cty. £ on 42" Mower)
38 1931333 4 BOLT, Carriane, 5/16-18 x 3/4
40 108224 1 BRACKET, Raoller, LH.
41 1668513 0 ROLLER
42 108425 1 BRACKET & SHAFT ASSY. (42" Mower)
108454 1 BRACKET & SHAFT ASSY. (458" Mower)
43 1676138 1 BAR ASSY., Roller
44 1928721 1 SETSCREW, Sq.Hd., 56 x1/2
45 1676134 1 SHAFT ASSY., Ruller (42" Mower)
1676135 1 SHAFT ASSY., Adller (48" Mower)
45 1676078 1 BRACKET, Roller, R.H.

i1



42° & 48" Mowers, Arbor & Drive Group

A1384

Seepage 52 for
Senvice Paris.

See page 30 for Durst & Curti
Service Parts and page 22 for
Peerless Service Parts, (Mame is
samped or housing of gear box )

" 48" mounting position
for Gear Box

42" meunting postticn
for Gear Box

Direct quard
{Ref. Mo. 11}
loward spring
[Ref. No. 8).

Torqua to

Apply gasket
farmer to this
surfage,

Torgue 1o
1518 L lhs.

NOTE: Uee standard hardware Torgus to 4 :
tormue spec. chan unless S0-70 #, [bs.--_""-——_____‘é—-
othetwise notad.

12



Mig. Np. 1690886, 1621008, 1831182, 16871183

42" £ 48" Mowers, Arbor & Drive Group

Retf. Part
Mo, No, Crty. Description
1 1674213 1 SHAFT ASSY., Telescoping (Ses page 22 for Service
Parts)
2 1923358 2 NUT, Hex, Lock, 1/4-20
3 1925688 1 CAPSCREW, Bex, 1/4-20x 3
4 822133 2 KEY, Hi-Pro
5 1674642 1 DRIVE ASSY., Right Angle {See page 30 for Durst &
Curfis Service Pars & page 32 for Peerless Senvice
parts. Mame is stamped on housing of gear box.)
] 1816965 4 LOCKWASHER, 378
7 19219685 4 CAPSCREW, 2/2-16x 34
8 1574671 1 SPRING
9 1679487 1 ROD, Spring
10 1826731 1 LOCKNUT, Hex, Jam, 3/8-16
11 1678485 i IDLER STOP
12 1916603 1 LOCKWASHER, Internal
13 1704314 3 GREASE FITTING
14 1674643 1 PULLEY ASSY., Drive
15 18928721 2 SETECREW, Sg. Hd., SM6 x1/2
16 16746V 1 PULLEY, Kdler
17 1960265 1 BOLT, Camiage, 3/8-16x 1-1/4
18 1824940 Fi WASHER, 12/32
19 1676148 2 BUSHING
20 674669 1 SPACER
21 1700395 1 LEVER ASSY., Idler
22 918136 1 FITTING, Lube
23 1921971 1 CAPSCREW, Hex, 3/8-16 x 1-3/4
24 12234 & CAPSCREW, Hex, 716-14x1
258 1912199 3 LOCKWASHER, 7ME
26 1933263 3 WASHER, 7116
27 1678661 3 PULLEY ASSY,, Arbor Drive (427 Mawer)
1673663 3 FULLEY ASSY., Arbor Drive (48" KMaower)
23 1657469 3 SHIELD, Bearing, Upper
23 1655729 3 ARROR HOUSING, Tap
30 108202 6 EEARING, Arbor
31 1676277 3 SHAET, Arbor
az 1676278 3 ARBOR SHAFT & BEARING ASSY. (Intl. Ref. Mas.
30 & 31) _
33 1675282 1 BELT, Arbor Drive (42* Mower}
1675342 1 BELT, Arbor Drive {48" Mower)
a4 1703273 3 ARBOR HOUSING, Bottom
as 1664347 18 SCREW, Hex, Taptits, SA&8-18 234
36 1700230 3 WASHER, Shim
37 1700228 3 SHIELD, Grass
35 1655777 3 ADAPTOR, Blade
29 1657523 3 AING, Self-Locking
40 1679917 3 BLADE, 42" Mawer
16796 3 BLADE, 45" Mower
41 1678711 3 WAEHER, Spline
4z 1656216 3 WASHER, Spring
43 189268731 1 NUT, Hex, Top lock, Jamn, 3/8-16
44 1930543 1 SETSCREW, Hex, 5M6-18 x 1/2
45 1707335 3 SASKET, Foam

13



42" & 48° Mowers, Deflactor Graup

A-"T3E5

NOTE: Use standard hardware
torque spec. chart imless
ctharwise noted.

14



Mg No. 1890388, 1591009, 1651182, 1691183

42" & 48" Mowers, Deflecfor Group

Ref. Part
Ho. No. Oty. Description
i 1874578 1 ARM ASSY., Rocker
2 1922134 2 LOCKNUT, Hex, 1/2-13
3 1676097 2 SPACER {Rocker Amm)
4 1921176 2 CAPESCREW, Hex, 1/2-13 x1-1/4
5 176012 2 CLIP, Pin, Safety
G 156305 2 PiN, 38 x 1-1/2
7 1B7E213 1 SPRING, Tarsion
8 1676203 1 BRACKET, Rod (42" Mowar)
8 1816965 7 LOCKWASHER, 3/8
10 1816950 ¥ MLIT, Hex, 3/8-16
11 1676380 1 BRACKET, Rod (42" Mowsat)
12 1921210 2 CAPSCREW, Hex, 38161
13 1677187 1 DEFLECTOR AEBY.
14 1925125 1 WASHER, 7THE
15 1677223 1 STONME GUARED (42 Mower)
ig 1931350 3 BOLT, Camtage, 3/8-16x 1
17 1677261 1 STONE GUARD ASSY., (48 Mower)
i8 1931348 2 BOLT, Camage, 3/8-16x 7/8
18 1676207 1 ROD, Hings (42)
1676208 1 ROD, Hinge (48"

15



50" Mower, Hausing & Cover Graup

% A"12385
&80 mounting 4 -

?/ - position for Gear Box, 5

6 Nut should NOT be

7 over tarqued o
restrict movament
aof height adjustment
ber.

N2 -

Mounts through
Hocker Amm Assy.

| B
/ | §

NOTE: Usa standard hardware
torqua spes. chart unless
otherwise noted.

16



Mg, No. 1690884, 1651184

80" Mowar, Housing & Cover Group

Ref. Part
Mo. tio. Gty. Bescription
1 1928000 10 SCREW, Hew, Taplite, 1/4-20 x 378
2 1676125 1 COVER, Mower, R.H.
3 16768181 1 SUPPORT, "I Channe!
4 1921210 12 CAPSCREW, Hex Hd., 3/8-16 x 1
5 107031 2 CHAIN, 5 Link {Used with 23* Tires)
1708266 2 CHAIN, & Link {Used with 26" Tires)
& 1950645 2 NUT, Hex, Flange lock, 3316
7 1923362 4 NUT, Centerdock, 516-18
& 1924940 4 WASHER, 13/32
L JEFEI03 2 CLAMP, r
10 1674020 1 PLUG, Mower Cover, L.H.
bk 1676126 1 COVER, Mower, LH.
12 1980150 2 CAPSCHEW, Hex, 8f8-18 x 5-1/2
13 18243606 4 WASHER, 5/
14 1677182 2 TRUNMICHN
15 1960064 2 PIN. Trunnion
i6 1960020 2 WASHER, 5/8
17 1918452 4 PIM, Cotter, 1/2-1
18 922014 4 WUT, Hex, Jam, 5/8-18
13 1677174 1 ARM ASSY., LH.
20 1960074 2 CLIP, Hair Fin
21 1673575 2 CLEVIS, L1t
22 1673574 2 FIN, Rivet, Clevis
23 1820161 2 NUT, Hex, Jam, 5/16-18
24 1673619 2 ROD, Boft
25 1678615 1 BRACKET ASSY., Lift, L.H.
25 1919326 g WASHER, Plain, 516 x 34 x 1716
27 1260221 2 CLIP, Halr Pin
23 1678616 1 BRACKET ASSY.. Lit, R.H.
29 1924358 2 WASHER, Plain, 1332 x 1-1/2 x 1/8
20 1930651 2 NLUT, Hex, Carmtedock, 3616
oY | 1923362 2 MUT, Hex, Centerdack, 5f16-18
32 * 1685285 1 HOUSING, 60" Mower (Ingl. Safety Decals)
a3 1915950 10 NUT, Hex, 2/8-16
34 1916985 10 LOCKEWASHER, 373
35 1831211 4 NUT, Hex, Whizlock, 3/8-16
36 1679385 2 °F HOOK
37 1GYE020 1 BAFFLE, Mower
a8 1924361 2 WASHER, Flain, 17732
39 1677175 1 ARM ASSY, R.H.
4 16760640 1 BRAICKET ASSY., LH.
41 1676039 1 BRACKET ASSY., R.H.
* 1685285 is an crange deck
T1685285 is & grean deck

NOTE: Gauge Whesl Kit 1685316 is available to update Mig. No. 1620984 units. See pages 18
& 19, Ref. Nos. 45, 47 & 48 and hardware for component ardfor replacement parts.

17



60" Mawer, Housing & Cover Group

A530

_ B
1 &0 mounting 4?;%\‘@ 1 Nut should NOT b

?/ position for Gear Box.

5 over torqued 1o
restrict movement
of helght adjustment
& ] ZE bar.

Lower flange on rear
baffle (Ref. No. 37 must B2 §
positioned a5 tght as

possible against adge of
mmower deck.

Baffle (Ref. Na. 43} must
ke positioned as tight as  NOTE: Use standard hardwars
possible against under tonque spec. chart uhless

side of mower deck. othervise noted.

18



Mig. No. 1691338, 1691344

50" Mowear, Housing & Cover Group

Ref. Part
HNo. Ho. Qty. Descriplion
1 1929000 g SCREW, Hex, Taptite, 1/4-20 x 373
2 1676125 1 COVER, Mower, R.H,
3 1678181 1 SUPFORT, "U™ Channel
4 19271210 12 CAPSCREW, Hex Hd., 2/8-16x 1
5 107031 2 CHAIN, 5 Link {Used with 23" Tires)
1708266 o CHAIN, € Link {Used with 28* Tires)
& 1930845 2 MUT, Hex, Flznge lock, 3/B-16
7 1923362 4 MUT, Centerdock, 5A16-18
8 1324840 4 WASHER, 11/32
9 1678103 2 CLAMP, AP
i0 1674020 1 FLUG, Mower Cover, LH.
i 1700273 1 COVER, Mower, LLH.
12 1960150 2 CAPSCREW, Hex, 5/8-18 x 5-1/2
13 1924356 4 WASHER, &8
14 1677183 2 TRUNMION
15 1960064 2 PN, Trunnion
16 1860020 2 WASHER, 21/32
17 1918452 4 PN, Cotter, 1/2-1
18 1925014 4 MUT, Hex, Jam, 5/8-18
12 1677174 1 ARM ASSY., LH,
20 1950074 2 CLIP, Hair Pin
21 1673575 2 CLEVIS, Lift
22 1673574 2 FiN, Rivet, Clevis
23 192064 2 NUT, Hex, Jam, 5/16-1%
24 16578619 2 ROE, Baolt
a5 1578615 1 BRACKET ASSY., LHt, LH.
25 1915326 & WASHER, Plain, 516 x 2/4 x 116
27 196022 2 CLIP, Hair Pin
28 1678616 1 BRACKET ASSY., Lift, FLH.
28 1824266 2 WAESHER, Plain, 1332 x 1-122x 1/8
30 1330551 2 NUT, Hex, Centerlock, 28-16
Y | 1923362 3 MUT, Hex, Centerdock, 5H16-15
32 * 1685308 1 HOUSING, 80" Mower (Incl. Safety Decals)
a3 1816250 20 NUT, Hex, 3/8-16
34 191650865 20 LOCKWASHER, 378
35 1917372 2 Nt Hene, 5M16-18
36 1331350 5 CARRIAGE BOLT, 3/8-16 x1
37 1702412 1 BAFFLE, Mowsr
38 1921966 8 CAPSCREW, Hex, 3/8-16 x 7/8
39 1677175 1 AHM ASEY. RH.
40 1676040 1 BRACKET ASEY., LH.
41 1676030 1 BRACKET ASSY., A.H.
&2 1831211 L) NUT, Hex, Whizlook, 3/8-16
43 1702410 1 BAFFLE ASSY., Front
44 SE038E by RING, Redaining, Ext., 1/2
45 1960170 2 WASHER, Flain, 1/2 x1
a6 1700184 Z GAUGE WHEEL
a7 1705078 1 BRACKET ASSY., Gauge Wheel, LH.
48 17054079 1 HRACKET ASSY., Gauge Whesa!, R.H.
49 1924361 2 WASHER, Flain
50 1702374 1 BAFFLE, Discharge
51 1558500 1 BRACKET, Mower
52 1924856 2 ' SCREW, Taptite, 5M16-18 x 1/2
B3 1831333 2 BOLT, Camiage, 5/16-18 x 354
54 1817356 2 LOCKWASHER

* 1685368 is an orange deck
716852302 is &1 green deck

61685308 |5 a black deck 19



60" Mower, Height Adfusting & Roller Group

A=T3ET

12

Setzeraw {Rel Mo 47)
to face towards rear.

MOTE: Spread legs of
cotter pins [Ref. No. 36}
and weap endz around raller

Adjust anti-sgalping
rollers to [Owest
cutting position.

MOTE: Use standand hardwars
torque Spes. chart unless
athiarwise noted.,



M. No. 1690884, 1691184, 16913539, 1691344

60" Mower, Height Adjusting & Roflar Group

Ret. Part
No. Ho. Gy, Beascription
1 1650157 1 BUTTON, Lift
2 156203 1 GHIP, Lift
3 TM8265 3 WASHER, 5156
4 1676526 1 SPRING
5 1922127 1 CAPSCREW, SHE-18 x 1-3/4
G 1675721 1 RO, Latch
7 1675710 1 LIFT HANDLE, Tube
;] 18916850 18 WUT, Hax, 3/3-16
L] 1916965 18 LOCKWASHER, 3/8
10 1931350 B BOLT, Carrfage, 3/8-16 21
11 1677652 1 BRACE, Cadrant
12 1917372 i1 MUT, Hewx, 5/16-18
13 1917356 G LOCKWASHER, SHE
14 16764058 1 SPACER
15 1676420 1 LATCH
18 1023362 1 LOCKHUT, Hax, 5/16-18
17 1918451 ] FiN, Cotter, 1/8 x 214
18 1678330 1 CUADRANT ASSY.
19 1821333 1 CAPSCREW, Hex Hd., /1818 %1
20 1678148 1 CAPSCREW, Flat Hd., Hex Socket, 5A6-18 x 1
e | 1560144 2 SCREW, Whidock, 3/8-16 x &8
22 1931352 2 BOLT, Carmiage, 4/8-16 x 1-1/2
23 1924944 5 WASHER, 13432
24 1676079 1 BRACKET, Raller, LH.
25 1676025 1 SHAFT & LEVEH ASSY.
26 1876088 2 SPACEH (Strap)
27 1676087 2 STRAP
28 1831355 2 BOLT, Camiage, 3/8-16 x 2-1/4
29 1831380 2 BOLT, Camiage, 38-16x 1
30 174870 2 SPACER (Shalt Assy.)
31 1674660 2 SPACER, (Shaft Assy.)
a2 1677507 2 SLIDE
F3 1924361 2 WASHER, Plaln, 1/2x 1-1/4
3 172622 2 BOLT, Shoulder, 3B-16 x 1-5/32
35 1960201 10 WASHER, 1"
36 1518453 a Pit, Cotter, 3M116 x 1-1/2
37 1678043 T ROLLER ASSY. {Incl Ref. No. 45)
38 1931333 4 BOLT, Camiage, SM15-18 x 34
a9 173270 1 BRACKET ASSY., Roller, 1_H.
40 1668513 4 ROLLER
41 18360020 2 WASHER, 21,32
42 1676148 1 SPACER
43 1676404 1 BHACKET & SHAFT ASSY.
44 T67E78 1 BRACKET, Roller, B H,
45 167ITG2 10 BLSHING
45 1876075 1 BAR ASSY., Roller
a7 1328721 1 SETSCREW, Sg. Hd.
43 1678072 1 SHAFT ASEY., Anifer

21



62" Mower, Arbor & Drive Group

A*1384

Sed page 20 for Durst & Curtis

Sarvice Parts and page 32 for

Pearess Service Parls. (Name is
stamped an housing of gear bax )

~, [
| Apply oasket ~_
! former this

Torque to
MOTE: Use stzndard hardware SO-7O0fi. Ips.
lomque spes. ¢chart unless
otherwize moted.

22



Mfg. No. 1690984, 1691184

&0* Mower, Arbor & Drive Group
Ref. Part
No. MNo. Qty. Bestription
1 1674213 1 DRIVE SHAFT ASSY., Teleseoping
(See page 32 for Service Pans)
2 1823358 2 LOCKNUT, Heax, 1/4-20
3 19256888 1 CAPSCREW, Hex, 1/4-20x 3
4 222138 2 KEY, HI-Pro
5 1674642 1 RIGHT ANGLE GEAR CASE ASSY.
(See page 30 for Durst & Curtis Service
Parts, & page 32 for Peeress Sarvice Parts.
Mame is stamped b housing of gear b}
& 16965 3] LOCKWASHER, 58
7 1921985 4 CAPSCREW, Hex, 3/8-16 » 34
B 1923362 1 LOCKMUT, Hex, 5M16-18
8 1674671 1 SPRING
10 1917372 1 Wut, Hex, 5M&-18
11 1217356 1 LOCKWASHER, 516
12 1921333 1 CAPSCREW, Hex, 5M6-18x 1
13 182343 G CAPSCHEW, Hex, 7A6-14 % 1
14 18199 3 LOCEWASHER, 7116
15 1933283 3 WASHER, 7THE
16 16736655 3 PULLEY ASSY., Arboc Drive
17 1657950 3 SHIELL:, Bearing Upper
18 1655720 3 ARBOR HOUSING, Top
19 108202 G BEARING [Arbor Shaft)
20 1676277 3 SHAFT, Athaor
21 1676278 3 ARBOR SHAFT & BEARING ASSY.
(Incl. Ref. Nos. 19 & 20)
b 1655728 3 ARBCHR HOUSING, Bottom
23 1664847 18 SCREW, Hex, Taptite, 5M6-15 x 3/4
24 1664241 3 WASHER, Shim
25 1657588 3 EHIELD, Grazs
26 16858777 3 ADAPTOR, Blade
prd 1607528 3 RING, Sell Locking
28 1676343 3 BLADE, 60" Mower
29 1676287 3 WASHER, Spline
an 1856916 3 WASHER, Spring
) | 1915450 1 HUT, Hax, 3/8-186
az 1917642 B WAGRHER, 516
33 1674570 1 BELT, Arbr Drive
3 1676148 2 BUSHIME
35 1674669 1 SPACER
36 915019 1 FITTING, Lube
37 1700395 1 LEVER ASSY., Idler
38 1922701 1 CAPSCREW, Hex, 2/8-16x 2
329 1928731 1 LOCKNUT, Hex, Jam, 3/8-16
40 TETo4EE 1 IDLER STOF
41 1916803 1 LOCHKWASHER, Intemal, 33
42 1674670 1 PULLEY, Idler
43 1928721 2 SETSCREW, Sq. Hd., sAé-1/2
dd 1674643 1 PULLEY ASSY., Drive
45 1960032 1 CAPSCREW, Hex, 3/2-16x 1-1/4
45 1673457 1 RD
47 16E85040) 1 BRACKET

23



g0" Mower, Arbor & Drive Group

A-""153D

Sea page 30 for Durst & Curtis
— Service Parts and page 32 for
Peerless Senves Parts. (Name iz
o, StEmned on housing of gear box )

Seo page 32 for

Direct Guard (Rel. Ma. 41]
Ioward Bracket (Ref, Mo, 45).

Apply gasket former
" thiz surface.

TTT—-Left hand blade
mounis on [eft arbaor.

tomes spes. chart unless

otfterwise noled.
5§
24



Mig. No. 1691338, 1691344

&0" Mower, Arbor & Drive Gralp

Ref. Part
Neo. Na. iy, Deszcription
1 1674213 1 CRIVE SHAFT ASSY., Telescoping [See page 32 for
Senfce Paris.)
2 19233585 2 LOCKNUT, Hex, 1/4-20
3 1830543 1 SETSCREW, Hex, 5/16-18 x 1/2
4 1925688 1 CAPSCREW, Hex, 1420 x 3
s 922138 2 KEY, Hi-Pro
* 8 1674842 1 RIGHT ANGLE GEAR CASE ASSY. (See page 30 for
Burst & Curlis Service Fartz & page 32 for Peerlass
Senvice Paris.)
7 1918965 & LOCKWASHER, 5/8
8 1921965 4 CAPSCREW, Hex, 3/8-16 x 3/4
o 192349 & CAPSCREW, Hax, 716-14 1
10 1818190 3 LOCKWASHER, 746
E| 1833263 3 WASHER, 7116
12 TE7EEGS 3 FULLEY ASSY., Arthor Drive
13 1657569 3 SHIELD, Bearing, Upper
14 1655723 3 ARBCOR HOUSING, Top
15 1578273 3 ARBOR SHAFT & BEARING ASSY.
16 108202 & BEARING [Arbor Shaft)
17 1676277 3 SHAFT, Arbor
18 1703273 3 ARBOR HOUSING, Bottom
18 116950 1 MNUT, Hex, 3/8-156
20 1674670 2 PULLEY, [cier
21 157081 1 SPACER
22 1824240 10 WASHER,13/32
23 18921871 2 CAPSCREW, Hex, 3/8-16x 1-3/4
24 1664847 18 SCHREW, Hex, Taptite, 5M16-18 x 3/
25 1700230 3 WASHER, Shim
25 1700228 3 SHIELD, Grass
=7 1855777 3 ADAPTOR, Blade
28 1657528 3 RING, SelfLocking
29 1702366 1 BLADE, 607 Mower, LH. Rotation
a0 1579711 3 WASHER, Splne
a1 1655916 3 WASHER, Spring
32 1702365 2 BLADE, 60™ Mower, R.H.
33 1821332 2 CAPSCREW, Hex, SMB8-18x 364
34 1675481 1 SPACER
35 1923362 2 LOCKNUT, Hex, b/16-18
36 16767148 2 BUSHING
ar 1674669 1 SPACER
38 1960253 1 CARRIAGE BOLT, Hex, /816 x 1-1/4
32 1700393 1 LEVER ASSY., Idler
40 1916803 1 LOCKWASHER, Internal, 378
41 1679486 1 IDLER STOF
42 1928731 2 LOCKMUT, Hex, Jam, 3/8-16
43 1917372 2 MUT, Hex, 5f18-15
44 1917356 2 LOCKWASHER, 5M6
45 1668500 1 BRACKET
46 1823721 2 SETSCREW, Sq. Hd., 5M16-1/2
47 1674843 1 PLILLEY ASSY., Drive
48 1700345 1 BELT, Arbor Drive
49 1700347 ] SPRING
50 915019 1 FITTING, Lube, 0
5 1821877 1 CAPSCREW, Hex, 5M18-18 x 1-3/4
52 18498326 2 WASHER, 11/32
53 1707335 3 GASKET, Foam
54 7 1704314 3 GREASE FITTING

25



80" Mower, Deflector Group

A3

ﬁ:;?;{;14

Mourt Ref. Mo, 11 through this
tiole for MfgL Nos. 1693338,

Maunt Ref. No. 11 through this
N, L \ hale for Mfg. Nos. 1690984,
@ 1691184,
1

NOTE: Use standard fardware
torque spec. chart unless
ptherise noted,

26



Mfg. No. 1690984, 1631184, 1691338, 16971344

&0" Mower, Deflector Group

Ret. Part
Ho. Ho. Oty. Bascription
1 1674678 1 AHM ASEY., Racker
2 178012 2 CLiP, Pin, Safety
3 156305 2 PIN, 38 x 1-142
4 1921176 2 CAPSCREW, Hex, 1/2-13 x 1-1/4
5 16768097 2 SPACER
L+ 1922134 2 NUT, Hex, Centerlock, 1/2-13
Fi 1676213 1 SPRING, Torsion
z 1672656 1 ROL, Hinge {16590084, 169711584 only)
1700343 1 ROD, Hinge (1621330, 1821344 only}
o 1916950 3 NUT, Hex, 3/8-16
10 1916865 3 LOCKWASHER, 23/3
11 1677295 1 STONE GUARD ASSY. (1600084, 18651184 anly)
1700186 1 STONE GUARD ASSY. (1691339, 1691344 only)
12 1702451 1 DEFLEGTOR ASSY.
13 1673655 i BRACKET, Hinge
14 1931350 5 BOLT, Carriage, 38-16x1

27



42°, 48° & 60" Mowers, Decal Group

MOTE: Arrows Indicate
top of Oecal for posiioning.

Daflactor
All Mowers




Mig. No. 1680984, 1680856, 1691009, 1691182, 1691183, 1691184, 1691339, 1691344

427, 48" & 80° Mowers, Decal Group

Ref. Part
HNeo. No. Cty. Descripion
1 1676921 1 DECAL, Danger (1621184}
1704276 1 DECAL, Langer (1691109, 1890986, 1691122,
1697183, 1631335, 1681344, )
2 1 DECAL, OPEI (Mot Serviced)
3 1 i.0. PLATE {Not Serviced)
4 1676922 ] DECAL, Danger, Mawer {1691 124)
1704277 1 DECAL, Danger, Mower (1691009, 16804985,
1691182, 1691183, 1691339, 1681344, )
5 17023069 1 DECAL, Belt Instruction
(1801009, 1690084, 1690556, 1881182, 1691183,
1691184)
1700068 1 DECAL, Belt Instruction
(1691338, 1691344}
8 1664141 1 DECAL, Cutting Line
7 1704383 1 DECAL, Cutting width {427 (1691003)
3 1704384 1 DECAL, Cutting wigith (48%) {1690986)
e 1704803 1 DECAL, Cutting width (60"} (1691338)
Simplicity Mfg. Nos. 1690984 - 60° Mower Agco Mg. Nos. 1691162 - 42" Mower
1690386 - 453" Mower 16911863 - 28" Mower
1691009 - 32° Mower 1651344 - 60" Mower

1691329 - G0° Mower

Deutz Allis Mfg. No. 1691184 - 60° Mower

Safety Decals

A DANGER

A DANGER

ROTATING CUTTING BLADE

«[10 NOGT PUT HANDS OR FEET UNDER . L =
WOWER DECK WHILE BLADE 1 || ROTATING CUTTING BLADE
«[0 NOT OPERATE MGWER WITHOUT
1erasazt DEFLECTOR OR ENTIRE GRASS
CATCHER IN PLACE.
1676922

A\ DANGER

A DANGER

ROTATING CUTTING BLADE
DO NOT PUT HANDS
OR FEET UNDER

ROTATING CUTTING BLADE,
B0 NOT OPERATE MOWER

WITHOUT DEFLECTOR
MOWER DECK WHILE OR ENTIRE GRASS

BLADE IS ROTATING. CATCHER IN PLAGE,
1704276 1704277




42°, 48" & 60" Mower, Drive Assy. {Curtis Gear Box}

ATHG

42, 468" & 60" Mawer, Drive Assy. {Durst Gear Box)

-l 2 A-t1200

' Shipping )
Plug Vent shipped loose-

L Qutput

30



Mifg. No. 1690384, 1630985, 1691008, 1691182, 16971183, 1691184, 1691338 1691344

42" 48° & 80" Mower, Difve Assy. {Curtis Gear Box)

Ref. Fart
MNo. Nc. Gy, Description
1 19305 12 SCREW, Hex Whizlock Flanrge, 516 x 3/4
2 1700894 2 CAF, Housing
3 112118 2 SEAL, Shaft, Tx1-1/2x 56
4 * 1700895 GASKET, 015
* 1700896 ) GASKET, .005
* 1700897 ' GAIKET, 003
& 170836 3 BEARING CUF
=1 170835 3 BEARING, Cone
¥ 170080 1 SHAFT, Finion
& 1678982 2 KEY, 1/4x1/4x7/5
4 1700898 1 GEAR, Bavel
10 S16708 2 ROLL PIN, 516 x 2
11 1700802 1 BEARING, Cone
i2 1700803 1 BEARING CLIF
13 170389 1 HOUSING
14 SO18E3 3 PLUG, 8q. Hd,, Solid 15 NPT
15 1700805 1 GZEAR, Pinlon
16 1700380 1 SHAFT, Qutput
17 1700906 1 SPACER
18 1705907 i WASHER
18 1700204 i CAP, Housing
2n 1678650 1 PLUG, Ve, 1/8-27
*Use gaskets as required,

Mfg. No. 1690984, 1620986, 1681009, 1691182, 1681183, 1691184, 1691339, 1691344

42, 48" & 50" Mowers, Drive Assy. (Durst Gear Box}

Hef. Part
Re No. Oty. Description
1 173593 1 CAP, Bevel Gear Bax
2 927700 4 SNAF RING
3 173593 SHIM, Bearng (Qy. as needed)
4 170826 4 CLIP, Cone Bearing
a8’ 170835 4 BEARING, Cone
G 1678507 3 SNAFP RING
7 1665871 1 PLUS, 1/8-27 NFT
B 1678690 1 PLUG, Vent, 1/8-27 NPT
a 930674 2 PLUG, 3/3-18 NFT
ic 167912 2 SEAL
11 1678508 1 KEY, 5q., 174 x 1/4 x 34
12 1678310 1 SHAFT, tnput
13 1678 1 SHAFT, Cutput
14 a05123 1 KEY, Woodrnutf, 5 (506) Hard
15 1675904 1 HOUSING, Bavel Gaar
16 1678905 T GEAR, Bavel, 24 Testh
174 16783086 1 GEAR, Pinign, 16 Testh
18 1678309 i NUT, Stake, 1-18
19 173596 i GASKET, Cover
20 1678903 ] COVER, Bevel Gear Box
21 anienz 1 PLUG, Leve!, 1/4-18
22 1921332 4 CAPSCHEW, 5M16-18 % 5/8
23 801825 1 REDUCER, 1/8-1/4

3



Peerlese Right Angle Drive Mods! 1100-012

12 @

@

427, 48" & 50" Mowers, Drive Shaft Group




Mfg. No. 1690984, 1580986, 1681008, 1691 182, 1691183, 1681184, 16971339, 1691344

Peerfess Right Angle Drive Modef 1100-012

Ref. Fart
No. N, oty Description
1 7075 HOUSING, Right Angle Drive
2 THE104A CAP, Retainer
3 786117 CAP, Retainer
4 7762 SHAFT, Inptt
5 Fre2z2 SHAFT, Ouiput
5] 778163 GEAR, Bevel (27 Teath)
7 778173 GEAR, Bevet (18 Teeth)
8 780131 SHIM, 1-1/2° QD x 1-1/64* 1D x .002 Thick
{Use as required.)
8 FEM3s SHIM, 2.000* 0D x 1.531" 1D % .002 thick
{Use as required.)
10 TRO132 BEARING & CUF ASSY.
{This assembly may have g shim washer included.
The shim washer is not required at this location.)
11 7a0132 BEARING & CUP ASSY,

{This is a factory sized assembly and may or may

not include Ref. No. 8 Shim Washer. If Bel. No. &

Shim Washer is supplied, it MUST be used in this

location. All old Shim Washers MUST be discarded.)
12 730134 BEARING & CUP ASSY,

{This is a factory sized assembly and may or may not

inchide Ref. No. 9 Shim Washer. It Ref. No. & Shim

Washer is included, it MUST be used in this location.

All old Shim Washers MUST be discarded.)

14 788053 " RING

15 TBBOB4 SEAL, 01

16 7BEQGS SEAL, Of

17 TRQ136 SHIM, Cap Retainer

18 7EE03T SCREW, Hex Hd. Sems, 5M16-18x 1
184 73213 SCREW, Flat Socket Hd., 5/16-18 x 7/8
19 a37 RIMNG, Load

20 2111 PLUG

22 792113 RING, Retaining

23 82110 JAM NUT, 34-18

24 72114 KEY, Woadnidf

25 752115 WASHER, Flat

26 732116 FLUG, Pipe, 1/4-18

28 Ta2033 PLUG, Pipe

28 T8 YALVE, Haliat

Sea an authorized Tecumseh Deafer for parts & service. Peerless parts are not available
through Simplicity.

Mig. No. 1690984, 1690986, 1691009, 1681182, 1691183, 1697184, 1691339, 1691344

42", 48" & 80" Drive Shatt Group (Neapco - no mariing on unitj (Weasler - name stamped on foint & shatt)

Neapco Weasler
Rel. Part Part
No. HNo. No. Griy. Description
1 1678306 1708309 1 FEAR HALF ASSY., Drive Shaft
{ncl. Ref. Nog, 2 3 & 4)
2 1678807 176527 1 YOKE
3 167EROG 1678003 2 JOURNAL ASSY. {Incl. Grease Fitting & E-
Clips)
4 1703540 1708310 1 YOKE & TURE ASSY.
5 1678709 1703307 1 FRONT HALF ASSY., Drive Shalt
{Incl. Ref. Nos, 38 6 thru 11)
L 1703942 1708308 1 YOKE & EHAFT ASSY.
7 16878807 178530 1 YOKE ASSY, {Incl. Rel. Nos. 8 thu 11)
g8 1702432 1 SPRING
g 1678802 1 SLIDE LOCK
0 1878804 2 BALL
11 16735 1 SNAP RING
Mot shown 1885480 1 EPRING-LCK KIT

33



42" Snowthfower, Body & Rotor Group

torque spec, chart unlass

NOTE: Use standard nardware
othenwise naoted.



Mig. No. 1690982

42" Snowithrower, Bady & Rotor Group

Ref. Part
No. No. Cy. Description
1 1676058 1 BODY & FRAME ASSY.
2 171388 1 BEARING, Body Mounted
3 G864 2 LOCEMYASHER, 1/4 Std.
4 18522 2 NUT, Hex, 14420
5 iNn73rz 4 NUT, Hex, 51518
51 1917356 4 LOCKWASHER, 5/18 Std.
¥ 1821959 10 CAPSCHEWY, Hex Hd., 1/4-20x 58
B 822110 4 BOLT, Carriage, 3/8-16 x 8/4
g Trrdad 2 SKID SHOE
10 1824540 4 WASHER, 3/ Std.
i1 1276365 4 LOCKWASHER, 3/8
i2 18916850 4 WUT, Hex, 3/8-16
13 106746 1 SCRAPER BAR
14 1923358 8 NUT, Hex, Lock, 1/4-20
16 1676632 1 FLATE, Zide
pL: 172279 2 FLANGE, Bearirg
37 1960110 2 SETSCREW, Hex Hd,, 1/4-28 x 112
18 173934 2 BEARING, Cartridge, Auger
18 172278 2 FLANGE, Bearing
20 1821332 g CAPSCHEW, Hex Hd,, 5/16-18 x 24
21 1677029 2 SETSCREW, 5156-18
22 1e7EvE 1 DOUBLE SPROCKET ASSY., 25 Teath
23 151040 1 KEY
24 106748 1 RCTOR ASSY.
a5 1923362 2 WUT, Hex, Lock, 5/16-18
28 108774 1 DEFLECTOR
27 1925205 4 CAPSCREW, Hex Hd., 5/16-18 x 5/8
28 1918326 2 WASHER, 1/4 Skl
29 1935048 6 NUT, Flangelock, 2 way, 5/16-18
Decals
30 1673206 1 DECAL, Cautlon
3 DECAL, 1.0 Plate (Not Senviced)
32 DECAL, OPEI (Mot Serviced)
33 TET7485 1 DECAL, Danger, Auger

Safety Decals

A\ CAUTION

TO AVOID POSSIBLE INJURY
= REFER TO OPERATOR'S MANUAL FOR SAFETY Eﬁﬁum USE HANCS T UNPLUS CHETE 0R

A\ DANGER

Buoid injury from

| ¥ | rotating auger:
% Keep hands, feet,

AND OFERATING INSTRUCTIONS.
= KEEP ALL GUARDS AND BHIELDS (N PLAGE. = AUWATS LRECT GISCHARGE 50 AS TO AVOID
+ETOP ENGINE REMOVE KEY. AND BE SURE INJURY DR DAMAGE TO PERSONS OR
ALL MOVING PARTS HAVE COME TO A PROFERTY.
COMPLETE STDP BEFORE SERVICINE GR & MEVER ALLOW AKYONE !N FRONT GF
UKFLUESINE. DPERATIHE MACHINE.

and clothing away.

Ref No. 30 Reft Ho. 33

35



42 Snowthrower, Spout Group

ATEIg2

Weld wire must be in
the rear of chute.
32
NOTE: Use standard hardwarm
tomLe Sped, charl inless
alherwise noted.

36



Mig No. 1680952

427 Snowthrower, Spowt Groug

Ref. Part
Ne. No. Gy, Description
1 16677 1 DEFLECTOR
2 1919326 3 WASHER, 11/32 Std.
3 1670578 1 KNOB
4 1817372 3 MUT, Hex, 5/16-18
5 1917356 3 WASHER, Spring Lock, 5716
& 16877488 1 DECAL, Danger, Blower
¥ 166720 2 SPACER
8 1704294 1 CHUTE ASSY.
g 1931335 1 BOLT, Camiage, 511618 x 1
10 1536482 2 SCREW, Truss, Phil. Hd., 5A6-18 x 3/4
11 171362 1 CABLE ASSY.
12 1919326 1 WASHER, 116 Sid.
13 171379 1 WASHER, Cup
14 1916850 2 MUT, Hex, 3f8-16
15 19158865 2 LOCKWASHER, 378 Std.
iB 1921210 2 CAPECREW, Hex Hd., &/8-16x1
17 1673013 1 BRACE, Handle
18 1676885 1 SPOUT CONTROL ASSY.
19 1918447 2 PIN, Cotter, 3432 x 34
20 1927428 i SCREW, Hex, Taptile, 1/4 x 3/8
2t 171382 1 CLAMP
22 121175 1 LINER
23 1921221 1 CAPSCREW, Hex Hd, 5/16-18 x 1-1/2
24 152050 1 ROD GUIDE
25 1923362 1 WLIT, Hex, Lack, 5/16-18
25 16168 1 PIN, Sprng, 316 x 344
27 1860221 1 PiN, Hair
28 1676817 | "LF JOHNT ASSY.
29 1676883 1 Fi
30 16T6ER0 1 HANDLE, Pivot
a 178833 1 ZRIP, Handle
32 TFORLLE 1 GUARD ASSY., Chute
33 18680126 2 PUSH NUT
Safety Decal

A\ DANGER

Avoid injury from

rotating blower:
Shut off engine
befare unclogging
discharge chute.

Ref No., &

37



42" Snowthrower, Drive Group

A-"T1333

Bee page 56 for
Duest service parts.

Sge page 58 for
Peerigss service parts.

L)
—
o

VA N
z@ﬂr -
_J::ia_'}

--7

r'_
.

—
(4=

—

L

—————

Ty

MNCITE: Use standam hardwares

tomue spe. chart unless
caferwize noted,

38



AMig. Mo. 1690922

42" Snowthrower, Drive Group

Ref. Part
Ne Heo, Gy, Descriiphon
1 106774 1 DEFLECTCR
2 1925205 4 CAPSCREW, Hex Hd., 516-18 x 5/8
3 1917356 4 LOCKWASHER, Spring, 516
4 1917372 4 MNUT, Hax, 5/16-18, NC - 2B
] plirgaiing 1 DRIVE SHAFT ASSY. (Ses page 56 for Service
Parts)
B 1925688 1 CAPSCHEW, Hex Hd., 1/4-20x 3
7 1930540 2 SETSCHREW, 5q. Hd,, 5618 x 5/8
8 822138 2 KEY, Hi-Pro #HP708
a 1923358 2 MUT, Hex, Lock, 1/4-20
10 1678680 1 PLUG, Vant, 17327 NPT
11 1676047 1 DRIVE ASSY., Right Angle {Incl. Ref. No. 10)
{See page 56 for Durst Sendce Partsé page 58 for
Peerless Service Pans.)
12 19258352 10 NUT, Hex, Flange, Whizlock, 2/8-16
13 1676053 1 BRACKET, Mounting {for Drive Assy.)
14 1916865 11 LOCKWASHER, 3/38 Std.
i5 1521966 4 CAPSCREW, Hex Hd., 3/8-16 x 7/8
16 1920415 8 CAPSCREW, Hex Hd., 3/8-16 x 1-1/4
17 16765651 1 COUPLER ASSY., - Drive
18 1921965 4 CAPSCREW, /516 x 34
19 1 &350 G NUT, Hex, 2/B-16
20 157424 16 WASHER, Spedal
21 173026 2 COUPLING
22 1676553 1 SHAFT ASEY., Drive
23 924824 1 SETSCHEW, 3/8-24 x 3/8
24 154188 1 FLANGE, Drive Shaft
25 1676623 1 ‘COVER ASSY., Drive Shaft
26 1919326 4 WASHER, &A6, St
27 1924856 4 SOCREW, Hex, Taptite, SHE-18 x 1/2
25 1676554 [ SUFPORT ASSY., wBaarings {Incl. Ref. Mo, 32)
29 1950244 2 CAPSCHREW, Hex, Whizlock, 3/8-16 x 2-3/4
30 168111 5 WASHER, Hardened
31 2133 1 FITTING, Grease
32 1673211 2 BEARING, Needle
23 15345654 2 SCREW, Hex, Whizlock, 3/8-16 x 1
24 1669105 2 SPACER
35 05123 3 KEY, Woodnilf #5
36 1676722 1 SHAFT ASSY., (Drive, Chain)
a7 1676739 1] CHAIN, Reller
a8 1676738 1 GLUARD, Chain

39



45" Enowthrower, Body & Rofor Group

Ai5E

MNOTE: Use sandard hardware

1orque spec. chart unless
atherwisa noted,



Mig. No. 1691560

467 Showthrower, Bady & Rotor Group

Ref, Part
Mo. No. Oy Description
1 1701045 2 BEARIMG, w/Locking Scrow
2 1701046 2 FLANGE, Bearing {Cover)
3 1917356 18 LOCYXWASHER, 516
4 1917372 18 NUT, Hex, 5A16-13
5 1921961 1 BOLT, Shear, 1/4-20x 1-1/4, Gr. 5
g 1700630 2 SHEAR BOLT, SH&e18x 2-1/4
Fi 170042 1 AUGER ASSY., LH.
a8 19218977 2 CAPSCREW, Hex Hd., 5/16-18 x 1-1/4
& 1701047 1 BRACKET, Support (Worm Gear)
10 * 1701037 1 GEAR ASSY., Wormn {Clockwise)(See page 60 for
Service Parts.)
* 1707748 1 GEAR ASSY., Worn {Clockwise)(See page 60 for
Service Parts.)
11 1701042 1 AUGER ASEY., B.H.
12 18416864 1 LOCKWASHER
18 1816622 1 MUT, Hex, 1/4-20
4 168103 2 BUSHING, 1" 0.0, x 1-1/8" 0.B. x 1"
15 1921332 8 CAPSCREW, Hex Hd., 81518 x 34
16 1918266 6 WASHER, Plain, 5.A.E. 3/8
17 1701067 2 DECAL, Danger {Rotating Auger)
16 1701036 1 FRAME ASSY.
18 1707043 i TECAL, Lube, Chain
20 1701051 2 SHOE, Skid
21 1761141 1 DECAL, il Level
2z 172278 2 FLAMNGE, Bearing { Cover)
23 173834 1 BEARING, wiLocking Collar
24 1931333 9 BOLT, Camiage, &16-18 x3/4
25 1701050 1 EDGE, Cutting
25 1931335 4 BOLT, Carriage, £M16-18 x 1
27 19258508 B MNUT, Hex Fin. Jam, 5M6&-18 (Center or Top Lock)
28 1701142 1 DECAL, Shear Bolts
22 1701038 1 FAN ASEY.
20 1701040 1 ADAPTOR, Fan Shear Plate
a1 1921978 1 CAPSCREW, Hex Hd., 51618 x 2
3z 1731052 4 BUSHING, Shear Boft
23 1919438 2 MUT, Hex, ESNA, 5M16-18

* Used on Mfg. No. 1571350 Before Serial No. D0309.
** Used on Mfg. No. 1671360 After Serfal No. 00308.



46" Snowthrower, Spout Group

A a2

MOTE: Usa standard kacdwars
torque sped. chart unless

othemwise noted.



Mifg. No. 1691360

46" Snowthrower, Spout Group
Ref. Part
Ho. Ma. Gty Description
1 1701102 1 BECAL, Danger {Discharge Chute)
2 17010688 1 CHUTE & DEFLECTOR ASSY. wikhobs & Decals
{locl. Ref. Nos. 1,3 & 12 - 16.)

3 1701701 1 DECAL, Waming {Safe Operation)
4 1921958 G CAPSCHEW, Hex Hd., 1/4-20 x 1/2
& 1701071 4 PLATE, Retaining
& 1916564 10 LOCKWASHER, 1/4
¥ 1916622 14 NUT, Hex, 1/4-20
8 170072 1 RING, Nylan
g 1923341 4 CAPSCHEW, Hex Hd., 1/4-20 x 3/4

10 17070 1 GUARD, Stone

11 1918265 2 WASHER, Flain, 5.A.E, 316

12 1960223 2 BOLT, Carriage, SM16-16 x 1-1/4

13 g13267 2 WASHER, Plain, 8.AF. 718

14 1918266 2 WASHEHR, Plain, B.AE 38

15 1670578 2 KNOB

16 1823362 2 NUT, Hex Centerlock, 5/16-18



46" Snowthrower, Spout Rodafor Group

ASED

20 HP
Cnly

MOTE: Use smndard hardware
terqua spec. chart unless
gtherwise noted.



Mig. No. 1691360

48" Snowthrowar, Spout Rotafor Group

Ref. Part
Mo, No., Oty. Description
1 1960023 1 CLIP, Hair Fin, 1/8 x 2-9/16
2 1701079 1 GRIP, Handle (Rubber)
3 1706021 1 HANDLE
4 1701103 1 SUPFORT ASSY., Spout Rolator
] 182212 1 CAPECREW, Hex Hd., 51614 x1-1/2, Gr. 5
B 1708020 1 TUBE, Upper Rotation
ki 170073 1 BUSHING, Plastic w/Flangea
8 1701074 1 WORM, Rotation
g 1701075 1 BUIZHING, Plastic wfFlange
pin 1701076 i SUFPFORT, Rotation, Worm

47



48° Snowlfrower, Drive Group

See page BEtor
service parts.

NUTE: Use standard hardware
targue spec. charn wiess
atherwise noted.

To Front

ATT1ES




Mfg. No. 16271360 (Pricr o Serial No. 00303)

457 Snowthrower, Driva Grolp

Ref, Part
Ho. No. Oy, Description
1 935288 2 CAPSCREW, Hex Hd,, 1/4-20 x 7-1/2
2 18163964 2 LOCKWASHER, 174
3 1876622 2 WUT, Hax, 1/4-20
4 1817356 i0 LOCKWASHER, 516
& 1917372 i0 MNLUT, Hex, £/16-18
G 1860282 4 BOLT, Camizge, &f16-18 x 3/4
7 1920581 G BOLT, Camiage, 5/16-18 x 5/8
& 1701080 3 Bl ASSY., Reduction [Ingl. Ref. Nos.
&5 0.6 7,89 10,14 & 22
G 1701083 4 BEARIMNG, Flange
10 1701045 2 BEARING, 17i1.0. witocking Screw
1 154086 2 KEY, Farallel, Plain, 1/2 x 1/4 x 1-1/4
12 1701084 1 SPROCKET
13 170i02s 1 CHAIN
14 1701082 1 SHAFT, Assy., Drive, w/Sprocket
15 1923358 2 NUT, Hex Lock, 1/4-20
16 1930540 1 SETSCREW, Sq. Hd., 5116-18 x5/8
17 1825688 1 {CAPBCREW, Hex Hd, 1/4-20 x 2-1/2
18 1675387 1 DRIVE SHAFT (See page 56 far Service Paris)
19 1679461 1 DECAL, Danger
20 1701086 1 SHIELD, F.T.0.
21 1701260 1 LINK, Connecting, Chain
22 1701081 1 BCX, Reduction
23 1919381 4 WASHER

49



46" Snowthrower, Drive Group

AMTIE

See page 56 for
ERIVICE pars,

NOTE: Usa standard hardwan:
Tarque spec, chart tmless
nthereise noted.

50



AMfg. No. 1681360 [Affer Serial No. 00308)

457 Snowthrower, Drive Group

Ref. Part
No. Na. aty. Dezcripiion
1 Q36268 2 CAPSCREW, Hex Hd,, 1/4-20 x 7-12
2 191 G364 2 LOCKWASHER, /4
3 1916622 2 NUT, Hex, 1/4-20
& 1917368 10 LOCKWASHER, 518
5 19175372 10 NUT, Hex, 5M156-18
] 1960282 4 BOLT, Carfiage, SM6-18 x 372
7 1920561 & BOLT, Cariage, 516-18 x 5/8
g 1701080 1 BOX ASSY., Reduction {Incl. Ref. Nos.
455 Q. 6:7,5,9,10,14 & 22)
a9 1701683 4 BEARING, Flange
10 1701045 2 BEARING, 1" L.D. wilocking Screw
1 157652 2 KEY, Parllel, Plain, 1/4 x 1/4 x1-1/4
12 1701084 1 SPROCKET
13 1701085 1 CHAIN
14 1701082 1 SHAFT, Assy., Drive, w/Spracket
15 1953356 2 MNET, Hex Lock, 1/4-20
16 1930540 1 SETSCREW, 8q. Hd., 5M6-18 x 5/8
17 1925688 1 CAPSCREW, Hex Hd., 1/4-20 x 2112
18 1675387 1 DRIVE SHAFT (See page 56 for Service Fars)
19 1676 1 DECAL, Danger
20 04160 1 SHIELD, PT.Q.
21 171260 1 LINK, Gannegting, Chain
22 170 081 1 BOX, Reduction
23 1519381 4 WASHER

&1



4587 Snowthrower, Hitch Group

adjust spring 5o
approx, 1.5" of eyebolt
threzd is exposed.

HOTE: Use standard hardwane
torqua spee. chart unless
otherwise rwbed.

52

A 25




Mfa. No. 1621360 {Prior to Seriaf No. D0303)

46" Snawthrowsr, Hilch Group
Ref. Part
No. M. aty. Deazeription
1 1675320 1 LIFT ROD ASSY.
2 1060038 z PIM, Glevis
3 1675525 2 LINK
4 1880033 4 CLIP, Hair Pin
5 1919387 2 WASHER, Ptain, 41/84 x 1-1/4
& Q27793 2 RIMNG, Hetaining, 5/8
7 16763560 1 SHAFT, Inner
B 19226654 2 CAPSCREW, Hex Hd., &8-11 x2
a 1675502 1 HITCH ASSY,
10 1675523 2 EYEBOLT
11 175647 2 SPACER
12 O337sT 2 WASHER, Plain, 41/54 x 1-3/4
13 1923353 2 HUT, Hex, Centerock, Sf8-11
14 1701104 1 ERACKET, Attaching, L.H., Lower
15 1701041 1 BRACKET, Atiaching, L.H., Upger
16 1315965 4 LOCKWASHER, 3/8
17 1215960 4 NUT, 3/5-16
18 1918213 4 NUT, 7F16-14
19 1918199 4 LOCKWASHER, 7HE
20 1675524 2 SPRING, Compression
21 1960071 2 WASHER, 28 x1-34x1/4
28 1918950 2 MUT, Hex, 3/8-18
23 1817421 2 NUT, Hax, Jam, 3/8-1&
24 1920877 4 CAPSCREW, 7614 % 1-1/4
25 1220415 2 CAPSCREW, 38316 x 1-1/4
26 1576959 2 STUD
27 1913160 2 NUT, Hex, 34-10
28 1919332 2 LOCKWASHER, 3/4 Sid.
29 1676388 1 HMCH ASSY., Blower
30 1916851 2 NUT, 1/2-13
21 19169656 2 LOCKWASHER, 1/2
a2 1923114 2 CAPSCREW, Hex Hd., 1/2-13 =1
23 1311210 2 CAPSCREW, HexHd, 3816 x 1
34 1701105 1 BRACKET, Attaching, R.H., Upper
a5 1701706 1 BRACKET, Attaching, H.H., Lower
35 1703583 2 PN ASSY. (Flat Head}

HOT SHOWMN: Hydraulic Qil Flow Restrictor Ki, Part Mo, 1685208,

53



45" Snowthrower, Hitch Group

ASTE380

MOTE: Use skandard hardhware
iomue spet. chant unless
cthemise neted.



Mig. Nop. 1891380 (After Serial No. 00368}

467 Snowthrower, Hilch Group

Ret. Part

No. Ho. Giy. Description
1 1675320 1 HFT ROD ASSY.
2 1960038 b PIN, Clevis
3 1675525 2 LINK
4 1260033 4 CLIP, Hair Pin
a " 1919337 2 WASHER, Plain, 41/54 x 1-1/4
=1 " OF7re3 2 RIMG, Retaining, 5/8
7 * 1685484 1 SHAFT, Inner
1708900 1 SHAFT, Inner
8 1922654 2 CAPSCREW, Hex Hd., 53-11 x2
2| 1675502 1 HITCH ASSY.
10 1675523 z EYEBOLT
11 ATESEAT 2 SPACER
12 D337ET b4 WASHER, Flain, 41/54 x 1-3/4
13 1923353 b4 NUT, Hex, Centeriook, 5/8-11
14 1703632 1 BRACKET, Attaching, L.H., Lower
15 1703633 1 BRACKET, Attaching, L H.. Upper
16 1316865 4 LOCKWASHER, 8
17 1916350 4 MUT, 3/8-16
18 1918213 4 NUT, 7ME-14
12 15181899 4 LOCKWASHER, 7/i6
20 1675524 2 SPRING, Compression
21 1960071 2 WASHER, 2/8 x 1-3/4 x 1/4
22 1916850 2 NUT, Hex, 3/8-16
a3 19317421 2 MUT, Hex, Jam, 3/8-16
24 1020677 4 CAPSCREW, 71614 % 1-1/4
25 1920415 2 CAPSCREW. 3/8-16x 1-1/4
56 1676059 2 STUD
27 1013160 2 MUT, Hex, 3/4-10
28 1915332 2 LOCKWASHER, 2/4 Std.
29 1703635 1 HITCH ASSY., Blowar
30 1918851 2 MUT, 1/2-13
ey | 1916866 2 LOCEWASHER, 142
32 1923114 2 CAPSCREW, Hex Hd., 1213 x1
33 1921210 2 CAPSCREW, Hex Hd., 3816 x 1
34 1703694 1 BRACKET, Attzching, R.H., Upper
35 1703695 1 BHRACKET, Attaching, A.H., Lowsr
35 1703696 1 BRACKET, Stop, RH.
37 1703687 1 BRACKET, Stop, LLH.
32 1703683 2 Pl ASSY. {Flat Head)
339  80IN07 2 SET-COLLAR
4n = 1928721 2 SET- SCREW, Sq. Hd. cup point, 5M16-18 x 1/2

* Early Medels (see art page)
*2 | ater Models {see art page)



42" & 48" Snowlhirower, Drive Shalt

AS1304

13

Right Angle Gear Box - Durst

A-""1395

Vent Pilug
shipped loosa,

56



Mfg. No 1690382, 1681360

427 & 48" Snowthrower, Drive Shaft ("WH" stamped on Weaslor Shatl)

Neapco Weasler
Ret. Part Part
Ho. No. No. hy. Description
p! 167882 1709346 i DRIVE SHAFT ASSY., Tractor Half {!ncl Bef.
Mos. 2,3, Ot 20f4, 5, iy 1 of Nos. 8, 7 - 11.)
2 16784651 M.A ] SHIELD DECAL
3 1679457 1708354 1 SHIELD, Cuter
4 1679459 1708352 £ BEARINGS
] 1678322 1703351 1 YOKE & SHAFT ASSY,
G 1678305 1672003 2 JOURMAL ASSY.
7 1678801 1709350 1 YOKE ASSY. (Incl. Ref. Nos. §-11,28- 31.)
8 1702422 - 1 EPRING
=) 1678802 * 1 BLIDELOCK
10 1678804 - 2 BAILIS
11 187951 - 1 SNAP RING
12 1678823 1700348 1 DHIVE SHAFT ASSY. - Implement Half {incl.
Hef. Mos., Oty. 4 of 4, Oty 1 0f &, & 13 - 17}
13 1679458 1708335 1 SHIELLD, Inner
14 1673480 M.A. 1 NYLON BEARING
15 1673824 1709357 1 YOKE & TUBE ASSY.
16 1678829 M.A. 1 DANGER LABEL
17 1678807 1705358 1 YOHRE
1g 1675387 1675387 1 COMPLETE DRIVE ASSY (See page 44.)

* Not Ehown : 1685480, Qiy. 1, Spring Lock Repair Kit (Weasler only}

Mfg. No. 1690982

Fight Angls Gear Box - Durst

Ref. Part
Mo. Ho. Oy, Description
1 173503 1 CAP
2 827700 4 SNAP RING
3 172598 SHIM, Bearing (Use a5 needed.)
4 170836 4 CUP, Bearing
5 170835 4 BEARING, Cons
& 927320 3 SMAFP RING
7 82012% 2 PLUG, 1/8-27 NPT
2] 1878933 1 REDUCEHR BUSHING, 1/8-3/8
g 1678926 1 HOLSING
10 1678912 2 SEAL
11 154096 ] KEY, 8q., 1/4 x 1/4 x 29/32 Hard
12 16768929 1 SHAFT, Input
13 1678930 1 SHAFT, Qutput
14 1678931 1 KEY, Woodmnff "A" (807 Hard
15 830674 1 PLUG, Drain, 3/8-18 MFT
16 1878927 2 BEVEL GEAR, 17 Tesath
17 1678525 1 STAKE HNUT, 1-18
18 173686 1 GASKET, Cover
19 1878903 1 COVER
20 1921332 4 CAPSCREW, S5r6-18 x 5/8
21 1676047 1 R. ANGLE GEAR CASE ASSY.
22 16758690 1 VENT FLLIG, 1/8-27 NPT

57



Right Angle Gear Box - Peorloss

A-3056

Model 1100-043




Mig. No. 1820552

Rigit Angle Gear Box - Pesrless

Ref Part
Ho. No. Giy. Description
1 70075 HOUSIMG, Right Angle Drive
2 TEGI044 CAP, Retainer
3 THE106 CAP, Retalner
4 778221 SHAFT, Inpitt
5 FTE223 SHAFT, Quiput
L] FrE224 GEAR, Bevel (28 Teeth)
¥ 778223 GEAH, Bevel (25 Teeth}
2] 780131 SHIM {1-1/2" 0D x T-1/64" 1D x 002 Thick) {Use as
reqguired.)
a 780138 SHIM (2.000" 0D x 1.531" [D x 002 Thick) (Use as
reguirad.}

10 TeO32 BEARING & CUP ASSY. (This assembly may have a
shim washer included. The shim washer is not
requite at this location.)

k! Faoisa BEARING & CUP ASEY. (This is a fartary sized
assembly and may or may not include Ral. Mo, 8 shim
washer. If Ref. No. § shim washer is supplied, it most
be used on this location. All old shim washers mist be
discarded.)

12 THO134 BEARING & CUP ASSY. (This is a factory sized
assembly and may or may not inetude Ref, Me. 9 shim
wagsher. if Rel. No. 9 shim washer iz included, it must
be used in this location. All old shim washers must be

discarded )

14 788083 "7 RING

15 7BBOG4 SEAL, OF

16 7BB0B5 BEAL, Of

17 780136 SHIM, Cap Retainer

18 T2037 SCREW, Hex Hd., Sems, SMHE-18x1

18 TBO137 RING, Load

22 To113 RING, Relaining

23 792110 JAM NUT, 3/4-16

24 72114 KEY, Woodruff

25 TOEHG WASHER, Flat

26 782116 PLUG, Pipe, 1/4-18

28 792039 PLUG, Plpe

29 792113 VYALYE, Reallaf

Se= an authorized Tecumseh dealer for parts and service. Peerless parts are not availahlz
through Simplicity.

59



46" Snowihrower, Gear Assembly

AR

MOTE; Use standam
torque spec. chart untess
cthemwise noted,

hardware

&0



Mfg. No. 1691360

46" Snowthrowsr, Gear Assembly

Ref. Part
Ha. Mo, CHy. Description
1 * 118118 3 SEAL, Oil {1 x 1-1/2 x 1/}
™ {72088 3 SEAL, Qil {1 1-5/16 x 1:8)
2 1917372 6 WUT, Hex, 5618
3 1917356 6 LOCEWASHER, 516
4 * 1701060 1 CAP, input
1707750 1 CAF, Input
& ® {71059 1 BUSHING, 7/8x1-1/8x1
= 1TTT48 1 BLESHING, 78 x -1/ %1
6 171058 1 WASHER, 1-¥8
ri TAHN0SF 1 PIM, 1/4 = 1-3/8
8 11058 1 WORM GEAR, R.H. Rotation
g 171055 1 BEARING
10 1701054 3 BUSHING, 1" 1.0 x1-14" 0.0 x 1"
1 * 1701061 1 COVER, R.H.
* 1707751 1 COVER, R.H.
12 1701062 2 WASHER, 1-1/2
13 1701063 1 GEAR, Brass
14 * 1064 ! COVER, LH.
= ATOTTES 1 COVER, LH,
15 1878833 1 FETTING, Bushing, Reduction, 7/8 x 1/8 NPT
16 1878580 1 BREATHER, 1/8 NPT
17 * 1701065 1 SHAFT, Input
~ 4707753 1 SHAFT, Input
18 1921577 2 CAPSCREW, Hex Hd., 5M16-18 x 1-1/4
1 ;T3 1 PLUG, 1/8, NPT
20 1821718 4 CAPSCREW, Hex Hd., 5A18-18 x 2-1/4
21 1678831 1 KEY, Woodruif, 1/4 x7/8
22 17010656 1 SEHAFT, Quiput

To raplace entive Gear Case Assy., order P/N 1707748,

* Used on Mfg. No. 1691360 before Serial No. D04,
* Used on Mg, No. 16913580 after Serial Mo. 90308,

&1



Elertrie Spout Rotator

Ar1584

Used with 42" single
stage snowthrowar,

13

# \Ise with 467 Z-siage
snowthrower,

MOTE: Use standard hardware
torque spec. chart unless
ciherwise noted.

&2



Mfg. No. 1691366

Electric Spout Rotator
Ref. Past
No. He. Qty. Descriplion
1 1679165 1 HARMESZS, Wiring, Spout Switch
2 1678167 1 HARMESS, Wiring, Spout Motor
3 172436 1 CLIP, Cable
4 1921210 3 CAPSCHEW, Hex Hd, 3B-16 x 1
5 1924530 2 WASHER, Plain, 13/32
G 176104 1 BRACKET, Motor
7 174078 1 HUE
8 1930547 3 SCREW, Hex Skt Hd. Taptite, 1/4-2 x 378
9 1026228 2 PN, Spring 5732 Dia. x 1 Lg.
G * 1GE7408 1 SCREW, Hex Washer Hd. Taplite, 1/4-2 » 38
1 Y 176102 1 ROD, Spawt Contro)
12 * 106431 1 BEARING, Self Aligning
13 = 165034 2 SPACER
14 ** 1700887 1 PN, Spout Control Rod
15 1823341 3 CAPSCREW, Hex Hd., 1/4-2 x 374
16 1516364 3 LOCKWASHER, Spring, 1/4
17 1921318 3 WASHER, Plain, 932
i8 1916565 3 LOCKWASHER, Spring, /8
19 1916950 3 NUT, Hex, 3/8-15
20 16647115 1 MOTOR, Spout Contro]
21 122186 1 CLAMP
22 174072 1 BEARING, Flange
23 174428 1 SWITCH, Spout Gontrol
24 1650953 1 MUT
25 1650560 1 LOCKWASHER. int. Th.
28 1650055 1 RING, Locking
27 1679156 1 DECAL, Spout Rotator

* Used on 42° single stage snowthrower {see page 62).
* Used on 45" 2-slage snowthrower {see pare 62).

63



Vacuum Coltector, Blower Housing & Hileh Ext,

W

NOTE: Usa standard hardware
torque spec, chart urless
otherwise nobed,



Mfg. No. 1680330

Vacuum Coflectar, Biower Housing & Hiteh Exi.

Ref. Part
Na. K. Gty Description
1 1916622 a NUT, Mex, 1/4-20 Std.
b4 1916964 g WASHER, Dack, 154 Std.
3 1677144 1 SUPPORT, R.H., Qutlet Tube
4 1923341 6 CAPSCREW, Hex Hd.. 1/4-20 x 2/4
) 1677146 1 SUPPOET, LH,, Cuilet Tube
& 123067 3 CLAMP, Hose, 6" Dia.
7 1675511 1 ELBOW, Blower Hotrsing
8 1928866 3 SCREW, Mach. Rd. Hd., 1/4+-20x3
2] 16784490 1 HOSE, Exhaust, 6" Dia. x44™ Long
i0 1677446 1 HITCH EXTENSION ASSY.
i1 1923701 1 CAPSCREW, Hex Hd., 3/8-1B UNC x 2
12 1921972 1 CAPSCREW, Hex Hd., 3/8-16 UNG x 2-1/2
13 1916365 2 WASHER, Lack, 3/ Std.
i4 1918950 2 MUT, Hex, 3/8-16 UNC
15 1685350 1 HOUSING, Fan
16 1677387 1 HOSE, Infet, 7° Diz.x 44" Long
17 177084 1 DECAL, Caution
SAFETY DECAL

4 CAUTION

FOR YOUR SAFETY
D0 NOT OPERATE THIS VACUUM COLLECTOR WITHANY PART
OF THE COLLECTOR DETACHED. BE SURE TO DISENGAGE
TRACTUR MOWER WHER USING THE ROVING NOZZLE.

Aef. Mo, 17



Vacuum Collector, Frame & Drive Group

At30a

Targue to
12-15 . Ibs.

Mounts through inside
back of fan housing.

NOTE: Use standar hardwars

torque spec. chart unfass
otherwiso noled,

Hitch Brackel

Early Modal

66



Mig. No. 1690390

Vacuunt Collactor, Frame & Dive Group

Ref. Pait
Nao. Ko, Oty. Pescription
1 1679594 1 OHRIVE SHAFT ASSY., w/Shield {See page 68 for
Senvice pars.)
2 1923358 1 MNUT, Hex, Lock, 1/4-20
3 1921963 1 CAPSCREW, Hex Hd., 1/4-20% 2
4 1921066 1 CAPBCREW, Hex Hel,, 38162 34, Gr. 5
g 260231 4 WASHER, Thrust, 34 x 1-88 x 116
[ 1677364 1 SUPPORT ASSY. {Inci. Ref. Mos. 7, 8 & &)
7 154258 2 BEARING, Needle
& 1611785 2 SEAL
g 921133 2 FITTING, Grease
i0 921210 1 CAPSCREW, Hex Hd., 3/8-16x1
ti 167742 3 BRACE. Belft Cover
12 1916865 & LOCKWASHER, Spring, 3/8
13 116850 3 NUT, Hex, 3/8-18
14 1677127 1 SHAFT, Vacuum Collector
15 Q30672 2 KEY, Hi-Fro, 3M& x 58
16 580177 1d WASHER
17 1676120 1 PIWOT ASSY., Idler
18 gavrdd 1 EXTERNAL SMAP RING, 1-3/8
i9 106663 a PULLEY
20 1826721 3 SETSCHEW, Sg. Hd., 51618 x 1/2
21 1677265 1 BELT GUARD ASSY.
az 1927428 3 SCREW, Taptite, 1/4-20 x /8
23 1892370 i CAPSCREW, Hex Hd., 3/8-16x2, Gr. &
24 17378 2 WASHER, Plain, 3/8 Std.
25 1657712 1 PULLEY, ldler
26 1028598 3 NUT, Hex, Centedock, Jam, 8118
27 174885 ] SPRING, Tenslon, der
28 1830651 1 NUT, Hex, Centefiock, 3/8-16
2a 1927567 11 NLIT, Hex, Flange, Whizlock, 5/18-18
an 1677328 1 STOF, Belt
RN | 1917642 1 WASHER, Fiain, 516 Sid.
3z 1921210 3 CAPSCREW, Hex Hd., 3816 x 1
33 1677158 1 FRAME ABSY.
34 93070 2 KEY, Hi-Pro, 382 34
35 123087 1 FLANGE, SHAFT & BEARING ASSY.
36 123015 1 FAN ASSY.
37 1677468 1 BELT, Thive
28 1657456 4 BAR, Housing
29 1679731 1 BRACKET, Assy. Hiich
40 1216851 a NUT, Hex, 1/2-13
41 1916866 2 WASHER, Spdnglock, 172
42 121176 2 CAPSCREW, Hex Hd., 1/2-13 x1-1/4
43 1921333 1 CAPSCREW, Hex Hd., 816 18x1, Gr. 5
44 * 19897565 2 WASHER, Plain, 8/8-1 x 1/8
45 1918212 £ MNUT, Hex, Tf16-14
45 1918199 4 WASHER, Springlock, 715
47 1320677 4 CAPSCREW, Hex Hel, 7/16-14 x 1-1/4
a8 8271015 2 CLEWVIS, Pin, 38 x 1-1/4
48 1318196 2 QUICK PIN, 322 x 1-7/8
a0 * 174870 2 SFACER

* *Early Model" hitches only, see art on page 66.



Vacuum Colfector, Drive Group

AT1308




Mfg. No. 1680990

Vacuum Coffectar, Drive Group

Ref. Pari
Ho. Ne. Gy, Description
1 1678865 1 YOKE & SHAFT ASSY. {Incl. Ref. Mos. 2, Oy, 1 of 3,
&4 '
2 1678864 1 YOKE
3 1E78805 2 JOURNAL ASSY.
& 1678863 1 YOKE & SHAFT
L 1678544 1 SLIP YOKE ASSY., wiShiald (Ingl. Qly. 1 of Raf. Ma.
3 & Ref. Nos 6 - 14)
B 1679461 ! DECAL., Shield
7 1678867 1 SHIELD
8 1678827 3 BEARIMNGS
a 1670561 1 SUF YOKE ASSY.
10 TE7RE03 1 SPRING
11 1678802 1 BLIDE LOCEK
12 1678804 2 BALLS
13 1679531 1 SNAP RING
14 1678801 1 YOKE ASSY. (Incl. Ref. Nas, 10-13)
15 1679594 1 COMPLETE DRIVE SHAFT ASSY.

69



42° Adaptor Group — Vacuum Colfector

A 400

.,

oy
_;:,_,_______.__.__,_..,_,_.,_...__\

MOTE: Use standard harcdhware
Wmue spec. chart unless
othorwizo notad.

48" Adaptar Group Vacoumn Colfector

A0

Existing
hardware,

MOTE: Use standard hardware
tmue spec. chart 1mless
otherwise nofed.



Mig. No. 1691170

42" Adaptor Group - Vacuum Colfector

Ref. Part
No. Ho. Gty Deseription
1 1M7I7TZ 1 NUT, Hex; 5116-18 LING, 2B
2 1917356 3 LOCKWASHER, /16, Helical Spring
3 1917642 1 WASHER, Plain, 3/8 x 7/3
4 1678786 1 LATCH, Spring
& 1880251 1 MUT, Hex, Centetfock, Jam, 3/8-16 UNC
<] 1 ADAPTOH ASSY.
7 1917378 1 WASHER, Plain, 716 x 1 ]
g 931335 1 BOLT, Rd. Hd., 511518 UNC x1
g 1931340 1 BOLT, Rd. Hd., 3/2-16 UNC x 7/8
10 1675548 1 ADAPTOR, Hold Down
11 928706 B RIVET, Oval Hd., 3/16 x 516
12 1916950 i MUT, Hex, 2/8-16 UNC
13 1916985 1 LCCKWASHER, 378 Helica! Spring
14 1918384 1 WASHER, Plein, 3B x 114 x 118
15 1683752 1 SPACER
16 1831350 t BOLT, Rd. Hd., 2/8-16 UNC x 1
17 1700260 1 DEFLECTCR BRACE ASSY.
18 1980027 1 WASHER, Flain, 1/2x 7/8

*Order complete Adaptor Assembly, Mig. No. 1691170,

Mig. No. 1637171

48" Adsptor - Vacuum Collector

Ref. Part
No. M. Gity, Description
1 197372 1 HUT, Hex, 5A6-18 LUNC, 2B
2 1917356 i LOCKWASHER, 516 Hefical Spring
3 18917642 1 WASHER, Plain, 38 x 778
4 1678786 1 LATCH, Spring
5 18650251 1 NUT, Hex, Centeriock, Jam, 3/8-18 UNG
8 1 ADAFTOR ASSY.
7 1217378 1 WASHER, Plain, 7H&x 1
B 1831335 1 BOLT, Rl Hd, SA618 UNC x £
9 1931348 1 BOLT, Rd. Hd,, 38-1& UNC x T/2
10 16759548 1 ADAPTOR, Hold Down
11 928708 6 RIVET, Cval Hd., 316 % 518
12 1919384 1 WASHER, Plain, 38 x 1-1/4x 1/8
13 1663752 1 SPACER
i4 1923220 1 BOLT, Rd. Hd., 3/8-16 NG x 3-1/4
15 1700260 1 DEFLECTOR BRACE ASSY.
15 1950027 1 WAZSHER,, Flain, 1/2 x 778

*Order complete Adaptor Assembly, Mig. No. 1691171.

71



A112

Cart Cover & Side Extension Group

MOTE: LIse standard hardware

tormue spec. char Lnlees
oiherwize notad,

FoEEToTeo,
EAL =t
Fark s ]
R W
i W \
A L "
£ L L
A w0 .
;e W )
o wh \
u_.._...‘ (R "
A " "
: LA '
s N .
P kN kS
L Y w
i T 1
gy T %
.._._..u\ LI Y
! '
i A ’
4
F
K
’
.u
a —1-1
B 2
\ &
. !
Ll hh
\ ;
\ r
\
Ll .MI
" &
LS
\
#
-.v
r !
! r
i o

_._J.._,.-.h..-..l.-.-..l..l..l..-_-_..

T2



Mig. No. 1690401

Cant Cover & Side Exlension Group

Ref. Part
No. Ho. Oty. Description
1 1928866 1 SCAEW, Rd. Hd., 1/4-20x 3
2 19165654 1 EOCKWASHER, 14
3 1916622 1 NUT, Hex, 1/4-20
4 123067 1 CLAMP, Hose, £ Dia,
5 1665752 1 CONNECTOR, Hose 6"
& 1921950 4 CAPSCREW, Hex ML, 1/4-20 x 5/8
7 1665761 1 DEFLECTOR
8 1923358 4 LOCKNUT, Hex, 1/4-20
g 1665780 1 CONNECTOR, Metal, &
10 1917377 4 WASHER
11 916952 2 WINGNLUT, 1/4-20
12 1685778 2 ROD, 17
13 1665779 1 BONNET
14 1EBSTTT 1 PAMEL, Front
15 1BBST7E 1 FANEL, Rear
16 1885775 2 FAMEL, Side

73



42" & 48" Turbo Coflection System - Biower Group

A543

Assermbile pulley
fiersh with snd

NOTE: Use skendard hamwans
tarque spec. chart unless
herwise noted,



Mig. No. 1691257, 1691258

42° & 48" Turbo Collection Sysfom - Blower

Ref Part
Na, No. Cy. Description
1 1673857 1 MOUNTING PLATE
2 1921859 16 CAPSCAEW, Hex Hd., 14420 x 5/8
3 1924009 1 CAFPSCREW, Hex, 1/4-20 x 7/8
4 1700536 1 STOP, Deflector
5 1823241 1 CAPSCREW, Hex, 1/4-20 x 344
& 18927557 ) NUT, Flange, Lock, 5/16-18
7 1657341 2 BEARING, Ratalner
8 1705897 2 BEARING
o 1700259 L DECAE, Waming
10 1700822 1 HOUSING, Blower {Incl. Ref. No. &}
11 1679500 1 HOOK, Stoneguand
12 1930641 17 NUT, Hex Flange Whizlock, 1/4-20
13 933988 2 FUSH NUT, 5/16
14 1678811 i PLATE, Flange
15 18931333 2 CARRIAGE BOLT, 5/16-18 x 34
16 1678601 1 FAMN ASSY.
17 oigz 1 KEY, Woodruff
18 1960268 1 CARRIAGE BOLT, 878168 x 1-1/4
18 1828731 2 NUT, Hex Jam Lock, 3/8-18
20 1673501 1 FLATE, Shroud
21 1878924 1 STCFP, Beit
28 1919326 1 WASHER, Plain, 11/32
25 1980104 1 CAPSCREW, Thin Hd., BM1B-18 x 3/4
24 1820787 1 CAPSCREW, Hex Het, G1E6-18x 1/2
a5 1828631 1 SETSCREW, Socket Hd., 5/16-18 x 5116
28 1678612 1 PULLEY, Driven
27 1666114 1 SPACER
28 1921963 1 CAPSCREW, Hex Hd., 3f8-186 x 1-1/2
/9 1672554 1 SPRING, Tension
20 174561 i PULLEY, Idier, Adjustakle
1l 1701827 1 IDLER ARM ASSY.
32 1921210 1 - GAPSCHREW, 35818 x 1
a3 1928731 1 LOCKNET, Hex, Jam, 3/8-16
24 1935845 2 SCREW, Truss Hd.,1/4-20 x 3/4
35 1666294 1 SPACER
25 1708030 1 FULLEY, Idler, Fixed
ar 1924361 1 WASHER, Plain, 1/2
a8 - 1700635 1 COVER, Top
39 T 1924040 5 WASHER, 1322
SAFETY DECAL

A DANGER

ROTATING BLADES
SHUT OFF MOWER

AND TRACTOR
BEFORE SERVICING
-|OR ELEANING BLOWER
AND MOWER.

Ref. No. 9 SAFETY DEGCAL

75



42° & 48" Turbo Coffection System - Blower Group

Lt

Assemble pulley
tight against
bushing (Ref. ko, 24)

21 -—— | ubritate
41

28 NOTE: Use standard hardwars
torque sped:, chart unless
vthemnisa noted.

Fi:]



Mig. No 1691606, 1691607

42" & 48" Turbe Collection Systam - Blower Groug

Ref. Part
Ho. M, Qty. Deseription
1 1679897 1 MOUNTING PLATE
2 1521959 15 CAPSCREW, Hex Hd., 1/4-20 x 58
3 1950345 1 CAFPSCREW, Hex, 1/4-20 % 2-1/4
4 1700935 1 STOP, Deflector
i 1924006 1 CAPSCREW, Hex, 1/4-20 % T/E
g 1927557 4 MUT, Flange, Lock, 5/16-18
r 1667341 2 BEARING, Betainer
] 1706897 2 BEARING
a 1700259 il DECAL, Waming
10 1702640 1 HOUSING, Blower {Inzl. Ref. No. 9}
11 16799040 1 HCGOK, Stoneguard
12 1930541 17 HUT, Hex Flangs Whizlock, 1/4-20
13 033988 4 PUSH NUT, Nylon, 1/4-20
14 1678611 1 PLATE, Flange
15 1831333 3 CARRIAGE BOLT, 5/16-18 x 34
16 1702433 1 FAM ASSY. (5 Blade)
17 /|ainz 1 KEY, Wondruff
18 1960268 1 CARRIAGE BOLT, 3/8-16 x 1-1/4
19 1928731 3 NUT, Hex Jam Lock, 2/8-18
20 1702554 1 PLATE, Shrond
21 1703487 1 STOFR, Balt
22 1918326 1 WASHER, Plain, 1132
23 1960104 2 CAPSCREW, Thin Hd., 5/16-18 x 344
24 1702563 1 BUSHING
25 1928691 1 SETSCREW, Socket Hd, 8613 x 38
26 17026485 1 PULLEY, Driven
27 1666114 1 SPACER
23 1521969 1 CAPSCREW, Hex Hd., /816 x 112
29 1579554 1 SPRING, Tansion
30 174561 i PULLEY, Idler, Adjustable
b1 | 1FOI82T 1 IDLER ARM ASSY,
32 1821210 1 CAPSCREW, 3/8-16x1
33 157424 1 WASHER, Special
= . 1835945 2 SCREW, Truss Hd. 1/4-20 x 374
35 1666294 il SPACER
36 170030 ] PULLEY, Idter, Fixed
37 1676435 ] WASHER, Plain, 1/2
38 1702553 1 COVER, Tap
39 18173585 1 WASHER, Spring
40 17372 1 MUT, Hex, 515
41 1824340 ) WASHER, 13532
SAFETY DECAL

A DANGER

ROTATING BLADES

SHUT OFF MOWER
- AND TRAGTOR

——.—i BEFDRE SERVICING
OR CLEANING BLOWER
AND MOWER.

Ref. No. 8

77



Turbo Coffector (42" & 487 Mowsrs) - Blower Group

THEAFY

Mg, hales

MOTE: Use standard hardware
lorque spac. chart onless
othemise notad.

on 42%,

Fi:)



Mig. No. 1692002, 1692003

Tinbo Colleclor (42° & 48" Maowers) - Blower Group

Ref. Part
No. Ho. oy, Descriplion
1 1679897 1 MOUNTING PLATE
2 1821859 13 SCHREW, Hex Hd., 1/4-20 x 518
3 1260346 1 CAPSCREW, Hex, 1/4-20 x 2-1/4
4 1HIO83E 1 STOP, Dellector
& 1824008 1 CAPSCREW, Hex, 1/4-20 2 7/8
<] 1927557 & WUT, Fange, Lock, 516-18
¥ 1GES882 4 BEARING, Retainer
8 1DRZ202 2 BEARING
9 1700259 3 DECAL, Waming
10 1706ESL 1 HOUSING, Blower (Incl. Ref. Na. 9)
11 1679000 1 HOK, Stoneguard
12 183064 17 MUT, Hex Flange Whiz, 1/4-20
i3 833588 & FLIZH NUT, Myion, 1/4-20
14 1676435 1 WASHER, Plain, 1/2
15 1931333 7 CARRIAGE BOLT, 5M16-18 x 3/
16 1706631 1 FAN ASSY. (5 Blade)
17 980403 i KEY. Woodnift
iB 1950268 1 CARRIAGE BOLT, 3/8-16 x 1-1/4
18 1828731 3 MUT, Hex Jam Lock, 2/8-16
20 1706652 1 PLATE, Shrotd
21 170387 1 ETOF, Bet
22 1919326 1 WASHER, Plain, 11/32
23 1702553 1 COVER, Tap
24 1924840 L WASHER, 13132
25 1928691 1 SETSCREW, 8q. Hd., SA8-18 x /8
25 1706634 1 PULLEY, Driven
27 TEEGT 4 1 SPACER
28 19215609 1 CAPSCREW, Hex Hd., 3816 x 142
29 1679554 ] SPRING, Tensicn
20 174561 1 FULLEY, Idier, Adjustable
=1 1701827 1 IDLER ARM ASSY.
22 12921210 1 CAPSCREW, /216 x1
23 157424 1 WASHER, Special
34 1917356 1 LOCKWASHER, 516
35 1917372 1 MUT, Hex, 516
38 1708030 1 PULLEY, Idler, Fixed
ar 1923344 2 CAFPSCREW, Hex HBd., 1/4-20 x 3/

SAFETY DECAL

A DANGER

ROTATING BLADES
'SHUT OFF MOWER

ANQ TRAGTOR
'BEFORE SERVILING
DB CLEANING BLOWER
iAND MOWER.

Ref. Ho.Q

79



60" Turbo Collection System - Blower Group

ASG

; &

Assemble pullay in
and of slot shown.

Aszzemble pulley

e flush with end
of fan shaft.
) 21— Lubricate
&—39
&
MOTE: Use standard hamwarg
tomue spec. chart unless

otherwvisa noted.

80



Mig. No. 1691259

E0° Turbo Collaction Systom - Blower Group

Rei. Part
Ha. No. Oty, Degoription
1 1678812 1 MOUNTING PLATE, 60°
2 1621858 15 CAPSCREW, Hox Hd., 1/4-20 x 5/8
3 1924004 1 CAPECREW, Hex, 1/4-20 x 7/8
4 1700936 1 STOPR, Deflector
5 1923341 1 CAPECREW, Hex, 14-20x 3/4
6 1927557 4 NUT, Fiange Lock, BA6-18
7 1667341 2 BEARING, Retaner
g 17058597 a BEARING
g 1700258 1 DECAL, Waming
10 1700821 1 TURBO HOUSING (Inct. Ref. No. 9}
" 1679800 1 HOOK, Stoneguard
12 1630641 17 NUT, Hex Flange Whizlock 1/4-20
13 G33088 2 PUSHNUT, 516 Stud
14 1678811 1 PLATE, Flange
15 1831333 2 CARRIAGE BOLT, 5A16-18 x 34
16 1673601 1 FAN ASSY.
17 1918312 1 KEY, Woodrnuit
18 1960268 1 CARRIAGE BOLT, 3/8-16 x 1-1/4
19 1928731 2 NUT, Hex Jam Lock, 3/8-18
20 700845 1 FLATE, Shroud
21 1678824 1 STOP, Beht
22 1915325 1 WABHER, Plan, 11/32
23 1960104 1 CAPSCREW, Hex, Thin Hd., 5M16-18 x 34
24 1520787 1 CAPSCREW, 5M1&-18x 12
25 1928691 1 SET SCHREW, Socket Hd., 51618 x 38
26 1678612 1 FULLEY, Driven
27 16686714 1 EPACER
28 1921968 1 CAPSCREW, Hex, &/B-16x 1-1/2
25 1679554 1 SPRING, Tension
a0 174561 1 PULLEY, Idler
=1 1701827 1 IDLER ARM ASSY,
32 1981210 1 CAPSCREW, 3/8-16x 1
33 18928731 1 LOCKNUT, Hex, Jarm, 3f8-16
34 1935845 2 SCREW, Truss Hd., 1/4-20 x 3/4
35 1666284 1 SFACER
36 1708030 1 PULLEY, ldier.
a7 1924381 [ WASHER, Plain, 1/2
28 1700658 1 COVER, Top
e 1924340 5 WASHER, Plain, 13/32
40 1921319 4 WASHER, Plain, 8/32

SAFETY DECAIL

A DANGER

ROTATING BLADES

SHUT OFF MOWER

AND TRACTOR
BEFDRE SERVICING
OR CLEANING BLOWER
AND MOWER.

Fef. No. 9

&1



80" Turbo Coflection Systern - Blower Group

5496

Assembte pulley
(Ref. Mo. 26} tght
against bushing
(Rel. No, 24).

NOTE: Use standard hardware

e spec. char unlass
otherwise noted.



Mfg. No. 1891605

&0" Turbo Collection System - Blower Group

Ref. Part
Na. No. Qiy. Bescripticn
1 FE7RE12 1 MOUNTING PLATE, 807
2 1921959 15 CAPSCREW, Hex Hd., 1/4-20 x 573
g 1860345 ] CAPSCREW, Hex, 1/4-20 x 2-1/2
4 1700836 b STOP, Deflactor
5 1824009 1 CAPSTUREW, Hex, 1/4-20x 7738
6 1927557 4 NUT, Flange Lock, 5618
¥ 16567341 2 BEARING, Retainer
8 1705897 2 BEARING
k] 1700258 1 DECAL, Waming
10 170263% 1 TUREO HOUSING {Inct. Ref. Mo, 8}
11 1678900 1 HOCK, Stoneguard
12 1930641 17 WUT, Hex Lock MNylon, 1/4-20
13 833958 2 PUSHNUT, 516 Stud
14 16785811 1 PLATE, Flange
15 1231332 2 CARRIAGE BOLT, 5M16-18 x 3/3
16 1702432 1 FAN ASSY. (5 Blade)
17 018312 1 KEY, Woodruff
18 1960268 1 CARRIAGE BOLT, %/8-16 % 1-1/4
L 1928731 3 NUT, Hex Jam Lock, 3/8-18
20 1702554 1 PLATE, Shroud
21 170387 b] STOFR, Belt
22 19193526 1 WASHER, Plain, 11/32
23 1980104 2 CAPSCREW, Hex, Thin Hd., 5/16-18 x 3/4
24 1702563 1 EUSHING
25 1228691 1 SET SCREW, Socket Hd., 5f16-18 x 3/8
26 1702685 1 PULLEY, Driven
27 1666114 1 SPACER
28 1821863 1 CAPSCREW, Hex, 3/8-16x 1-1/2
28 1679554 1 SPRING, Tension
30 174561 1 PULLEY, ldler
3 1701827 1 IDLER ARM ASSY.
32 1892140 1 CAPSCREW, 2/8-16x 1
33 157424 1 WASHER, Specizal
33 1835945 4 SCREW, Truzs Hd, 1/4-20 x 3/4
26 T1E86294 1 SPACER
35 1708030 1 PULLEY, Idler
a7 1676435 1 WASHER, Flain, 1/2
328 1702550 1 COVER, Top
29 1821319 2 WASHER, Plaln, %32
40 1917358 1 WASHER, Spring
44 1917372 1 NUT, Hax, 51 E
42 1924040 5 WASHER, 13732
SAFETY DECAL

AOTATING BLADES
'SHUT OFF MOWER

{AND THACTOR
:BEFORE SERVICING
i0B CLEANING BLOWER
AND MOWER.

Ref. Nc. &

83



Turbo Collector (60" Mower) - Blower Group

< F

MHOTE: Use standari hardware
torque speg. chart unless
afienise noted.



Mig. No, 1692001

B0 Turbo Collection Systam - Blower Group

Ref. Part
No. Ho. Oty Descripfion
1 1679012 1 MOUNTING PLATE, 80"
2 1821854 15 - SOREW, Hex Hd., 1/4-20 x 8/8
3 1960346 1 CAPSCHEW, Hex, 1/4-20 x 2-1/4
4 1700938 i STOP, Deflactor
5 1324008 1 CAPSCREW, Hax, 1/4-20 x 7/8
G 1927557 5 MNUT, Flange, Lock, 5/16-18
7 1665982 4 BEARIN(G, Retainer
g 108202 2 BEAHRING
g 1700259 1 DECAL, Warring
10 1706718 1 TURBO HOUSING, {Incl. Bef. No. 9)
1 1679300 1 HGOK, Stansquard
iz 1830841 i7 NUT, Hex Flange Whiz, 1/4-20
13 9339588 6 FUSH NUT, Nylon, 1/4-20
14 1676435 1 WASHER, Plain, 1/2
15 1931333 7 CARRIAGE BOLT, SMe-18 x3/4
16 1706631 1 FAN ASSY. {5 Blade)
17 260403 1 KEY, Woodnif
18 1960268 1 CARRIAGE BOLT, 3/&-16 x 1-1/4
18 1928731 3 NUT, Hex Jam Lock, 3/8-16
20 1706652 1 PLATE, Shroud
21 170397 1 STOP, Beit
2z 1919326 1 WASHER, Plain, 11/52
23 1702588 1 COVER, Top
24 18924340 5 WASHER,13/32
25 1528691 1 SETSCREW, Sq. Hd., 5M16-18 x 378
28 1TNEE34 1 PULLEY, Driven
T IGEG114 1 SPACER
28 1321969 1 CAPSCREW, Hex Hd., 3/8-16 x 1/2
29 1679554 1 SPRING, Tension
30 174561 1 PULLEY, ldler, Adjustable
3 1701887 1 IELER ARM ASEY.
32 132120 1 CAPSCHEW, 3B-16x1
33 157424 ] WASHER, Special
34 19173585 i LOCKWASHER, SM6
35 1917372 1 MUT, Hex, 516
36 1703030 1 FULLEY, Idler,
arv 1323341 2 CAFPSCHEW, Hex Hd., 1/4&-20x 34
SAFETY DECAL
ROTATING BLADES
EEBTTE FF 'FEIBWEH
e AGTUR
e
ﬁ BEFCRE SERVYICING
0B CLEANING BLOWER
AND MOWER.

Ref. N, 9

85



42" Turbo Coltection System - Cover & Support Group

A5

NOYE: For installation & oparational
pumpcses, batt (Ref. No. 27) must ba
mnstalled to the outboard =ide of
capsmew (see Rel. Wo. 3, page T6)
as shown.

NOTE: Use standard harmdfwaro
Ehque spec. chart unless
otharwisa noted.

86



Mig. No. 1691257, 1691807, 1692002

42° Turbo Collaction Systam - Cover & Support Group

Ref. Part
Mo, No. Oty Description
1 1702157 1 WING MUT
2 1828698 2 MUT, Hex Jam Lock, 516-18
3 1917356 2 LOCKWASHER, 816
4 1679383 1 CLAMP, Upper
5 1666697 2 SPACER
8 1700797 1 PIVOT ASSY., Deflector
r 1921977 1 CAPSCHEW, Hex, 5M6-18 x 1-1/4 (1691257 only)
18922127 1 CAPSCREW, Hex, 5/16-18 x 1-3/4 (1691607 &
1632002 only)
B 1700850 1 SCREW, Flat HO., Hex Soc., 5/16-18 1-3/4
9 1678838 3 CLAMF, Lower
10 1921977 1 CAPSCREW, Hex Hd., 5A16-18x 1-1/4
1 1925205 1 CAPSCREW, Hex Hd., 5/16-18 x 5/8
12 1700852 1 SPRING, Torston
13 1926109 2 CAPSCREW, Hex Hd., 7H6-14 x 2-1/4 [1651257 &
1691807 only)
1926110 2 CAPSCREW, Hex Hd,, 7H16-14 x 2-3/4 (1802002
onty)
14 1700802 1 FIVOT, Bracket, R.H.
15 1918189 2 LOCHWASHER, 7H6
15 1918213 2 NUT, Hex, Full, 77t6-14
17 1923325 2 CAPSCREW, Hex, 5116-18 % 7/8
18 1700804 1 FIYOT, Brackst, L.H.
19 1700846 1 RO, Hinge
20 1679313 1 V-BELT
21 1679304 1 PLILLEY ASSY. [Arbor)
22 1927120 1 CAPSCREW, Hex Hd., 7H1E-14 x 8-1/4
23 1700012 1 COVER, LH., Mower
24 1817372 2 MUT, Hex, Full, 5/16-18

87



487 Turbe Coltagtion System - Cover & Support Group

A-T1544

-

B o ——— ——
%
3

i 1k
&

" NOTE: Fer Installation & cparational
putposes, beft (Ref. No. 20) st be @#
instalied to the outboard sids of

capscrew (sae Ref. No. 3, page 78) -
&z shown.

HOTE: Usa standgand hardwars
torque spec. chart unless
alherwise noted.

as



Mig. No. 1691255, 1691608, 1692003

48° Turbo Colffsction System - Cover & Support Grolp

Ref. Part
HNo. Na. Oty Description
1 1700669 1 PLASTIZ KNOB
2 1700728 1 COVER ASSY.
3 928707 2 RIVET
4 933088 1 PUSH NUT, 5716
5 1700649 1 HINGE
& 19269149 2 WUT, Hex Washer, #10-32
7 1923362 1 MUT, Hex Full Lock, 5/156-18
8 1673163 1 WING NUT ASSY.
9 1M 73r2 4 NUT, Hax Full, 5/15-18
10 1917356 4 LOCKWASHER, S/18
Eh| 1700838 1 CLAMP, Upper
12 935285 1 PAL NUT, 51618
13 1700737 1 PIVOT ASSY., Deflector
14 1921977 i CAPSCREW, Hex, 5M16-18x 1-1/4
15 1700849 1 SCHEW, Flat Hd, Hex Soc., 516818
16 1679658 1 CLAMP, Lower
17 1260316 i CAPSCREY, Hex Hd,, 516-18 x 8-1/2
18 1925205 1 CAPSCREW, Hex Hd., 5A16-18 x &5/8
14 170085 i SPRING, Torsion
20 19261039 2 CAPSCREW, Hex Hd., 711614 x 2-1/4 1691258 &
1691806 only)
169:1T10 2 CAPSCREW, Hex Hd., 716-14 x 2-3/4 (1632003
onty)
21 1700301 1 PIVOT, Brackat, LH.
22 184181895 2 LOCKWASHER, 7H16
23 1918213 2 NUT, Hex, Full, 7HE-14
24 1923325 2 CAPSCHEW, Hex, 5M6-18 x 7/8
25 1700802 1 PIVOT, Bracket, ALH.
26 1703800 1 RO, Hinge
27 1679914 1 V-BELT
28 1679903 1 PULLEY ASSY. [Arbar)
29 927120 1 CAPSCREW, Hex Hd., 7HE-14x 2-1/4
30 22121 2 SCREW, Rd. Hd., Mach., #10-32 » 22
31 1700013 i COVER, LH_, Mower

g9



80" Turbo Coftection System - Cover & Support Group

AT545

QIS et

/

MNOTE: For instaliation & opertional
putposes, belt [Fef. No. 14) must be
Instalfed 1o the Inboard side of

capsorew (see Ref. Mo, 3, page B0}
AS showT.
36
24

N

HOTE: Use standard hardware
tomue spac. chart unless
otherwize noted.

90



Mig. No. 1691259, 1691605, 1682004

£0° Turbo Collaction System - Cover & Support Group

Ref. Part
No. He, iy, Description
1 1700647 1 COVER, L.H. Mower
2 17006688 1 FLASTIC KNOB
3 1700668 1 COVER ASSY., (Incl. Ref. Nos. 4 & 5)
4 17006439 1 HINGE
& 8928707 2 RIVET, 318 x 5186
= 1928919 2 NUT, Hex, Washer #10-32
7 033083 1 FUSH NUT, &/18 Siud
g 935255 1 PALNUT, 51818
9 1700654 1 BRACKET, Belt Cover
0 1018622 2 NUT, Hex, Full, 1/4-20
i1 1915964 2 LOCKWASHER, 1/4
iz 822121 2 SCREW, Bd. Hd., Mach., #10-32 x /8
13 1821858 2 CAPSCHREW, Hex, 1/4-20x 1/2
14 167915 1 V-BELT
15 1922918 1 SCREW, Cap, Hex, 3/8-16 x 3-1/4
16 157424 1 WASHER, Special
17 THLa%7 a BEARING
18 1700651 1 SPACER, Fulley
18 1700650 1 PULLEY
20 1700652 1 SPACER
21 1916865 3 LOCKWASHER, 2/8
22 116850 3 HNUT, Hex, Full, 3/5-16
23 1700852 1 SFRING, Torsion
24 181847 2 PIN, Colter, 332 x 34
25 1700832 1 HINGE ASSY., Rear .
26 1821210 2 CAPSCHEW, Hex, 3/8-16x 1
27 1926105 2 CAPSCREW, Hex, 71614 ¢ 2-1/4
28 1700601 i FIVOT, Bracket, LH.
29 1918189 2 LOCKWASHER, 7116
a0 1818213 2 MNUT, Hex, Full, 7A16-14
1 1817372 4 HNUT, Hex, Fuli, 5/116-18
32 1917356 4 LOCKWASHER, 516
33 1923328 2 CAPSCHREW, Hex, SM&-18 x 7/
34 1700802 1 PIVOT, Bracket, R.H.
as 1700828 1 HINGE ASSY., Front
9B 1700853 1 ROD, Pivat
3r 1960318 1 CAPSCHEW, Hex, 5M6-18 x 2-1/2
a8 1925205 1 CAFPSCHEW, Hex, 5/16-18 x 5/
33 1670898 1 CLAMP, Lowear
40 1679538 1 CLAMP, Lipper
43 1679163 1 NUT ASSY.
42 1823362 1 NUT, Hex, Full, Lock, 5A16-18

81



Turbo Hose & Hileh Group

A-ST1664

MOTE: Use standard hardware
forque spac, chart unless
otherwize noted.

a2



Mig. No. 1891508, 1691610

Turbo Hose & Hilch Group
Ref. Part
Mo. 1 +8 Uty BDescrption
T 1703147 1 CONNECTOR, Cart [7.0" Dia.)
2 1702762 1 TUBE '
3 1679895 1 HOSE
4 1660872 1 STRAFP
] 1930531 12 SCREW, Truss Hd., #10-32 x 1/2
6 1923212 24 WASHER, Plain, #10
7 1928519 12 NUT, Hex, & Washer Assy., $10-32
8 1702517 1 SUPPCRT, Tube
9 1830844 1 NUT, Hex, Flange, 1/2-13
10 1626182 1 WASHER
11 1702791 1 TUBE ASSY. (Mig. Nao. 1691610} (w/decal®)
1702782 1 TUBE ASSY. (Mig. No. 1691 609) (widecal”)
12 1702516 1 ELECW
12 1925205 1 CAPSCREW, Hex, 511618 x 5/8
14 1702765 2 HOOK
15 1097842 2 WASHER, Plain, 516
16 1835048 1 HUT, Fiange, Lock, 516
17 172744 1 STRAP
12 1921024 1 CAFSCREW, Hex Hd., 1/2-13x 2
19 7702613 i SUFPORT ASSY.
20 #2575 1 DRAWBAR ASEY,
21 02578 1 SUFPPORT ASSY., Drawbar
22 1550487 1 FIN, Round Hd.
23 1960116 2 FINM, Yoke
24 1960033 3 CLIP, Spring
25 1923027 1 CAPSCREW, Hex Hd., 7A6-14 x 1-3/4
26 1920677 ) CAPSCREW, Hex Hd., 7HE-14 x 1-1/4
27 19248940 4 WASHER, Flat
28 1930650 3 NUT, Flange
29 1821178 2 CAPSCREW, Hex Hd,, 1/2-13 x 1-114
30 TM6H66 2 WASBHER, Lock, 1/2
31 118951 2 MNUT, Hex, 1/2-13
32 16F9731 1 BRACKET ASSY., Hilch
33 18213 3 NUT, Hex, 716-14
a4 1818199 3 WASHER, 7116

*Ref, No. 11 includes Part No. 1675766, Oty. 1, of Cl;zaning Instruction Decal.

93



Wide Body Cart Coflector - Cart Group

A-TT1537

BACK VIiEW
OF UNIT

28

28

HOTE: Use sandam hardwara
tomue spec. chart unless
othorwise nated.

a4



Mig. No. 1691358, 1691526

Wide Body Cant Coftector - Cart Group

Ref. Part

No. No. iy, Description
1 1700780 1 COVER
2 1700763 1 ROD, Straight
3 176012 2 CLIP, Safety, Haimpin
4 1700866 1 SLEEVE, Flastic, Connecting
5 1708097 1 CLAMP, Sleeve
=] 1700758 i TUBE, Support
7 1700763 2 HAMBDLE, Ll
) 1916564 4 LOCKWASHER, 1/4
Lt 18916622 4 MUT, Hex, 1/4-20

i0 1823362 4 NUT, Lock, 5A116-18

kR 19176842 5] WASHEHR, Flat, 5/16 (16813567 & 1691358)

1818326 & WASHER, Flat, M6 (1691528 only)

12 1700763 1 HANDBLE, Latch

13 17649 2 WASHER, Spring, 516

14 1917372 1 MUT, Hex, Full, 51618

15 1920167 1 NUT, Jam, 5/16-18

16 Qo2 2 EPACER, Plastic, 816

17 1921677 4 CAPESCREW, Hex Hd., 5M16-18 x 1-142

18 1700762 1 ROD, Frame

19 18921977 1 CAPSCREW, Hex Hd., 518-18 x1-1/4

20 1700761 1 ROD, Support

21 1921210 8 BOLT, Hex, &8-16x 1

22 102004 2 PN, 142 x 1-7/4

23 1700783 1 FRAME

24 1917378 B WASBHER, Flat, ¥8 S.AE.

25 1930651 g MUT, Hex Lock, 3/87-16

26 1675892 2 WHEEL, Swivel, 410/350-4

27 1922134 2 NUT, Hex Lock, 1/2-13

28 1921176 2 CAPSCREW, Hex Hil, 1/2-13 x 1-1/4

29 1700767 1 “U* BRACKET

30 1917372 3 NUT, Hex, 5/15-18

3 12173568 3 LOCKWASHER, 5M16

32 1918245 3 BOLT, Sletted, Truss Hd.

33 1921958 4 CAFSCREW, Hex Hd,, 1/4-20x 12

24 1700757 1 BOX

35 17002E6 1 STRAP, Rubker, 6

36 1327958 1 CAPSCHEW, 1/4-20x1/2

37 1820387 | NUT, Nylon insert, 1/4-20

85



Wide Body Cart Collsctor - Tube & Hiteh Group

ASMEE

NOTE: Lise standard hardware

torque =pec. chart unjess

ctherwisa mated,

96



Mfg. No. 1681358, 16591586

Wide Body Gart Collectar - Tube & Hifeh Group

R=f. Part
Ne. Ne. Qty. Description
1 1675766 1 DECAL, Cleaning Inst.
2 1700773 1 TUEE ASSY. {Incl. Ref. No. 1)
3 1920627 4 WUT, Heae, Full, Lexck, #10-32
4 1923212 4 WASHER, Plain, 410
5 1530521 4 SCREW, Phillipes, Tross Hd, #10-32 x 142
& 1675895 1 HOSE
7 16759806 1 GLAMP, B°
g 1229176 2 CAPSCHEW, Hex, 1/2-13x1-1/4
Q 1921212 4 CAPSCREW, Hex Hd., 71614 x 1-1/2
10 1918194 4 LOCKWASHER, 7716
11 1918213 4 NUT, Hex, Full, 7116
12 1916951 2 NUT, Hex, Full, i/2-13
13 1916066 2 LOCKWASHER, 1/2
14 1675645 1 BRACKET, Hitch (Frame)
15 15726 2 MNUT, Hex, Full, 378
16 1917373 2 LOCKWASHER, 5/8
i7 1700674 2 BRACKET, Hitck {Carf)
i3 1523181 2 CAPSCREW, Hex Hd., 5/8-11 x 1-1/4

97



Do Cart

98



Mig. No. 1600236, 1691986

Durnp Cart

Ref. Part
No No. Ly, Description
1 102005 1 FLATE, Box Guide
2 102024 ] FIVOT, Box Assy.
3 102027 )’ AXLE ASSEMELY
4 102035 1 FRAME ASSEMELY
& 102037 1 TONGUE ASSEMBLY
G 102040 1 PLATE, Box Catch
7 102051 1 CLEVIS ASSEMELY
& 102075 1 SPRING, Tarsion
8 170320 2 WHEEL & TIRE ASSY.
10 102052 2 TEIRE
" 153033 2 TUBE, 4.00 x5
12 156315 £ BEARING
13 1703149 2 WHEEE
14 8151076 2 BUSHING
15 102004 2 PiM, Pivot
18 105244 I Pin
17 a2124Q 2 CAPSCREW, Hex, 3816 x1
18 18164950 G MNUT, Hex, Full, 3/8-16
13 216365 G LOCKWASHER, 3/8
20 1917378 3 WASHER, 3/8
21 19214578 2 CAPSCREW. 5/16-18x 2
2z 1920415 2 CAPSCHEW, Hex, 3/8-16 x 1-1/4
23 1918126 3 PIN, Guick
24 1918433 2 WASHER, Plain, 34
25 1918458 2 PIN, Colter, 31E x 1-1/2
26 1322130 2 CAPSCREW, Hex, 2/8-18x 2-1/4
27 1323362 2 MUT, Hex, Full, 5/16-18
p} 1930651 1 MNUT, Hex, Full, 3/8-16
Pz} 1230598 1 CAPSCRBEW, Hex, 3/8-16 x 2-3/4
an 1668462 1 END GATE ASSY.
3 16684TE 1 BDY, Trailer

99



28" Tilar - Chain & Caver Group

A
— hain Layout — -
I
2
Hemove ali end play
when assembling
upper shaft.
3
4
g Position upper shaft tube tor
B proper ghain allgnment belore
@ tightening clamps.
22 ", o
q M
Duts&'\/l Q
COVED 258y,

Lubricate with
grease {blend 4E}.

% Lun_rir.atl?:
f,o /@ chains it

Cuctsicler
Cover assy.

Oulgida 28
Cavar assy. 2
Place 32 o2. of grease 7/@\
(blend 4E) in bottom ef 7 o~
chain case, 22 id Torgque to
36 S0-60 1, 1bs.

Agjust rollers ta

remove slack

from chains, A
Targue to
25-45 fi. Ibs.

LY.

Position sprocket for See Cluteh &
proper chain alignment Drive Group,
before tightening selscrews. '

100



Mig. No. 1690985, 1691735

387 Tifler - Chain & Cover Group

Eef. Part
MHo. No. Gty Deseription
1 172455 1 CHAIN, Roller (upper - 31-1/4") (1690289 only)
1703624 1 CHAIN, Boller (upper - #50, 27-1/2") (1691735 only}
2 172457 1 CHAIN, Roller (kvwer - 304
3 1678856 1 SHAFT & SPROCKET ASSY.
4 805123 1 KEY
& apgimz 2 WASHER
& 172747 2 BEARING, Needlz
7 1917372 1 NUT, Hex, Full, 5/18-18
8 107356 1 [OCKWASHER, 5/16
a 1921221 1 CAPECREW, Hex, 5ME6-18x 112
10 2508 2 FITTING, Greaze
11 1678855 1 HOUSING ASSY. (Incl. Ref. No. 6 & Ref. No, 12
12 1668372 1 SEAL, Shaft Aszy.
13 1922648 z CAPSCREW, Hex Hel, 38-16 x 4
14 1324356 4 WASHER, Special, 12722 x 1172
15 172454 1 SPACER
16 170369 2 SPACER, Chain Raller
i7 172777 1 SPROCKET ASSY. {Single Gear Plate)
18 1830536 2 BETSCREW, Sq. Hd., 3/8-16x 3/4
18 172665 2 KEY
20 170177 2 ROLLER, Chaln
21 172453 1 SPACER
22 1930651 2 LOCKNUT, Hex, 3/8-16
23 1824528 1 CAPSCHEW, Hex Md., 1/2-20x 1
24 1916966 2 LOCCKWASHER, 172
25 B2at04 2 WASHER
25 172774 1 SFROCKET ASSY. (2 Gear Flates)
27 105195 2 BEARING
o] 172455 1 SPACER
28 1918431 1 WASHER, 122
20 105132 1 BOLT, Side R.H.
b3} 172482 1 {SASKET
az 1657551 1 COVER ASSY. (1600382 only)
1703643 1 COVER ASSY. {18691735 only)
33 1924866 1 SCREW, Hex Taptite, SHME-18x 1/2
34 1923362 12 LOCKNUT, Hex, 2f16-12
35 1925205 12 CAPSCREW, Hex Hd., 516-18 x 5/8
26 260188 4 WASHER
a7 187324 1 WASHER, Special, 38 x 1
28 172452 1 SPACER

101



38° Tiffer - Ciutch & Drive Group

A-STERET
e . -
- h“"‘\. Sea page 110 for Durst
. SETVICa pants ant page 112
- for Peedess serice pans.
{(Name [5 an housing of

gear box.}

Sea Chain & Cover
Group for shaft housing
zeal & washer.

Seo page 110
service pars.

WOTE: Use standard hardware
torqua spec. chart uniess
oiherwise noted.

Service Parts for Rel Mo. 1

* Assemble nuts 5o springs are to solid height.

* Back nuls off 172 40 1/3 tum, _

* Check torque required to sfip the assembly by
using torque wrench on shaft znd holding hub
{Ref, Mo, 16) in a vize.

= Tlghten or loosen nuts equally to ohtaln 50

(5] . 1bs, torque.

102




Mrg. Mo, 1690889 1831735

387 THiar - Cluich & Drive Group

Ref. Part
ko, 1 [+8 Dty. Description
1 1679678 1 TOROUE LIMITER ASS3Y. (Incl. Ref. Nos. 12-18)
2 1674333 3 SETSCREW, 5/16-18 % 344
3 822138 2 KEY, Hi-Pro, 1/4 2 7/8
4 15786230 1 PLUG, Vent, 1/3-27 NPT
5 1579631 1 DRIVE ASSY., Right Angle (See page 110 for Durst
Senice Parts & page 112 far Peerless Senvice Parts.)
B 1924940 4 WASHER, Fist, 38 Std.
7 1916955 4 WASHER, Lock, 3/8
8 1921965 4 CAPSCREW, Hex Hd., 3/3-16 x 34
a 1925683 1 CAPSCREW, Hex Hd,, 1/4-20x 3
10 1923353 -] MUT, Hesdock, 174-20
11 1675307 1 DRIVESHAFT ASSY. (See page 110 for Sorvice
Parts.) (1580235 only}
1703938 1 DRIVESHAFT ASSY. (See page 110 for Sendoe
Pans.) {1597735 only}
12 1823141 g CAPSCREW, Hex Hd, 5M&8-18 x 2-3/M4
13 1678851 1 BUSHING
14 TFORET 1 PLATE, Chich
15 173329 2 DISC, Clutch
16 1673679 1 HUB ASSY. {Incl. Ref, No. 13)
17 16796E0 1 HUB, Ciuteh
18 173575 & SPRING
18 1823362 &

MUT, Hex, Centetlock, 5A6-18

103



38" Tifler - Frame, Deflector & Tine Group

ATLERD

Ses Note A",

Torgqusa 1o
41-20 . JBs.
{6 places}.

Torque 1o

™~ 13 ft. Ibs. £ 10%
. (2 places).
~

Must be azsembled with
head of capscrew on
Lng side as shiown.

.
NOTE: Position tine shaft
11 prior to securing bearing
lock collars.
MOTE A; For Boberls bearing Beari N
{width 12716 flange) use Faf. aring eccentric 'och[ng
MNo. 6. For Fatnir bearing [width 3‘?““’_’““51 be rotatad in
15/32 flange) use Ref. Ne. 12. iraction of shatt rotatfon
to tock {2 places).
MOTE: Use standsrd hardware
tomue spes. chart unless
ctherwise noted,

104



Mig. No. 1690989

38" Tifler - Frame, Daflector & Tine Group

Ref. Part
No. He. City. Descripticn
1 1657369 1 ROD, Dedlector
2 1918448 1 PIM, Cotter, 332 x 1
3 1657304 1 DEFLECTOR
4 1928835 2 SCREW, Thd. Form,, Taptie, %816 x 1-1/2
a 1E85387 1 HOUSING ASSY.
& 1822806 & CAPSCREW, Hex Hd., 3/8-16 x 1-3/4 (Used with
Roberis bearing only)
7 1916965 G LOCKWASHER, 3/8
& 1685386 b FLANGE, Bearing Kit {Incl. Ref. No. &}
a 17M3g3z 2 GUARD ASSBY., Trash
10 1525204 45 CAPSCREW, Hex Hd., 3/B-16x 1
17 172512 12 TINE, L.H.
12 1830645 48 LOCKMUT, Hex, 47818
13 172511 12 TINE, R.H.
14 1657400 1 SHAFT ASSY., Tine
15 172458 7 SEAL
16 172507 1 BETAINER, Seal
17 1679700 2 DECAL, Danger
18 1922605 & CAPZCREW, Hox Hd., 3/8-18 ¥ 1-1/4 (Used with
Fafnir bearing.}
SAFETY DECAL

(A DANGER |

* SHUT OFF TRACTOR, REMOVE KEY,

* STAY CLEAR OF TILLER WHEN
TRACTOR IS RUNNING. CONTACT
WITH MOVING OR ROTATING PARTS
WILL CAUSE PERSCNAL INILIRY,

AND LOVWER VILLER BEFORE EEAVING
TRACTOR SEAT, SERVICING,
ITNSTALLING. OR DISCONNECTING
TILLER.

Ref. No, 17

105



38" Tiller - Frame, Daffector & Tine Group

A-T82%

A

Tomue to

TW:{K——- 41-59 ft. [bs.
{6 places).
Fi
§
- Targue ta
:& S~ _13ftlbs £10%

'[2 places).

% ""'\.
”
.-f
/‘ NDTE. Position tine shaft
price 1 securing bearlng
lack cotlars.

Bearing eccentric Koking
callar st be ratated In
direction of shaft rotation
ta lock (2 places).

Must be assembled with
head of capscrew ob
fine side as shown.

MOTE: Use standard hardware
tomue spec. dhart unlass
othenyise nobed.

106



Mg No. 1691735

38" Tifler - Frame, Deflector & Tine Group

Ref. Part
Ko, Ho. Gty. Description
1 16567389 1 ROD, Detlector
2 1918448 1 FIN, Coler, 3832 x 1
3 1657384 1 DEFLECTOR
4 1923635 2 SCREW, Thd. Form,, Taptite, /8-15 x 1-1/4
5 1703626 1 HOUSING ASSY,
& 1922605 & CAPSCREW, Hex Hd., 3/8-16 x 1-1/4
7 1916085 6 LOCKWASHER, 348
8 1704042 2 FLANGE, Bearing
g 1703832 2 GUARD ASS8Y., Trash
10 1925204 48 CAPSCHREW, Hex Hd., 3f8-16 x 1
b 172512 32 TINE, L.H.
12 1930845 48 LOCKNUT, Hex, 3/8-16
13 172511 12 TIME, RLH,
14 1657400 1 SHAFT ASSY., Tine
15 172455 1 SEAL
16 172507 1 RETAINER, Seal
17 1673700 2 DECAL, Danger
18 816950 4 NUT, 3/8-156
g 1702680 1 SUPPORT, Gear Box
20 1821210 4 CAPECREW, 3/8-16 x 3/2
21 1816965 4 LOCKWASHER, 378
22 1624940 1 WASHER, 13/32
SAFETY DECAL

A DANGER |

= STAY CLEAR OF YILLER WHEN
TRACTOR IS RUNNING. CONTACT
WITH MOVING OR ROTATING PARTS
WILE CAUSE PERSOMAL INJURY.

* SHUT OFF TRACTOR, REMOVE KEY,
AND LOWER TILLER BEFORE LEAVING
TRACTOR SEAT, SERVICING,
INSTALLING, OR DISCONNECTING

TILLER.

Ref. Mo, 17

107



38" Tillar - Hitch & Lift Groug

R L=

NOTE: Use stardard hardware
torque spes. chart tmless
cthenvise noted,

Mount Ref, Wo. 11
inside this waidment

(Rear LIt

Locknuts must be soug,
but shoe must be free
ta pivot.

See Mig. No. 1591003
[Fiear Lil) & Tarqus o G883

4}
g4 sl fi. Ibs. (2 places).

108



Mfg. No. 1690983, 1691735

358° Tier - Hitch & Lift Group

Ref. Part
No Ko. Uty Description
1 1821971 4 CAPSCREW, Hex Hd., 3/8-16 x 1-3/4
2 1916965 4 WASHER, Lock Spring
a2 16709428 1 SHIELD, Gear Box, Top
4 1670427 t SHIELD, Gezr Box, Back
s 17AHTE? 4 SPACER
g 931942 4 NUT, Push Pal, 1-3/8
¥ 1678547 1 PIN, Fivot
B 1913314 b PIN, Cotier
9 1829210 2 CAPSCREW, Hex Hd_, 3/8-16x 1
10 1918188 2 PIN, Quick, 1-7/8
11 172879 2 BRACKET, Adjusting
12 123087 2 PIN., Yoke, 3/8
13 1830651 2 LOCKNUT, Hex, 3/8-16
14 172875 2 SKID ASTY.
15 1823353 2 LOCKNUT, Hex, 5/8-11
16 12602859 2 CAPSCREW, Hex Hd., &/8-11x 3
17 1820328 2 CAPSCREW, Hex Hd., 1/2-13 x 1-1/2
18 1926132 2 WASHER, Plzin, 172 x 1-1/4
14 105286 2 SPACER
20 1930644 2 NUT, Lock Flange, 1/2-13
21 1678542 1 HITCH ASSY., 38" Thler
a2z 1560033 2 CLIP, Bpring
23 1980116 2 PIM, Yoke
24 118053 1 PN
25 1678544 1 LIFT BAR ASSY. {16008
1703593 9 LIFT BAR ASSY. {1601736)
26 1960074 1 CLIP, Hair Pin, 3532 x §-5/8

109



Ae=1384

38" Tiflar - Durst Gear Box

A-1524

W

Z0) 5

Input shaft.

110 24



Mig. No. 16904988, 1691735

35" Tiifer - Drive Shaff

Ref, Parl
No. No. Gy, Description
1 * 1678821 1 DRIVE SHAFT ASSY. - TRACTOR HALF (1680989)
* 1703943 1 DHIVE SHAFT ASSY. - TRACTOR HALF {1651735)
2 1673461 2 SHIELD DECAL, Quter Shisld
3 1685382 1 SHIELD, Ouler {1690385)
1703941 1 SHIELD, Quler (1691735}
4 1679454 4 BEARING
5 1678822 1 YOKE & SHAFT ASSY. [1830529)
1703942 1 YOKE & SHAFT ASSY. (1691735)
& 1678805 2 JOURANAL ASSY.
7 1678501 1 YOKE ASSY. {Incl. Ref. Nos. 8 - 11)
B 1702432 1 SPRING
g 1678802 i ELIDELOCK
10 ' 1678804 2 BALL
11 1679531 1 SNAP RING
12 = 1678823 1 DRIVE SHAFT ASSY. - IMPLEMENT HALF (1630989)
" 1703840 i DRIVE SHAFT ASSY. - IMPLEMENT HALF (1691735)
13 1635383 1 SHIELD, inner (1690983}
1703244 1 SHIELD, [nner (1641735}
14 1679460 1 NYLON BEARING
15 1678524 1 YOKE & TUEE ASSY. (1690989)
1703859 1 YOKE & TUBE ASSY. (1891735
16 1678829 1 DANGER LABEL
17 1678807 1 YOKE
18 1675387 1 ASSY., Complete (1680959)
1703838 1 ASEY., Complate (1681735}
*Incl. Ref. Nos, 2,3, Gty. 2of 4, Gty. 1 of 5, 7 - 11.

S
2

* Incl. Ref. Nos. Qty. 2 of .16f6,13-17.
AMfg. No. 1690989, 1631735
38" Tifer - Durst Gear Box
Ref. Past
HNo, Mo. Qty. . Description
] 173583 1 cCAP
2 PP 4 SNAP RING
3 170836 2 SEARING, Cup
4 170835 2 BEARINGE, Cone
b 227320 2 SNAP RING, Qutput
G 1678833 1 REDUCTION BUSHING, 1/8 - 28
7 1685871 2 PLUG, 1/8-27, N.P.T.F.
3 1678680 1 PLUG, Vart, 1/8 x 27 N.P.T.
9 1679687 1 GEAR W/SHAFT, Pinion - 16T
0 1675696 2 BEARING, Cone
19 1679565 2 BEARING, Cup
12 18789652 1 0" RING
13 16789690 1 SEAL, Input
14 1679688 1 NUT, Stake, Input, 1-1/5-18
15 1679889 1 SHAFT, Ouiput
16 1678937 1 KEY, Woodndf
17 1679641 1 SEAL, Output
18 173556 1 HOUSING
14 Q30674 1 PLUG, Drain, 28-12 N.P.T.F.
20 1679636 1 GEAR, Bevel - 32T
pa | 1735556 1 SASKET, Caver
22 1678903 1 COVER
23 1925205 4 CAPSCREW, Hex Hd., 5/16-18 x 53
24 1579651 1 DRIVE ASSY., Right Angle

111



Pearless Gegr Bax

Made] 1160-D16

112



Mfg. No. 1690989, 1691735

Poarfess Gear Box
Raf. Part
No. Na. Oty Descripticn
1 roo7se 1 HOUEING, Right Angle Drive
2 TEE125 1 CAP, Retamer
3 TaEI0s 1 CAP, Retaner
4 TTERER 1 EHAFT, Input
5 FTHRED 1 SHAFT, Output
B 778235 1 GEAR, Bevel (14 testh)
7 778232 1 GEAR, Bevel (28 teath)
g TEO131 1 SHIM {1-1/2° Q.0. x 1-1/64" |.D. x 002 thick} {Use as
red e
a Feia7 1 SHIM [1-3/4" O.0. x 1.265" L.D. x .002 thick {Use a5
required)

i TaD132 1 8EARING & CUP ASSY. (This assembly may have a
shim washer in¢luded. The skim washer is nat
required at this Incation.)

i1 780132 1 BEARING & CUP ASSY. (This is a factory sized
assembly and may or may not include Ref. Mo, 8
Shim Washer. TF Ref. No. & Shim Washer is supplied,
it must be used in thiz lacation. All old shim washers
milist b cliscardad.)

12 ¥a0148 1 BEARING & CUP ASSY. (This s & factory sized
assembly and may or may not include Hef. Me. 9
Shim Washer., If Ref. No. 8 Shir Washer is included,
it must be uszed in this location. All old shim washers
must be discarded,

i3 TRO1G1 1 RACE, Thrust

14 7BHOES 2 “Q Ring

15 TBA0EA 1 SEAL, Ohi

16 FBBOES 1 SEAL, O

17 80136 1 SHIM, Cap Relginer

18 To2037 a SCREW, Hex Hd. Sems, 5A1618x 1

g FBROET 1 *RING, Load

20 ToR111 i PLUG

22 792113 3 RING, Retatning

23 TH2126 1 JAM NUT, 1/2-20, Hex

24 To2114 1 KEY, Weodnuif

25 TeR1ET 1 WASHER, Flat

26 72116 2 FLUG, Pipg, 1/4-18

28 72035 1 FLUG, Pipe, 178"

pra ] Ta2118 1 VALVE, Religl

NOTE: See an authorized Tecumseh dealer for parts and service. Peerless parts are oot

available through Simplicity.

113



4&" Dozer Biade {Blade Group)

AL s2

MOTE: Use standard hardware
fomue spec. chant unless
othanvise noted,

114



Mig. No. 1691000, 1501365

46" Dozer Blade (Blade Group}

Ref, Part

No. Ho. y. Description
1 107096 1 ELADIE ASSY.
2 107106 2 SHOE ASSY.
3 1737 4 WASHER, 3/% Std.
4 1916865 11 LOCKWASHER, 32 Std.
5 18219€E5 4 CAPSCREW, Hex Hd., S/B-16 x 3/
g 1916850 ri NUT, Hex, 3/8-16
7 1931350 ¥ BOLT, Camizge, 3/f8-16 % 1
B 107105 k: PLATE, Wear

15



48* Dozer Blade (Hitch Group)

AS1403

~, anter inner Shaft (Ref No. 23
in Hitch {Ref. No. 15) amxd fighten
set collars (Ref. Mo. 58).

tater Mode! Hitch Assy.

Adjust spring 50 approximately
2 full threads of eyebolt
are expased.

WOTE: Use standard hardware
tomque spec. chart unless
othenvize noted.

116



AMfg. No. 1681000

46" Dozer Blade (Hitch Group)
Ref. Part :
Ho. No. Gy, Description
i 172162 1 EYEBOLT
2 19233558 1 NLIT, Hex Lock, 1/4-20
3 1676912 1 SUPPCRT, Control Rod
4 18928352 1 NUT, Hex, Flange Whizlack, 3/8-16
5 1928727 i BOLT, Camiage, 38-15 x 1-1/4
& 1678063 1 SLEEVE, Connector
ra 1676880 1 HAND_E, Pivot
8 19168452 1 PiN, Cotter, 1/8x 1, PIL
g 1875390 1 LIFT ROD ASSY.
10 1960023 4 CLIP, Spring
i 1960038 4 PIN, Clevis
12 1675525 2 LIk
13 T 1918387 2 WASHER, Plain, 41/64 x 1-14 x 1716
i4 T 827793 2 E-RIMG, Retaining, 5/8
15 16502 1 HITCH ASSY.
16 1922664 2 CAPSCREW, Hex Hd., 5/8-11 x 2
17 1679055 o EYEBOLT
18 1756847 s BPACER
18 933757 s WASHER, Plain, 41/54 » 1-3/ x 1/8
20 1817373 2 LOCKWASHER, 5/8 Std.
21 1923353 2 MNLIT, Hex, 5/8-11
22 1700584 1 HITCH ASSY, Dazer
23 " 1676350 1 SHAFT, Inner, Hitch
708330 1 SHAFT, [nner, Hitch
24 1919332 2 LOCKWASHER, 3/4 S5id.
25 1913160 2 MNUT, Hex, 3/4-10
26 1676050 2 STULD, 2A-10 UNG - 28
27 1675584 2 SPRING, Compression
28 1917421 2 NUT, Jam, Hex, 3/3-16
29 1960071 2 WASHER, 1332 x {-1/4 x 1/4
a0 1916850 2 MNUT, Hex, 3/6-16

Sze pages 118 - 118 for Ref. Nos. 31 -59.

* Used on Earty Models (see art page).

= Used on Later Modets {see ant page.).

117



48" Duzer Biade (Hilch Group)

A4S

s Center Inner Shaft (Ref. No. 23)
7 Hitch (Ref. No. 15) and tightan
set collars (Rel. No. 58).

Later Moded Hitch Assy.

Adjust spring so approximately
2 full threads of eyaboll
ans exposed,

NOTE: Use standard hardwars
nrque spae. chart unfess
otherwise noked.

118



Mfg. No. 16581000

46" Dozer Blade (Hitch Group)

Ref. Part
No. No. Gty Description

31 107135 1 SPRING

32 174066 1 PIN, Pivot

32 1819314 2 PiN, Coiter, 3A6 x 1-1/4

34 1700665 1 FRAME ASSY., Pivat

35 1820328 2 CAPSCREW, Hexx Hd, 1/2-13 x 1-1/2
368 105051 2 SPACER

ar 1922134 2 NUT, Hex, Lock, 1/2-13

38 101126 2 SPRING, Tension

a2 10712 2 EYEBOLT

40 1917372 & NUT, Hex, 51618

41 1918452 2 PIN, Cotter, 174 x 1

42 1917356 2 LOCEWASHER, 5/16 Sid.

43 1676988 1 ARM, Pivol

P53 197120 1 paHa)

45 106131 1 FORK ASSY,

46 1523362 1 MUT, Hex, Lock, 5/f16-18

47 1980074 1 CLIP, Spring

48 iz 1 CAPSCREW, Hex Hd., 51618 x 1-1/2
49 1666697 1 SPACER

a0 1921333 1 CAPSCREW, Hex Hd., 5/16-18 x 1
&1 1917642 1 WASHER, 516 5.

a2 1918447 4 FIN. Cotter, 3/32 x 34

&3 107116 1 PLATE ASSY., Pivaot

54 107118 1 ROD, Pivet

S5 107136 1 RCD, Latch

5B 174073 k) LATCH

57 921468 2 PIN, Spring, 7/32x 1

L] 8031007 2 SET COLLAR

58 ** {9E8721 2 SET SCHEW, Sq. He., cup peoint, SL18-18% 172

See pages 116 - 117 for Ref. Hes. 1-30

* Used on Early Motlels (see art page).
“* Uszed on Later Medels {see art page.}.

118



48" Dozer Blade (Aitch Group)

Early Model Hitch Assy.

b

ATERS

Center inmer Shaft {Ref. No. 10}
in Hitch (Ref. Mo, 4) and tighten
sot collars (Retf. Mo. 32). '

Later Model Hidoh Acsy,

Adjust spring 5o approximately
" 2 full threads of eyebolt
are exposed,

MNOTE: Uze stardard hardwere
tomue spec. chart unlass
cthanvise nolad,

120



Mig. No. 1691365

46" Dozear Blade {Hitch Group}

Ref. Part
MNo. Na. Q. Description
1 1950038 4 PIN, Clevis
2 1675300 1 ROD ASSY., Lift
2 1980033 4 CLIF, Spring
4 1675502 i HITGH ASSY.
s 1675525 2 LN
i * 19193387 2 WASHER, Flain, 41/64 x 1-14 x 1f15
7 " 82TTE3 2 E-RING, Retaining
2 1822664 2 CAPSCREW, Hex Hd_, 5/8-11 x 2" Lg.
2] 1700664 1 HITCH ASSY, Dazer
10 * 1678350 1 EHAFT, Innar
1708899 i SHAFT, Inner
11 19719332 ba LOCKWASHER, 3/4"
12 1813160 2 NUT, Hex, 3/4-10
13 1875524 2 SPING, Comprassion
14 1817421 2 MNLUT, Hex Jam, 2/8-18
15 1960071 z WASHER, 1332 x 1-1/4 x 1/4
15 1916850 2 WUT, Hex, 3/8-16
17 16760959 2 STUD, 3/4-10
i8 . 1700665 1 FRAME ASSY, Pivot
i3 1320328 2 CAPSCREW, Hex Hd., 1/2-13 x1 Ly,
20 105051 2 SPACER
21 1920134 2 NUT, Hex, Lack, 1/2-13
2z 101126 2 SPRING, Tansion
23 107121 2 EYEBCOLT
el 1917372 4 NUT, Hex, 51618
25 1919374 2 PN, Cotter, 3116 x 1-1/4 Lyg.
26 F74068 1 PIM, Pivot
27 1679055 2 EYEBQLT
28 175647 2 SPACER
prut 833757 2 WASHER, Fiain, £41/64 x 1-34 x 143
30 1917373 2 LOCKWASHER, 5/8
bl | 1823353 2 KUT, Hax, 5/8-11
32 " 8031007 2 SET COLLAR
33 = 1928721 2 SETSCREW, Square Hd. Cup Paint, 5A6-18 x 172

* Used on Early Models {see art page).
= Used an Eater Models (see art page.).

121



Hydraulic Group

A5G

1 Spond Valve

NOTE: When used in 2 spod! valve
place in lowsar front pott.

MOTE: Use standamd hardwars
toryue spec. chart unless
otherwise noed.

122



Mfe. No, 1691365

Hydraulic Group

et Part

No. No. Ciy. Description
1 173359 2 MOSE PIECE ASSY.
2 1700707 o HOSE ASSY., Hyd.
3 515766 2 FITTING, Male
4 1700394 1 PiM, Cylinder
5 1918452 3 PIN, Cotter, 1/8 % 1 Ly,
G 1677214 1 CYLINDER ASEY.
ri 1960277 1 PIN, Yoke
8 QGEO309 1 ELBCW, Stregt, 30
g 1625300 1 WASHER, Restrictor

123



Cne Folnt Hitch Group

AR

NOTE: Use stardard hardwars
torque sped. chart unless
ctharwiza noted.

124



Mfg. No. 1690996

Orne Point Hitch Group

Raf. Part
Mz No. Oty. Description
1 1960116 3 PIN, Yoke
2 154304 1 YOKE, End Adij.
a 1860033 5 CLIP, Spring
4 1919262 1 NUT, Hex, Jam, 1/2-20
5 1604345 1 ROD, Lift
g 1603321 1 PIN, Hifch
7 1603E1E 1 PLATE, Stabilizer
a8 1675373 1 CLEVIS ASSY.
9 1024361 1 WASHER, 17832 x 1-1/4 % 1116
10 1927430 b CAPSCREW, Hex Hd., 5/8-11 x 2-1/4
11 1915725 2 NUT, Hex, 5/8-11

125



Three Point Hitch

ArisEy

MOTE: Use standard hardware
torue sped. chart unless
ctharwise noted.

126



Mig. No. 1891458

Threa Point Hitch
Ref. Part
Ho Mo, Oty. Description
1 1919387 i WASHER, Plain, 41/64 x 1-14 x 118
2 1703040 1 AOD ASSY., Lift
3 1922134 1 NUT, Hex, Lock, 1/2-13
4 1674558 1 FIN ASSY, Cylinder
5 18980329 2 CAPSCREW, Hex Hd., 5/8-11 x4
G 1930536 4 SETSCREW, Sq. Hd., 5816 x 314
7 1679467 2 BALL SOCKET ASSY.
8 1679477 2 UFT LINK ASSY,
g 1516966 4 LOCKWASHER, 1/2
10 1916951 4 NUT, Hex, 1/2-13
11 172761 2 FITTING, Lub.
12 1517372 2 MUT, Hex, 5/168-18
13 1917356 2 LOCKWASHER, 5415
14 1921977 2 CAPECREW, Hex Hd,, 5fi6-18 x 1-1/4
D 815461 2 FIt, Cotter, 1/4 x 1-12
6 1679897 8 PIN & RING ASSY., 147 Dia.
17 171685 2 PIM, Pivat
18 1700473 1 STUD ASSY., Adjust. B.H.
19 1960297 1 WUT, Hex, Jam, 3/4-10
20 1700472 1 TUBE AS3Y., Upper Link
2 17004138 1 STUD ASSY., Adust LH.
22 1701230 1 LIFT SHAFT ASSY.
23 BE0306 L) KEY, Sq. A6 x 1-1/2
24 1673455 2 BRACKET, Lift Link
25 1821525 4 CAPSCREW, Hex Hd., 1/2-13 2 1-34
26 g32726 2 RING, Retaining, Ext., 1-1/4 Dia.
27 1701305 1 BEARING ASSY., LH.
28 1930631 2 MUT, Hex, Lock, Jam, 5/8-11
28 1701300 2 CLEVIS ASSY.
30 1670470 2 LINK AS5Y., Lower
31 1980277 2 PIN, Clevig, &8 x 2-1/4
32 T9BA5E 2 PIM, Catter, 1/8 x 1
33 1928862 2 WUT, Hex, Cemterlock, 3f4-10
3 1960114 4 WASHER, 1 x 34 x 554
as 1920677 & CAPSCREW, Hex Hd,, 7/16-14 x 1-1/4
36 1921212 3 CAPSCREW, Hex Hd, THE-14 x 1-1/2
a7 O 1T00E12 2 CHAIN, Sway, 22.5/8
38 1317378 1 WASHER, Plain, 716
a8 1835044 1 WUT, Hex, Whizlock, 7116-14
40 1701297 1 LINK ASSY., Upper
41 1678731 1 BRACKET ASSY., Hitch
42 1918199 7 LOCKWASHER, 7HE
43 1918213 7 NUT, Hex Hd., 7f16-14
44 1921176 b CAPSCREW, Hex Hd,, 1/2-15x2
45 1701295 1 BRACKET, Upper Stop
46 17013204 1 BEARING ASSY,, R.H.

127



Rear Liff Group

ATT1A05

NOTE 1: tems in box are not usad
on the 20 HP SunSlar, Mig. No.
1691718, {The rest of the parts
shown here are agplicabla to this
paricufar traciar.}

Speed
Cantrol Rod 2n 18 H.F, SunStar Tractors install
Ret. No. 25 as shown between tractor
speed control rod and cam plate.

HOTE: Use standard hardware
torque spec. chan unless
otharwise noked,

128



Mg, No. 1691003, 1691765

Raar 1 it Gmup
Ref. Part
Ho. No. Oty Description
1 1670728 2 BEARING
2 19168580 2 NUT, Hex, 3/3-16
3 1916365 2 [OCKWASHER, 3/8
4 1676441 1 ARM, Liit (Boit on)
& 1674947 1 TRUNMION
G 1922134 1 WUT, Hex, Lok, 1/2-13
ri 1960230 1 WASHER, Plgin, 1 x 1-3/8x 116
2] 16784995 1 SHAFT ASSY., Lift
9 1821210 2 CAPSCREW, Hex Hd., 3816 x 1
10 1921877 2 CAPSCREW, Hex Hed, BHE-18 x 1-1/4
11 1823362 2 MUT, Hex, Genterdock, 5/16-18
“42 1923471 5 CAPSCREW, Hex Hd., 7H6-14 x 1-1/4 {Qty. 4 on
1681765)
13 1923451 1 CAPSCREW, Hex Hd., 7THE-14 x 1112
*14 16776 1 PLATE, End
*15 19158183 2 LQCKWASHER, 716
*16 1935041 & NUT, Hex, Flange Whizlock, 7716-14
17 1HE051 2 NUT, Hex, 1/213 '
18 1815966 2 LOCKWASHER, - 1/2
13 1920328 2 CAPSCREW, Hex Hd., 1/2-13 x 14142
20 1679731 1 BRACKET ASSY ., Hich
21 1674529 1 CYLINDEHR PIN ASSY,
22 1912387 1 WASHER, Flain, 41/64 x 1-1/4 x 116
23 1260033 1 CLIP, Hair Fin, 178 x 2-916
24 1703840 1 ROD ASSY., Lift
25 167424 1 WASHER, Special (Use on 18 HF Only)

*NOTE: ltems 12 {Qty. 1), 13, 14, 15 & 16 (O, 2) are not used on SunStar tractor 1691710,

129



Aear P.T.C. &Eroup

A-T1306

Early Model Shafis

b

1o 30 - 36 fL |bs.

11
. gb ;‘;?ﬁ:—-]—-ﬁpply Locklite & torque
7

N e

Targue 10 20
ft. [bs. each nut,
-

Apply Locktite
after degreasing

threads.
-
-
¢ =" TApply Locktite
1 after degreasing
: 15 thraadgs.
i
g To be assembted with ply 30
" stdes facing each other, L :
Torque to 20 .

ft. Ibs. each nul.

ST TT T T T T T

NOTE: Use standard hardware
tormue spec. chart unless
otherwize noted.

130



Mfg. No. 1651002

Hear P.T.O. Group

Rei. Part
No. No. Ohy. Description
1 213858 1 FITTING, Greaso
2 1673710 1 SHAFT ASSY,
3 1960070 1 WASHER, Plain, 1-1/22 x 1-2/4 x 216 {Early models
only.}
4 1675734 1 ELECTRIC CLUTCH {Inzl. Ref. Nos. 5,6, 7 2 8)
5 167101 1 FIELD ASSY.
& 1685450 1 ROTOR, ARMATURE & BRAKE ASSY.
7 1679104 1 ACCESSORY KIT {3 Spring & 3 Nutz)
g 1679155 1 DECAL, Rear P.T.C.
9 1676097 1 WASHER, 1382 x1-1/2x1/4
10 1816951 2 MUT, Hex, 1/2-13
i1 1221210 1 CAPSCREW, Hex Hd., 3/8-16x 1, Gr, &
12 1930531 2 CAPSCREW, Whizlock, Flange, 5/16-18 2 3/4, Gr. 5
13 1923362 10 NUT, Hex, Centadock, 5/16-18
14 1917642 17 WASHER, Plain, 516
15 1685424 1 TORQUE STRAP KIT
16 1676908 1 BUSHING
17 1702011 1 HUB ASSY.
18 1676828 2 FLEX COUPLING
i9 156180 5 SPACER
2 1933468 2 WASHER, Plaln, 11£32 x 1-1/4 x 1/8
™ 1921978 2 CAPSCREW, Hex Hd, 51618 x 2
22 1677002 i SHAFT ASSY., P.T.O.
23 1921224 2 CAFSCREW, Hex Hd., 5HE-18x 1-1/2
24 1817372 5 MUT, Hex, 5/6-138
25 1917356 8 LOCKWASHER, Spring, 5168-18
26 1677009 2 SUFPCRHT, Rear P.T.C.
v 172278 2 FLANGE, Bezring
24 173934 2 BEARIMNG, Cartridge wfLock Collar
24 172279 2 FLAMGE, Bearing
a0 1937335 & BOLT, Cardage, 5M16-18 x 1
M 1923161 2 CAPSCREW, Hexr Hd., 1/2-13 x 4-1/2, Gr. 5
b 144 1920328 2 CAPSCREW, Hex Hd., 1/2-13 x 1-1/2
33 1916966 2 LOCKWASHER, Spring, 1/2
M 1918431 2 WASHER, Flain, 816 x 1-3/2
35 1935041 4 MUT, Hex, Flange Whiz, 7/16-14
36 13233285 2 CAPSCREW, Hex Hd,, 5/16-18 x 78, Gr. &
g 1923451 2 CAPSCREW, 7HE6-14x 1172, Gr. 8
38 1323471 2 CAFSCREW, Hex Hd., 7/16-14 % 1-1/4, Gr, 2
39 1677004 1 BRACKET ASSY.
40 033083 3 MUT, Fush Pal, 516
49 16877207 1 GUARD ASSY,

131



Rear P.T.0. (2000 RPM)

AA0F

Torgue to 30-36
fl. 15, Apply Locktite.

Hed. Ko, 10 to be assembled
with ply sidas facing together.

L=e Lostite. Deprease
threads prior to application.

Llse Loctite. Denrease
threads pripr to applization.

r "Tnm_ue o
20 tt. 1bs.

I
!
I
I
I
I
b
|
I
|
1
!
1
!

See pages 170-171
for Peeiess pacts fist

*

NOTE: Use samndard hardware
11 torque spes, chard unless
otherwize noted.



Mfg. Mo. 1681016 (Early Models)

Rear P.T.C. (2000 RPM)

Beaf. Part
No. No. Gy, Descrip¥on
1 1676734 1 CLUTCH, Electric {Incl. Ref. Mos. 31-34)
2 1676997 1 WASHER
3 TR0 1 CAPSCREW, Hex Hd., 3/8-16x 1, Gr. 5
4 182054 2 CAPSCREW, Whizlock, 5116-18 x 34, Gr. 5
5 1685404 1 TORQUE STRAP KIT
L+ 1917842 16 WASHER, Flain, 518
7 1923252 10 NUT, Hex, Centerlock, 5M16-18
2] 1929978 2 CAPBCREW, Hex Hd., 5HE-18 x 2
g 1933458 2 WASHER, Plain, 5H8 x 1-1/2 x 964
10 1676829 2 COUPLING, Flae
11 158150 3 EPACER
12 1670097 2 SUPPORT, P.T.0. Guard
i3 1700010 1 GUARD ASEY., P.T.C.
14 1921978 2 CAPSCREW, Hex Hd., 51616 22, Gr &
15 1926158 2 CAPSCREW, Hex Hd., 1/2-13x 4, Gr. 8
16 1924856 8 CAPSCREW, Washer Hd., Taptite, /1518 x 1/2
17 1916266 3 LOCKWASHER, 172
18 1917542 2 WASHER,, Plain, 516
19 1675481 2 SPACER
20 16755398 1 GUARD, Disr,
=21 1 GEAR BOX, 2000 BPM (Peeress)
2z 1927460 1 CAFSCREW, Hex Hd., 1/2-13x 2-1/4, Gr. &
23 1708982 1 ADAFTER ASSY.
24 1917356 1 LOCKWASHER, 516
25 1960282 i CAPSCREW, Hex Hd, 5M16-24 x 2-114
26 1676988 1 BUSHING
27 1921227 2 CAPSCREW, Hex Hi., SM6-18 x 1-1/2, Gr. 5
=8 1679710 1 SHAFT ASSY.
25 a13858 1 FITTING, Grease wiBall
30 1676930 T HUEB ASSY.
31 1679101 b FIELD ASSY.
32 1679104 ! ACCESSORY KIT (3 Springs & 3 Nuis)
33 1685489 1 ROTOR, ARMATURE & BRAKE ASSY.
34 1679155 1 DECAL, RearR.T.C.

For Peetiess parts hreskdown, see page 170. Order Gear Box and companent parts from

Pearlass.

133



Rear P.T.Q, (2000 RPM}

A-""1552

PReaf. Mo, ‘_ED o be_assemhlad
with ply sides facing togetier. Use Loctite. Degroase
threads prior to

Epplcation.

‘-‘-""“-,___\ SBE pEgES 170171

for Pasrless parts ist,

MOTE: Use starlard hardware
lomue spac, chan unlsss
ctherwise noted.

134



Mfg. No. 1691010 {Later Modeis)

Rear P.T.0. {2000 APM)

Ref. Part
Ne. Ho. Ciy. Description
1 1676784 1 CLUTCH, Electric {Incl. Bef. Mas. 31-34)
2 1708264 1 WASHER -
3 1821210 1 CAPSCREW, Hex Hd_, 3/8-16x1, Gr. 5
4 1921333 4 CAPSCREW, Whizlock, 5/16-18 x 1
5 1700187 1 PLATE ASSY., Rear P.T.O.
& 1819386 35 WASBHER, Plain, 11/32 L.Tn X 3/4 O.D. X 1A6
7 1823382 5 NUT, Hex, Centerlock, 51818
8 1521978 2 CAPSCREW, Hex Hd., 5M18-18x 2
B 13533468 2 WASHER, Plain, 516 x 1-1/2 x 954
10 1676829 2 COUPLING, Flex
11 156150 ] SPACER
12 1679997 2 SUPPORT, P.T.Q. Guard
13 1700010 1 GUARD ASSY., P.T.C.
14 18213978 2 CAPSCREW, Hex Hd., 5ME-18x2, G 5
15 1825158 2 CAPSCREW, Hex Hd,, 1/2-13x 4, Gr. &
16 1324858 8 CAPSCHEW, Washer Hd., Teptite, SH5-15 x 1/2
17 12165366 3 LOCKWASHER, 1/2
18 1913331 4 WASHER, Plain, 11/32 x1
1% 1675431 2 SFACER
20 1679993 1 GUARD, Disc.
* 1 GEAR BOX, 2000 BPM (Peerless)
22 1927459 1 CAPSCREW, Hex Socket Hd., 1/2-13x2-1/4, Gr. &
23 1705582 1 ADAPTER ASSY.
24 199173565 2] LOCKWASHER, 518
25 1960292 i CAPSCHEW, Hex Socket Hdl, 5/16-24 x 2-1f4
26 1576558 1 BUSHING
27 1321221 2 CAPSCREW, Hex Hd,, 51618 x 1-1/2, Gr. &
28 16789710 1 SHAFT ASSY.
29 1704314 1 FITTING, Grease wBall
30 1676898 1 HUB ASSY.
=1 1679101 1 FIELD ASSY.
a2 1679104 1 ACCESSORY KIT {3 Springs & 3 Nuts)
R 1685469 1 ROTOR & ARMATURE ASSY.
3 1880074 1 CLIP, Hair Fin
35 1679155 1 DECAL, Rear P.T.O.
36 1M73r2 4 NUT, Hex Hd,, 5f16-18
ar 1024361 3 WASHER, Plain, 1732

* For Peerless parts breakdown, see page 170. Crder Gear Box and component parts from

Feerless.

135



Fear P.T.C. {2000 RPAMY

A 1588

3
. 2 }?-———- Apply Lockiite & Torque
LR \é} 15 30-35 1, dbs.

el HNo_ 101 herasﬁmhled
with ply sides facing togetner. Use Lactite. Degrease
threards prior to

application.

Usa Lucite. Degrease
threads prioe 1o
applicatan.

See pages 170171
{1y Peaness parts list.

MNOTE: Use standard hardwans
tompua spec. chart tmlass
ntfenwize nodad.,

136



Mig. No. 1682229

Rear P T.C. {2000 APM)

Ref. Part
No. No. Gty. Description
1 1700198 bl CLUTCH, Electric: {Inc), Ref. Nos. 34-38)
2 1708264 1 WASHER -
3 1821210 1 CAFSCREW, Hex Hd., 3/8-16x1, Gr. 5
4 1921332 4 CAPSCREW, Whirlock, 516-18 x 1
L 1709159 1 PLATE ASSY., Rear P.T.Q.
] 1919326 29 WASHER, Plain, 11/32 .LD.X 34 O.0. X 16
7 1822362 8 NUT, Hex, Centerlock, 5M16-18
5 1821978 2 CAPSCREW, Hex Hd., 516-18x 2
2] 19384468 2 “WASHER, Flaln, 516 x 1-1/2 x /54
10 1676829 2 COUPLING, Flex
1 156150 8 SPACER
12 1678097 2 SURPORT, P.T.C. Guard
12 1700010 1 GUARD AZSY., P.T.O,
14 1821978 2 CAPSCREW, Hex Hd., 5/t6-18 x 2, Gr. 5
15 1926158 2 CAPSCREW, Hex Md., 1/2-1324, G &
16 1924855 8 CAPSCREW, Washer Hd., Tagtite, 5A16-18 x 1/2
17 1916965 3 LOCKWASHER, 1/2
18 1919381 4 WASHER, Plain, 11/32 X1
19 1675481 2 SPACER
20 1579998 1 GUARD, Disc.
21 1 GEAR BOX, 2000 RPM (Paarless)
22 1927469 1 CAPSTREW, Hex Socket Hd., 1/2-18 x 2-104, Gr. B
23 1709882 1 ADAPTER ASSY.
24 1817356 ) LOCKWASHER, 518
25 1960292 1 CAPSCREW, Hex Hd, 5M16-24 x 2-1/4
26 16768488 i BUSHING
27 1921221 2 CAFSCREW, Hex Hd., 5/18-18 ¥ 1-1/2, Gr. §
28 1679710 1 SHAFT ASSY,
29 1704314 1 FITTING, Grease wBal!
20 1675954 b! HUB ASSY.
& 1860074 2 CLIP, Hair Fin
32 1679155 1 DECAL, Rear P.T.O.
33 1917372 4 MNUT, Hex Hi., 51618
34 1702284 1 FIELD ASEY,
35 170Rza2 1 ROTOR, ARMATLURE & BRAKE ABSY.
36 1709243 3 ACCESSORY KIT

For Peerless parts breakdown, see page 170. Order Gear Box and compunent paris from

Pearnless.

137



Rear P.T.C. (3400 RPM)

A5

Posticn Cluteh so forward and
ofshaft b flush with roar edge
of groave in Transmission Shait

Torque to 20
‘,--""ﬂ' Ibs, edach nul.

=7 “Apply Locitite
atter degreasing
threads.

- To be assembled with ply
stdes facing each other,

Torque to 20
L. |bs. each nut.

138



Mfg. Nao. 1682230

FRear P.T.O. {3400 RFM)

Ref. Part
Ho. Ne. Qty. Desecription
1 1704314 1 FITTING, Grease
P 1675710 3 SHAFT ASSY.
3 1919381 4 WASHER, Plain, 11/32x 1 x1/8
4 1709182 1 ELECTRI: CLUTOCH {Inct Ref. Nos. 38-41)
5 1350074 2 CLP, Hair Pin
& 1677004 1 BRACKET ASSY.
7 3088 3 NUT, Push Pal, 5A15
8 1677207 1 GUARD ASSY.
o 16765947 1 WASHER, 13/32 x 1-1/2 x 1/4
10 19185851 a MUT, Hex, 1/2-13
i1 1821210 1 CAPSCREW, Hex Hd,, 3816 x 1, Gr. &
12 1921333 4 CAPSCHEW, Hex Hd,, 5M186-18x1
13 1923362 8 NUT, Hex, Cemterdock, 51818
14 1919326 28 WASHER, Flain, 11/32 1D x 34 OD % 116
15 17058 1 PLATE ASSY., Rear P.T.C.
15 1676338 1 BUSHING
17 1702011 1 HUB ASSY.
18 1676829 2 FLEX COUPLING
19 186150 8 SPACER
20 1933468 b4 WASHER, Plain, 11/32 x 1-1/M4 x 1/3
21 1921978 z CAPSCREW, Hex Hd., 5/16-18x 2
22 1677002 1 SHAFT ASSY., P.T.CO
23 192122171 o CAPSCREW, Hex Hd., 51618 x 1-1/2
24 1917372 12 NUT, Hex, 5/6-18
25 1017356 12 LOCKWASHER, Snting, 5/16-18
26 1677003 2 SUFPPORT, Rear P.T.O,
27 172278 2 FLANGE, Bearing
28 173534 2 BEARING, Cartridge wil.ock Collar
29 172273 2 FLANGE, Bearing
a0 1931335 G BOLT, Caniage, 5/16-18 x 1
e 1223161 2 CAPSCREW, Hex Hd., 1/2-13 % 4-1/2, Gr. &
32 1920328 2 CAPSCREW, Hex Hd., 1/2-13 2 1-1/2
323 1916966 4 LOCKWASHER, Spting, 1/2
34 1824361 2 WASHER, Plain, 17/32
35 1535041 4 MLFT, Hex, Flange Whiz, 7r16-14
26 1923325 z CAPSCHREW, Hex Hd., 5M16-18x 73, &r. 5
a7 1923451 2 CAFSCREW, FA6-14 2112, Gr. 8
25 1923474 z CAPSCREW, Hox Hd,, 7H6-14 2 1-144, Gr. 8
29 1709254 1 FIELE} ASSY.
40 1709232 1 ROTOR, ARMATLURE & BRAKE A32Y.
41 17002973 1 ACCESSORY KIT

139



Rear P.T.Q. Electrical Group

AN

MNOTE: Use standard hardware

tomue spe. chart unless
atherwvise noted.

140



Mig. No. 1691002, 1651010, 1692228, 1592230

Rezar P.T.0. Electrical Group

Ref. Part
Na. No. Gy, Description
1 1675800 1 SWITCH ASS5Y ., P.T.O. {incl. Ref. No. 7}
2 1677484 1 ELECTRICAL HARNESS, Rear P.T.Q., Front
2 172434 2 CLIF
4 1677483 1 ELECTRICAL HARMESS, Rear P.T.0., Rear
5 1676130 1 LAMP, Indicator
G 1677484 1 WIRE ASSY., Dinde
7 1677663 1 WMUT, Hex, 1/2-27

i



Front P.T.0. (546 RPM)

ASTEES

Femave piug & install
vent prior to use.

NOTE: Use standard hardwans
tongue spec. chart unloss
cthemwise noted.

142



Mrg. NO. 1691351

Front £.T.0. (540 AP}

Ret. Part
MNe. Ho. Oy, Description
1 172181 1 SHIELD ASSY,, P.T.Q.
2 1702180 1 SHAFT, Output
3 1702176 2 HUB ASSY., w/Bearings & Seal {ngl. Bef Nos. 4. 5 &
€)
4 173739 4 BEARING, Neadla
5 118012 1 Ol SEAL
G 250337 2 FITTING, Grease
7 1931335 9 CARRIAGE BOLT, 5116 x1
8 172588 4 WASHER, Thrust
g 1960282 g CARRIAGE BOLT, 5116 x 3/4
10 18921719 4 CAPSCREW, Hex Hd., 81618 x 2-1/2
1 Sagies i FLUG
12 1702177 2 COVER, Gear Box {Half)
13 b2 i P i RING, Retainer
14 1702178 1 GEAR, Finion, 18 Teeth
i5 ;9438 1a NUT, Hex Lock, SA18-18
i6 1608310 4 SPACER
17 1919326 4 WASHER
18 1917372 4 NUT, Hex, 5f16-18
19 1920161 & NUT, Hex, Jam, 5/16-18
20 1701236 i CARRIER ASSY.
21 1922664 4 CAPSCREW, Hex Hd,, S/8-11 2
22 933757 2 WASHER, 58
23 1817373 4 LOCKWASHER, 58
24 1915726 4 NUT, Hesx, Sfg-11
25 1702175 1 COLLAR, Bearing
25 1702174 1 SHAFT, Input
27 o05123 1 KEY, Woodruff
28 05126 1 KEY, Woodruff
29 173026 1 COUPLING
an 1678650 1 PLLUG, Vent
b1 | 1700753 1 HOUSING ASSY., Reduction w/Shield {Incl. Ref, MNos.
1-8, 11-15, 26527, & 30-34)
a2 1860338 1 RING, Retaining
33 170217 1 SEAR, Drven, 72 Testh
24 157652 1 KEY, Parzaliz]
35 1916850 4 NUT, Hex, 5f18-12
36 1820415 4 CAPSCREW, Hex Hd., 5118-16 x 1-1/4
37 1928721 1 SETSCREW, 5A6-18 x 1/2
a8 1676561 1 COUPLER AESY.
a9 157424 8 WASHER, Special
20 116965 4 LOCKWASHER, 516
41 170TAS 1 SHAFT ASSY., 540 P.T.O.
4z 1700750 1 DECAL, Warning

Safety Decal

4 WARNING

AVOID INJURY FRHOM PTO
* Kzgp 2ll shitds in place

* Kesp hands, teet and
chathing away

» Operale anly with 540 AFM
amachmenls

Ref. Mo, 42

143



Loader Mounting Kit & Parking Stand

Torque to 60-75
ft. ba. (7 places).

[ smter Models hive a
welded threaded pin.

Torgue to S3-120 I
ft. ks, (2 places).

Parking Stand

Torgue to
125 ft. |be.
{1 place]_

NOTE: Use standard harmfwara
tarque spec, chart unlass
ntherwise noted.

144



AMfa. No. 1691309

Loader Mounting Kit & Parking Stand

Ref. Part

No. No. Qty. Description
1 1922134 7 MUT, Centerlock, 1/2-13
2 1860170 1 WASHER, Flat, 12 x 1, 12 Ga
3 1820328 K CAPSCREW, 1/2-1ax1-1/2
4 1700522 1 BRACKET, Mid Mounting
5 1922664 4 CAPSCREW, 5/8-11 x 2
& 1700521 1 BRACKET, Front Mounting
7 18960035 2 WASHER, Flat, 58
8 1823353 4 LOCKMUT
g *1700B07 2 STANE, Parking (Loader)

*NOTE: Ref. No. 9 {Oty. 2) tan be ordered as wholegoods No. 1691312,

145



{oadar Main Frame

MNOTE: Usa standard harmware
torque spec. chart unfess
cthenvise noted,

VAR See page 156 for | S
j " - = 1 "1!,‘1;

146

Sea page 156 for




Mfg. No. 1691309

Loader Maln Frame
Ref. Part
No. No. iy, Description
1 1700524 4 PIN ASSY., 54 x 2-1/2 {Cyl. Base)
o 1700623 1 FRAME, Lift Boom
3 8186 2 FITTING, Greasze, 1/4-28
4 1700535 2 CYLINDER, Lift (Code HiG} {See page 156 for patts
breakdowr.)
5 912808 B GREASE FITTING, 1/4-28
B 1700539 1 FRAME, Leoft Side
7 1700654 & PIN ASSY., 3/4 x 3-1/4 {Frame, LH)}
] 1923353 2 LOCKMNUT, &/8-11
9 oE03M 2 LOCKMUT, Plastic, 5/8-11
i 1980035 2 WASHER, Flat, 578
11 TFO0540 2 HINGE
12 1360289 2 CAPSCREW, 5/8-i1x 3"
13 1700559 1 DECAL, Danger
14 1700558 1 DECAL, Caullan
15 Q80300 2 CARRIAGE BOLT, 5811 x 3-3/4. Gr. 5
16 Q60303 4 CAPSCREW, Serated Hd,, 1/2-13 x 374
17 60302 2 PIN, Clevis, 5/8 x 3-14
18 1960033 2 PIN, Hair Colter, 3/32 x 2-11116
19 1700544 2 HOOK, Side Frame Mounting
20 1860074 2 PIM, Hair Cotter, 332 x 1-7/8
21 1700542 i BUMPER, Front
=2 BE0304 z2 PIN, Clevis, 2B x 4
23 1700567 1 DECAL, Caution
24 1700538 1 FRAME, Right Side
25 1700533 Z PIN ABSY., 34 x 5-1/4 (Bucket)
26 SE0328 12 BOLT, Shoulder 3/8 x 1
oF 1700528 2 CYLINDER, Bucket, {Gade HF) (See page 156 for
parts breakdown.)
28 1700532 1 PIM ASSY., 34 x 3104
23 218454 1 COTTER PIN, 5r32 x 1-1/2
b 4] 1700531 1 RCD, Indicator
H 170025 1 TUBE, Indicaior Guide
32 1930651 i3 LOCKMUT, 3/8-16

NOT SHOWN: Hydrauiic Oil Flow Restrictor Kit, Part No. 1695300,

147



Buchket Group

Ballast Box Group

NOTE: Use standand hardwara
torque spec. chart unless
offhierwisa noled,



Mig. No. 1691310 (38", 1691311 (487

Bugket Group
Ref. Fart
N, No. Oty. Description
*1 1 BUCKET ASSY., 38"
1 BUCKET ASSY., 48"
2 1700546 2 EDGE, Side Cutfing {weld on part)
3 1700547 1 EDGE, 387, Bottom Cutting {weld on part)
1700528 1 EDGE, 487, Bottom Cutling {weld on part)
4 1700549 1 DECAL, Caution
*Qrder complete Buckat from Whelagoods.
1651310 1 35" Bucket
1851311 1 458" Bucket
AMfg. No. 1691303, 1681358
Baflast Box Group
Rel, Part
Ho. No. Oty. Description
1 1700550 1 BOX, Balast
2 1821176 ol CAPSCREW, Hex Hd, 1/2-13x 1-1/4
"3 1679731 1 BRACKET ASSY., Hitch
4 1920677 & CAPSCREW, Hex Hd., 7HE-14 x 1-1/4
*5 1615951 g NUT, Hesx, 1/2-13
*6 1916966 2 LOCKMWASHER, 1/2
7 1960033 2 PIN, Halr Cotter, 5/32 x 11416
8 1880118 2 PIN, Clevis, 1/2 x 1-15A6
g 1824058 g LOCKNUT, 7/16-14

*Not used on Mig. No. 1691338

149



Hydraulic Groun, Frame

NOTE: Use standard hardware
torque spee, chart unless
otherwiza noted

150



Mfg. No. 1691309

Hydraulic Group, Frame

Ref. Part

Ho No. Gy, Descripdion
1 1700511 1 TUBE, Gil Line, TCR
2 1700512 1 TUBE, Oil Line, TCB
3 17005813 1 TUBE, il Line, LCB
4 Tron 1 TIE, Seff-Locking
5] 1700518 2 HOSE, 1/4 x 10-12"
] Tr00ETD 2 HOSE, 1/4 x 15"
T D253 g FITTING, Elbovr Adaptor, 916 - 916 x 00
a 1700517 2 HOSE, 1/4 x 16"
2] 1700516 2 HOSE, /4 x 307

181



Hydraufic Group, Valve

39 _s:ee page 154 for
braakdawn of Ref. Mo, 32

BUCKET CYLINDER ROD

BUCKET CYLINDER BASE

LIFT CYLINDER BASE

LIFT SYRINDER ROD

=

Mot Berviced Separately.

A. 1700544 Seal Repair Kit for
Gear Pump, Ref. Na. 12

WNOTE: Usa standard hardwarne
torque spec. chant unless
oiherwise noted.

152



Mfg. No. 1691309

Hydraulic (Group, Vahe

Ref. Part
Ha. Hea. Oty Pescription
1 1700504 1 CAF, Breather
2 1700510 1 FITTING, Street Elbow, 1/2 x 90°
3 00SPE1 1 PLUG, Fipe, 1/2
4 925442 3 STHAP, Adjustable Tie, 316 x 14-3A16
= 1700488 1 HOSE, /g x 72"
& 1700496 1 HOSE, 1/2 x 48"
7 1700482 1 FITTING, Adaptor Union, 7/8 - 172
4 1830651 2 LOCKNUT, 3'8-16
L) 1700488 1 FITTING, Elbow Adaplor, 3/8 - 38 x 80
i0 1700487 2 FITTING, Blhow Adaplor, 34 - 3/8 x 80°
11 1700488 1 SPROCKET, wieyway Huh, £40812
12 1700483 | GEAR PUMP
13 1930545 1 SETSCREW, Skt Hd., 1/2-20 % 1/4
14 1700485 1 CHAIN, Roller, #40-2 x 12
15 1700484 1 SPROCKET, wiSpline Hub, #4082
16 1700494 1 BRACKET, Pump Maunting
17 18960074 2 PIN, Hair Cotter, 3132 x 1-7/3
12 1920415 2 CAFSCREW, 3/8-16x 1-1/4
19 1673452 1 PLUG, Pipe, &8
20 1700EM1 1 GASKET (Y-Sirainer}
21 1700600 1 SCREEN, Replacement {Y-Strainer)
22 17004390 1 Y-3TRAINER
23 1700437 T FITTING, Adaptor, 1/2 - 1/2
24 1700497 h! FITTING, Elbow Adaptar, 1/2 - 1/2 x 50°
25 1700603 1 ELEMENT, Filter, 10 Micron
el TFOO5E00 1 FILTER ASSY., w/ Element
27 1700459 3 FITTING, Adaplor, ¥8 - 378
2B TFMHER 1 FITTING, Elbow Adaplor, 142 - 28 x 80°
29 19168422 2 NUT, Hex, 1/4-20
34 19165684 2 LOCKWASHER, 1/4
i | 1700501 1 HOSE, 3/8x 147
22 FH0E02 1 VALVE AZSY. (See page 154 for parts breakdown.)
a3 1960267 2 PIM, 174 x 34
34 1700504 2 V-HOOK
35 1918445 4 PIN, Catter
36 1700505 2 HAMDLE, Vale
37 1921159 2 CAPSCREW, 1/2-20 x 2-1/4
38 92857 4 FITTING, Adaptor, 9/16-916
39 1700507 2 HOSE, 14 x 22-1/2
40 1700508 2 HOSE, 14 x 20"
41 1700503 1 FITTING, Adaptar Uinion, 3/4 x 3/8 x 45°
42 [05121 1 KEY, Woodruff, #5, 1/8 x 5/8
REPAIR KIT
*A 1700544 i SEAL REPAIR KIT

153



Control Valve Group

ot Sarviced

Mot Serviced Separately -
J_.r“'

- ’/anpet Valve -

e ¥
. 1

Pilot Vaive

NOTE: Use standand hardware
torqua spec. chart unless
ctharwize noted.

154



Mfg. No. 1691309

Controf Valve Group
Ref. Pzt
Ho. No. Qty, Description
Pars Breakdown for Conting! ‘Ja]ue,_Part Number 1700502
1 T700E02 2 PLUG, 9116
2 1700838 ] FLATE, 2-Way Restrictor wf 1718 Hole
3 TABET i PLATE, 1-Way Restrictor wf 7754 Hola
Repair Kits
A 1700641 1 DETENT SPRING CENTERING KIT
B 1700842 il SPRING CENTERING KIT
L * TF495 1 SEAL RERAIR KIT
] 1704147 1 SEAL REFAIR KIT
E * 1700836 1 POPPET RELIEF VALVE KIT
™ {704148 1 PILOT RELIEF VALVE KIT

F 17545 2 LOAD CHECK PLUG KIT

* Uzed on Coptrol Valve from seral no, 51001 o sedzal no. 51051.
* Uzed on Comtrol Valve after serial tig, 51051,

1865



Cylindser Assy. - Buckst

Cvlinder Assy. - Liff

WOTE: Use standand hardware
rque spec. chart unless
othemisza notad.

156



Mfg. 1691309

Cylindsr Assy. - Bucket

Retf Part
No. Ho. Oty. Description
1 1700527 1 SHAFT, Cylinder
2 1700528 1 HEAD, Cylinder
3 1700530 1 TUBE, Cylinder
4 860305 1 LOCKMNUT, Jarm, 3410
5 1700524 1 PISTON, Cylinder
8 1700535 COMPLETE CYL ASSY. (BUCKET)
REPAIR KIT
S 1700646 1 SEAL REFAIR KIT

Mig. No. 1691309

Cylinder Assy. - Lift

Ref, Parl
No. Na. Giy. Description
i 1700536 1 SHAFT, Cylinder
2 1700528 1 HEAD, Cytinder
3 1700837 1 TUBE, Cylinder
4 950305 1 LOCKNUT, Jam, 3/4-10
3 1700529 1 PISTON, Cylindesr
& 1700535 COMPLETE CYL, ASST. LIFT
BEPAIR Kit
A 1700464 1 SEAL REPAIR ¥IT

157



Single Lever Controf (Loader)

A TI00

Early Modsis Only

NOTE: Use standard hardvare
terque spec. chart unlass
otherwtsa noted.

158



Min. No. 1681313

Single Laver Contrel (Loader)

Ret. Part
Mo Mo, aty. Description
1 1960261 2 PIN, Spool, 144 x 3/
2 118445 2 PiN, Cotter, 1716 % 1/2
3 1700555 i LINK, Spool
4 1700S5E 1 STUD, Pivot Flats
b 17005571 1 PLATE, Lever Mounting
L+ 1700558 1] WASHER, Curved Spring
K 1702372 1 PLATE, Laver Pivat
g8 17008597 1 SCREW, Shoulder
2] 1700553 1 LEVER, Vatve
10 1700864 i KNOE, Lever Replacamont
11 1700598 1 CLIP, Ratainer

158



Fedal Group

DUAL BRAKE PEDALS

(A

MODIFIED BRAKE FOR
USE WITH LOADER

NOTE: Use standarg hardwara
mnque spec, chart unless
otherwise noted.

160



Mfg. No. 1691309

Pedal Group (Used with 20 HP)
Rel. Part
MNa. No. Gity. Description
1 1673489 1 PAD, Pedzl
2 1673488 1 SUPPORT, Pedal
3 1674532 1 ROD, Ground Speed Control

NOTE: When the leader 15 used on 3 tractor with deal brake pedals, it reust be modified 2o
2 single brake pedal as shown in illustration.

161



Rear Light Kit

A-1E

MOTE: Use standand hardwars
{omue spec. chart unless
oiherwize noted.

162



Mfg. No, 1691196

Rear Light K#
Ref. Part
No. No. Cty. Description
1 122175 1 LAMP ASSY.
2 122164 1 LAMP, Seal Beamn
a 1679887 1 RING
4 1679160 i WIRE, Rear Light Ground
5 172434 2 CLIP, Wirs
& 934883 1 CLIP, Wire
i 1605751 1 CONMNECTCR
8 122187 1 WIRE
L7} 122157 1 CONNECTOR
10 122159 1 CLIF, Wire
11 1816951 1 MUT, Hex, 1/2-13, Ling 2B, Stesl
12 1216966 1 LOCKWASHER, Spring, 172, Pitd.
13 1824361 2 WASHER, Flain, 7r16
14 122053 1 EPACER

163



Bydraufie Implemeant Lt Kif

A1502
M
o
AW
Ll
“lq;%“ﬁ‘
“"\-.\h Fetaining Rings ——t
= - \\
I M
= -
" HE ] T
I ~
HH E \L__-"\
I i : e
ERER Ty
H I T
HER S ‘\“H
L 5 e
&
=
s
6
1
@@/ ’
1 8
|
. o~
|
! 7
[
|
]
1
]
{ g
|
1
ll MOTE: Use standard hardware
l tamue sped. chart unless

othenvise nobed,

164



Mig. No. 1691195

Hyriraulic Implerment Lift Kii
Ref. Part
No N, City, Description
i 171185 1 KMNOB, Cantral Handle
2 1860106 1 SCHEW, Plastte, 1/4 x 1
2 1675368 1 CONTROL LEVER ASSY.
4 175731 1 BUSHING
& 16764071 1 TUBE ASSY.
& 1576400 1 TUBE ASSY.
7 1700033 2 UNION, Tea, 37
8 1700125 2 CAP
2] 1700460 1 TUBE ASSY.
iQ 1674734 1 TUBE ASSY.
i1 1022007 2 NUT, Hex Jam, 5/16-14
i2 18208509 a LOCKWASHER, Int Tooth
13 1677267 b} CLIP, Tube
14 173358 2 EQPY ASSY., Female
15 1677105 1 BRACKET, Quick Uisconnect, LH.
16 1677104 1 BRACKET, Quick Disconnect, RH
17 16617 2 RING, Retaining
18 1921210 1 CAPSCREW, Hex Hd., 3/8-16x 1
15 173360 2 FLUG, Flasiic
20 TA1E965 1 LOCKYWASHER, 318
21 1918950 1 NUT, Hex, 3/8-16
=2 166044 1 CLAMP, Hoge
23 1701406 i FITTING, 20 Swivel
24 1670780 2 FITTING, 30
w5 17081565 1 VALVE ASSY., 2 Spool (Incl Ref. Hosg. 29-41)
26 G277ED 2 RING, Retalning
27 1672083 1 LINK, Control
28 1521563 1 CAPSCREW, Hex Hd., 1/4-20x2
29 1673824 2 CAP
an 1673837 2 RING, Retaining
2 1673633 2 SFACER, Spool
a8 1673535 2 SPRING
23 1673836 2 WASHER
34 17187 2 BUSHING
as 1679142 4 “Or BING
J6 174130 2 PLUNGER
a7 174134 2 SPRING
38 174133 2 0" RING
a9 174131 2 PLUG ASSY.
40 1679138 2 WIPER, Seal
a1 1667825 2 07 Ring
42 921403 1 FITTING, Hyd. Short 1/2° tube x 3/4-18 {For vse with

*Standard Seal Repalr Kit - 1675733

Eatly Modsl Tractors with 8/16-18 Vale Fart)

165



Front Weight Carier

A-552
MNOTE. Use sandaod hardware
tormque spec. chart urloss
otherwise rnoted.
Rear Weight Carrigr Hiich Group
A1ER0

MOTE: Use standard hardware
torqua spac. chart unless
othanwise neted.

166



Mfg. No. 1681317

Front Weight Carder
Ref. Part
Me. Ho. Qty. Pescription
1 1700007 1 CARRIER ASSY.
2 1960033 2 PIN, Clewis
3 175012 4 CLIP, Fin, Safety
4 1700004 1 ROD, Weight Hold Down
Mg, Mo 16913718
FRear Weight Carrisr Hitch Group
Ref. Part
Mo. Mo, Oty Description
1 1700008 1 HITCH ASSY,
2 1920677 8 CAPSCREW, Hex MHd, 7716 x 14 x 1-1/4
3 1679731 T BRACKET ASSY.
4 1916986 a WASHER, Lock
] 1916851 2 MNUT, Hex, 1/2-13
B 1821176 2 CAPSCREW, Hex Hd.. 1/2-13 x 1/4
r 1918199 & WASHER, Lock, 7116
2 1913213 B8 MUT, Hex, 1/2-13
o 8271Q15 2 PIN, Clavis
10 1918185 2 PIN, Cuick

167



Front Tire (Hi-Cap Steering) Group

Fear Whea! & Tire Group

168



Mig. No. 1691358, 1691929, 1681830

Front Tire (Hi-Cap Steening) Group

Ref. Part
MNo. No. Qty. Description
Big. Ne. 1 T70B44 2 WHEEL & TIRE ASSY, 16 x8.50-3, 4 Ply
1691355 2 1700842 2 TIHE, 16 x 6.50-3, 4 Ply
3 1669851 2 HIM ASSY. {Incl. Ref. No. 5)
4 172353 2 YALVE STEM & CAP
5 1704867 4 BEANING, 1" Bores
Ref. Part
No. Hc. Cry. Description
WMig. No. 1 17099596 2 WHEEL & TiRE ASSY, 16 x5.50-8, 4 Ply {1691929)
1691929 1706999 2 WHEEL & TIRE ASSY, 16 x5.50-8, 4 Fly {1691930)
1691930 2 THHg42 2 TIRE, 18 x 6.50-8, 4 Ply
3 1705851 2 RIM ASSY. {Incl. Ref. No. 5) {1691929)
1705852 2 RIM ASSY. {Incl. Ref. No. 5) (1881830)
4 172353 2 VALVE STEM & CAP
L] 170836 4 BEARING, Cup
Mig. No. 1681400, 1691410
FRaar Wheel & Tire Group
Ref. Part
Ho. Ho. iy, BDescription
1 1700584 2 WHEEL & TIRE ASSY., R.H. 26 x 12.00-12 (1651410
. Ag
1700685 2 WHEEL & TIRE ASSY., LH., 26-12.00-12 (1691410}
Ag
1708382 2 WHEEL & TIRE ASSY. (1691400 Turf
2 1701344 2 WHEEL
3 172353 2 VALVE STEM & CAP
4 1701345 2 TIRE, Tubslss, Ag., 16-12.00-12 {1591410Q)
1/M3de 2 TIRE, Tubeless, Turf, 26 x 12.00-12 (1691408)
5 1701389 2 TUBE, 26 % 12x 12

169



Peerfess Gearbox Model 2B00-003

170



Mig. No 1691070, 1692223

Peprfess Gearbox Model 2800-003
Ref. Part
No No. Gty Description
1 FFo0T4 1 CASE ASSY. (Incl. Ref. Nos. 2 & 3)
e 004 1 BEARING, Cacdnidge
2 780049 2 BEARING, Canridge
4 TE30N 1 SEAL, Cil
L Fi=1=i#+4] 2 SEAL, Gii
23 786093 1 BAFFLE
7 FEE026 2 PIM, Dowel
& TEO128 4 WASHER, Thrust
q 780125 b BEARING, Bafll
10 776215A 1 PINION, 1nput
11 3164 1 GEAR, Idler
12 75216 1 SHAFT, Outpurt
13 785053 1 GASKET
14 Fraoes 1 COVER ASSY. {Incl. Hef. No. 3]
15 ghoEn2 & SCAEW, Hex Hd., 5M16-18 x 1-3/4
16 o214 2 SCREW, Hex Hd., 8A16-18x 2
17 7Oz2029 0 1OCKWASHER, 516
18 Fa2018 i PLUG, Magnetic Drain
19 FEE10D 1 COLLAR
20 32107 1 RIMG, Retaining
21 732105 3 BALL, Steef, 358
22 792108 1 RHNG, Retaining

171



47" Snowthrowsr - Gearbox Mounting

Notes:

1. After Instaliation, wse chisel or center punch
1o diston threads on capscrew (Ref. No. 14)
o prevent pckret (Ref, Mo, 15) fom
coming off.

2. After intaling P.T.C, Shaft (Ref. Mo. 17,

Check to make sure capscrew (Ref. Mo, 14}

does not imterfers with gearbe: (Ref, Mo,

10) bedore starfing snow thrower,

NOTE: Use standard harcware
Erque spec. chart urless
otherwisa notoad,

Dee page 174 for service parts.

172

AT2RR

—_———— e

i



Mfg. No. 1692243

477 Snowthrower - Gearbox Mauniing

Ref. Part
Moa. No. oy. Description
] 1700520 1 BRACKET, Torque
2 1709621 4 CARRIAGE BOLT, /816 x1
3 116965 4 LOCKWASHER, 3/8
4 1916250 4 MUT, Hex, 3/8-18
5 1700623 2 FLANGE, Bearing 3-hcle
G 1700624 1 BEARING, Discard [ocking collar
7 17356 3 LOCKWASHER, 516 reqular
8 1017372 2 MUT, Hex, 5M6-15
2] 1831332 3 CARRIAGE BOLT, SA6-18 x 5/3
10 1700825 1 GEARBOX ASSEMBLY (see pg. “B" for service
parts)
1 1708635 1 NUT, Slotted Hex, 3/4 -16, LLH.
12 1218456 1 PIN, Cotter, 532 x 1-3/4
13 154096 1 KEY, 1/4 x 1/4 x 20732
i4 1960506 1 CAPSCREW, Hex Hd,, 1/M4-80 % 1-7/8
15 1923368 1 MNUT, Centerock, 1/4-20
6 1677020 1 SCREW, Set, 5M6-18 x 38
17 1675387 1 DRIVESHAET, PTO (Sze po. “B" far service parts)
13 1709640 1 BRACKET, Wire

173



47" Snowthrower - Gearbox

47" Snowthrower - Diveshailt

AT1354

MOTE: Usa standard hardwars
torque spes, chan unless
otherwise noted.

174



Mig. No. 1692243

477 Snowthrower - Gearbox

Ref. Past
No. No. Uty. Description
1 1917356 7 LOCKWASHER, 5116 regular
2 1817372 7 WLUIT, Hex, 516
3 1821977 Fa CAPSCREW, Hex Hd., 8ME618x 1-1/4
& 917054 2 PIN, Dowed, 1/4 dia x 142 Ig.
& 1708626 2 BEARING, 1-1/2 x 1-7/8 x 8/4
[ 1708627 2 BEARING, Thrust race 090 thick
ri 1709628 1 SEAR, Qutpir
a 1708628 2 BEARING, 7/8 = Bi53-1/8 x 34
9 1708630 2 BEARING, Thrust ece 080 thick
10 1705631 1 GEAR. Idisr
11 1708832 1 GEAR, Input
12 1708633 1 GEAREOX, Snowblowerfrant
13 1708634 1 GEARBOX, Snowblowsar-rear
14 1700635 1 YEMT, Refief
15 ao18z5 1 BUSHING, 1f-malz, 1/8-female
16 amee2 1 FLUG, Pipe, sq. hd. 1/4 NPT
1Y 1709536 2 SEAL, Oii
18 1709637 1 BEARING, Ball, 1.00 bore win collar
19 1709636 1 BEARING, Ball, 1.00 Bare wicotlar

Note: Use S.AE. 30 welght motor il

AMfg. No. 1698243

47" Snowifirower - Driveshatt

Hef. Part
HNo. No. Gy, Description
1 1708346 1 JOINT & SHAFT ASSY., w/guard {Inc! Ref. Mos, 2-3;
Chy. 1 ea. of Ref. nos. & 7)
2 1709347 1 JOINT & BHAFT ASSY. (Incl. Ref. Nos. 3-8)
3 1625480 1 SPRING-LOK RERAIR KIT
4 1709350 1 SPRING-LOK YOKE ASSY.
5 1672003 1 CROSS & BEARING KIT
& 1709351 1 YOKE & SHAFT ASSY.
Fi 1708382 2 REPAIR KIT, Mylon
3 1709353 1 DECAL, Warning
g 1703354 1 GLUARD, Chtter
10 1709348 1 JOINT & TUBE ASSEY., wiguard {Incl. Ref. nos. 5y,
1;7-0ty. 1; & 11-15)
11 1709349 1 JOINT & TUBE ASSY. {Incl. Rel. Mas. 5-Ofy 1; & 12-
14}
12 1709358 1 YOKE
13 1702357 1 YOKE TUBE & SLIP SLEEVE ASSY.
14 1705355 1 DECAL, Waming
15 1703355 1 GUARD, Inner

175



47" Snowlhrower - Chute Assembly

A2

NOTE: Use standard hardware

1onque spec. chant uniess
cthemwise noted.

176



Mfg. No. 1682242

A7 Srrowthrower - Chule Assembly

Ref. Part
HNa. No. oy, Description
1 1708641 1 CHUTE, 47 Snowblower
2 1705842 3 HETAINER; Chute
a 1921858 5] CAPSCREW, Hex Hd,, 1/4-20 x 1/2
4 1516564 B LOCKWASHER, 1/4 regular
s 1916622 8 NUT, Hex, 1/4-20
& 1931833 2 CARRIAGE BOLT, 511618 x 3/4
7 124874 4 WASHER, Flat, 78 0D x 11/32 ID x 1116
a 1708643 2 KNOE, Hand
2] 1921960 2 CAPSCREW, Hex Hd., 1/4-20x1
10 1821319 2 WASHER, Flat, 1/4 SAE
23| 1709644 i GUARD, Chute
12 1705645 1 GASKET, Chute

177



47" Snowihrower - Handeorank Assembly

A-mranos

WOTE: Use shndar hamdware
Tarque speg. chart unlass
othenwise noted.

178



Mfg. No. 1692243

47" Snowthrower - Handorank Assembly

Red. Farnt
No. MNo. Gty Dascription
] 1709646 1 HOOK,
b 1703647 1 WIRE, Coil Assembiy
3 13800710 1 WASHER, 2532 x 1-3/8 x 075
4 17026848 2 BLUSHING, Tum collar
5 1710650 2 WASHER, 344 {lat
& 1709643 1 BRACKET, Wire coll support
7 1708650 1 HAMNDLE, Crank weldment
3 1709651 1 PiN, Detent ring 3N 6 x1
2 1708652 1 BRACKET, Handerank pivot
10 1709653 1 TURE, Crank weldment
11 1709654 1 JOINT, Universal, wiholes
12 1700655 1 PiN, Detent ring, 5715 x 1-1/8
13 215523 1 FIN, Rell, 5M16 x 1-1/2
L 1824340 2 WASHER, 13/32 x T/8 x 5/84
15 1921969 1 CAFPZCREW, Hex Hd., 38-16 x 1-1/2
16 1921960 1 CAPSCREW, Hex Hd,, 1/4-20x 1
17 1916622 2 MNUT, Hex, 1/4-20
18 196864 2 LOCKWASHER, 1/4
19 1700542 1 BETAINER, Chute

179



47 Snowthrower - Rear Skid Shoe Assembly

AR

NOTE: Use standard hardware
tormue spec. chart unless
atherwize nobed.

180



Mfg. No. 1692248

47" Srniowthrower - Rear Skid Shoe Assembly

Ref. Part
Ko Ho. Qly, Description
1 1931320 4 CARRIAGE BOLT, 5M6-16x 1-1/4
2 1708656 2 SHOE, Skid Snowblower
2 1708656 4 WASHER, Flat 5/16 SAE
4 18917356 4 LOCKWASHER, 5M16 regular
& 1917372 4 HUT, Hex, 5618
6 1921332 & SCREW, Hex Hd. 5/16-18x 33
7 1709658 2 SHOE, 2kid Snawblower
a8 1704657 G WASHER, Flat 516 SAE
g 1923362 G MUT, Hex Lock 51618
10 1708659 2 PIN, Shot
11 17060 b4 SPRING, Shet pin
12 216171 b4 PIN, Rall, 1/4 dia. x 1-1/21
13 1709661 2 WASHER, Shat pin {not illustrated)

181



47" Enowthrower - Auger Assembly

A-Ta52a

MOTE: Use standard hardwsares
iorgue 2pec, chart unless
aiherwise noted.

182



Mfa. No. 1692243

47" Snowthrower - Auger Assembly

Ref. Part
No. Ho. Oty. Description
1 17086E2 1 ASBEMBLY, Gearbax and Shafi (See pg. 184 for
Service Pans)
2 1708678 1 AUGER, L. H.
3 1709675 1 AUGER, R. H.
4 1321180 2 CAPSCREW, Hex Hd., 5716-18 x 2-1/4
5 TTIEE 17 LOCKWASHER, 516 regular
= 17372 17 MNUT, Hex, 5/16-18
7 1709623 2 FLANGE, Bearing, 3-hole
] 1709680 2 BEARING, 1" ID
g 1709681 1 BLADE, Blewer
10 Trog682 1 COLLAR, Shear
11 1921960 i CAPSCREW, Hex Hd., 1/4-20x 1
12 1216964 1 L OCKWASHER, 1/4 regular
13 1916622 1 MUT, Hex, 1/4-20
14 1918265 2 WASHER, Flat, 5/16 SAE
15 1925205 2 CAPSCREW, Hex Hd,, 5/16-18 x 5/8
15 1709653 1 BRACKET. Support auger
17 1922127 1 CAPSCREW, Hex Hd., 5116-18
18 1918254 6 WASHER, Flat, 144" SAE
19 212808 2 FITTING, Grease, 1/4-28 thread
20 1709584 i EDGE, Cutilng
el 1821335 & CAHRIAGE BOLT, 5M16-18x 1

183



47" Snowlhrower - Gearbox and Shafl Sub-Assembly

A25E5

MOTE: V=& standand hardwara
torgue spec. chart unless
otherwise noted.

184



Mfg. No. 1692243

47" Snowthrower - Gearox and Shaft Sub-Assembly

Ref. Part
Mo. Ho. Gy Drescription
1 1708663 1 CASE, Gearbox (2-halves)
2 1708664 1 SHAFT, nput
2 1703665 2 SEAL, il
4 1708666 2 BEARING, Rotler
5 1708667 1 WORM
5] 1TEET 1 PIN, Dowsl, 174 x 1-1/8
7 1702668 1 PLUG, 2" Dia. x 11/32
B 1708663 1 SHAFT, Culput
g 1708670 2 BEARIMNG, Roller
10 1708871 1 GEAR, Weonn
11 g2eT12 1 KEY, 1/4 % 114 x 5B
12 1921719 4 CAPECREW, Hex Hd., SM16-18 x 2-1/2
13 1921977 2 CAFSCREW, Hex Hd. 5/116-18x 1-1/4
14 1817356 ] LSCKWASHER, 5716 Regular
15 1917372 & MUT, Hex, 51618
16 801652 1 FLUG, Pipe, S4. Solid Hd. 144 NPT
7 1708677 1 BRACKET, Suppait
18 TP08ET2 1 RiNG, Retalning
14 1708673 bl SEAL, Oil, 1.0 B x 2.0 0D
20 1700674 1 KNG, Retafming
21 S01&82s 1 BUSHING, 1/4 male x 1/8 female
22 1709675 2 RACE, Bearing
23 173676 2 RAGCE, Bearing, 1-31/32 OD x 3B W
24 1702835 1 VENT, Relief

185



47 Snowthrower - Hiteh & Lift Group

AT 3EGA

NOTE: Use standard hardwearne
tomque spec. chart unless
atherwise noted.

186



Mfg. No. 1692244

47" Snowthrowsr - Hitch & Lit Group

Ref. Part
No. MNo. Oty Deseription
1 17038835 1 HITCH ASSY., Blower
2 1676853 2 STUD
3 1819332 2 LOCKWASHER, 374 Std.
4 1513160 2 MNLUT, Hex, 3/4-10
) 1675502 1 HITCH ASSY.
& 170809 1 SHAFT, [nner
7 SDE1007 s SET COLLAR
g 1928721 2 SET SCREW, Sq. Hd. 5H8-18 x 1/2
9 1675523 2 EYEBOLT
10 17S647 2 EPACER
11 1922664 2 CAPSCREW, Hex Hd,, 5811 x 2
12 Q33757 2 WASHER, Plain, 41/84 x 1-374
13 1923353 2 NUT, Hex, Centerlock, 5/8-11
T4 1675524 2 SPRING, Compression
15 1916850 2 MUT, Hex, 3/8-16
iG 1950071 2 WASHER, 38 x 1-34 x 1/4
i7 1917421 2 HUT, Hex, Jam, 3/8-16
13 1675525 2 LINK
19 18960038 2 PIN, Clevis
20 1860033 4 CLIF, Hair Fin, 1/8 » 2818
21 1675380 1 LIFT ROD ASEY.
22 1703883 2 PIN ASSY.

187



47° Snowthirower - Hiich Assembly

A 2E2G

NOTE: Use standard hardware
torque spec, chart unless
otherwize noted

188



Mfg. No. 1692244

47" Snowthrower - Hitch Assembly

Ref. Part
Ho. No. City. Pescriptian
1 TF09604 1 PiN, Lack
2 17096M 1 FRAME-A
3 1835041 4 MUT, Hex Fiange Whizlock, 7/16-14
4 1928352 2 NUT, Hex Flange Whizlock, 5/16-16
-] 1980043 4 CAPSCHEW, Hex Whizlock, 7/16-14 x 1
5 1934655 -, CAPSCREW, Hex Whizlock, 3/8-16 x 1
7 1708592 1 PLATE, Pival
g 1913160 1 NUT, Hex, 3/4-10
g 1700693 1 STUD
1¢ 1700605 1 SPRING
11 Hg112 1 PIN, Spring 1/4 » 2-3/4

189



47" Snowthrower - Decal Graup

A WARNING

WHEN DPERATING WITH iy
Ac AUTION BEhiiiaysy i RATAESIET (B, | T PADCIODRES
;?g&h -Ergmms ARE p ~ T ———
. ST TRwS: At .
. : r et SRCETY PRECULTRIG. Al DPERN.
. TO MOHD SRS AU 2 JEF s, BT M o emunes i P
e o s 15T EMEAG AGFUW LEQTG AR
ERRGIME £3 LTH WM FETTHRL
L WUT N AL EENENERT T 4 EERNE TORS
2 % Th AT 1LWFEATE, Colin {m 1one
L g?ﬁ'mﬂ u'\:m [-1=T 3 E#ﬁ
& KHEF X0 EPARTES MBS S0 5 o e ALE

ENEURE POCE
EACiTCY @i TS THE
LEHSHEE O T
SFaCR T CPERKT RN E_

ORI ING DRWVELINE
E‘Eﬂemmm
D0 NOT DFERLTE WHTHOUT
= ALL DFIVELINE, TRACTOR

AND POUTPMENT SHeELDS
M FLaclx
* DRIVELIN|

190



Mfg. No. 1692244

47" Snowthrower - Decal Group

Ref.
No.

Part
Ho.

2

Degerijtion

W00 ) T b 3 R

1709655
1709656
1709887
1719638
17186308
T7I8E90
1704774

O A R L e s ]

DECAL, OPE!, {not serviced)

DECAL, Danger, Blower Chute
CECAL, Danger, Opsrating Procedures
DECAL, Danger, Auger Blade

DECAL, Danger, Shot Pins

DECAL, Danger, Ratating Driveline
DECAL, Important, Shear Bolt

DECAL, Caution, Rear Wheel Weights
LD PLATE, {Not Serviced)

191






Y

~

TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE =20%

SIZE SAE GRADE #2 SAE GRADE 25 SAE GRADE #8

In.fLbs. In.fLbs. In.fibs.

Ft.flbs. MNm. Ft./Lbs. Nm, Ft./Lbs. Nm.
8-3z2 18 2.1 30 3.4 41 4.8
28-36 20 2.3 N 3.5 43 4.9
10-24 27 341 43 449 80 6.8
10-32 iy 3.5 49 85 68 7.7
1/4-20 B85 7.6 8 10.8 i2 16.3
iM4-28 75 8.4 i0D 13.6 14 19,
5H16-18 11 15, 17 23.1 25 34
SHe-24 12 16.3 19 25.8 a5 a4.
3/8-1¢ 20 272 30 40.8 45 61.2
3/8-24 23 3.3 35 47 .6 50 68.
7H6-id 30 40.8 5D &8, 70 852
7A6-20 an 47.6 85 74.8 B0 108.8
1/2-13 50 685, 75 102. 110 149.6
1/2-20 55 74.8 a0 122.4 120 163.2
9/M16-12 B5 28.4 11Q 1426 150 204,
8M16-18 75 102, 120 163.2 170 231.2
5/8-11 40 1224 150 204, 220 298.2
b5/8-18 100 136. 180 244.8 240 326.4
3/4-10 180 2176 260 353.6 a8g b2h.
3416 180 2448 200 408. 420 £71.2
7/8-8 140 180.4 400 544, 500 318,
7/B-14 185 210.8 440 598.4 660 8976
-8 220 2802 580 7883 200 1,224,
1-i2 240 326.4 £40 870.4 1,000 1,360,

NOTE: BOLT HEAD MARKING
S5AE. GRADE:

1. Thesa torque valies are 10 ba used for sll hardware

excluding: lockmuts, sel-tapping screws, thread

farming screws, sheet metal screws and socket head

setscraws.

2. Recommended seating torque values for lacknuts:
a. For prevailing torque jocknuts - use 65% of grade 5

torgues,

b. For flange whizlock nuts {and screws) - use 125%

of grade 5 torques.

3. Unless ciherwise noted on assembly drawings all
torgue values must meet this specificaton.




Qutdoor Power
Equipment

300 N. Spring Street, P.O. Bax 997
Port Washington, W1 53074-0997

TP-1103-03
Prictad In USA,
B1995 Revised 593




